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TEST SUMMARY
Applicable Standard
Test Item Result
FCC ISED
RSS GenIssue 5
Section 6.7
Emission Bandwidth 15.247 (3) (2), 15.407 RSS 247 Issue 2 Pass
(@) &(e) Section 6.2.1.1;
6.2.2.1; 6.2.3.1;
6.2.4.1
Frequency Stability 15.407 (g) Rssig%nnlgsff S Pass
RSS 247 Issue 2
Maximum conducted output power 15.247 (b) & 15.407 (a) Sect|06n26532..18;46.2.2; Pass
Section6.2.4
RSS 247 Issue 2
Maximum Power spectral density 15.247 (e) & 15.407 (a) Sect|%n26.32..1816.2.2; Pass
Section, 6.2.4
15.407 (h)
Dynamic Frequency Selection FC%&Z‘Z’ZPSSEC;UO” RSSS e<2:f[1iZ)rl1$§ %e 2 Pass
905462 D03
RSS 247 Issue 2
Spurious Radiated Emissions & Restricted 15.407 (b) / Sectl%n26.32..18;L6.2.2;
Bands of Operation (15.205 &15.209) Section 6.2.4 Pass
RSS Genlssue 5
Section 8.9 & 8.10
Conducted AC Power Lines 15.207 ng eft?(r)] nlsssge 5 Pass

Product Category: Electronics Testing
Test Discipline : EMC Test Facility

Compliance statement for Part 15.203:

“THE ANTENNA WITH A STANDARD CONNECTOR (RP-SMA) AND (U.FL) USED, WITHNO POSSIBILITY OF REPLACEMENT WITH A
NON-APPROVED ANTENNA BY THE END-USER. THEREFORE, THE EUT IS CONSIDERED TO COMPLY WITH THIS PROVISION.”
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Report Number Version Description Issue date
IN23ESPY 001 01 Initial issue of report 06-02-2023
Reviewer Comments
IN23ESPY 001 01 09-02-2023
Updated
Reviewer Comments
IN23ESPY 001 01 13-02-2023
Updated
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1 GENERAL REMARKS

1.1

Attachments

All attachments are part of this test report and are issued in separate document

0 N oo o B~ W N P

. TEST SETUP PHOTOS

: EUT EXTERNAL PHOTOS

: EUT INTERNAL PHOTOS

: FCC LABEL AND LABEL LOCATION
: BLock DIAGRAM

: SPECIFICATION OF EUT

: SCHEMATIC DIAGRAM

: BILL OF MATERIAL

: USER MANUAL

10: MAXIMUM PERMISSIBLE EXPOSURE INFORMATION
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2 TEST SITES

2.1 Testing Facilities
1. TOV Rheinland (India) Pvt.Ltd.,

27/B, 2nd Cross,
ElectronicCityPhasel
Bangalore — 560 100,
India

Radiated Measurement site type :
Fully anechoic chamber (used for above 1 GHz

measurements)

2. TUV Rheinland (India) Pvt.Ltd.,
108, Beside ISBR Business School,

Electronic city Phase |

Bangalore - 560 100.
India

Radiated Measurement site type :
Semi anechoic chamber (used for below 1 GHz

measurements)

2.2 List of Testand Measurement Instruments

Table 1: Listof testand measurement instruments

. ¢ M fact Model Serial Firmware Calibration Periodicit Test
Equipmen anutacturer Nam e Number Versions Due Date eriodicity Facility
. Rohde &
EMI Receiver ESW 44 101732 4.73 SP5 04.08.2023 Yearly
Schwarz
Active loop Frankonia LAX-10 LAX-10- - 31.01.2023 Yearly
antenna 800
Baloon and Schw arzbeck VHBB-9124 /
Biconical Antenna | mess-elektronik BBA-9106 01028 i 03.02.2023 vearly
Log-Periodic Schw arzbeck VUSLP- .
111B-111 - 26.01.202 Yearl
Antenna mess-elektronik 9111B 9 6.01.2023 eary zaglraigig
Horn Ant Sch beck BBHA 9120 9120D- 11.10.2023 Yearl ErF;ission
orn Antenna chw arzbec D 01944 - .10. early
EMI Test Receiver Rohde & ESWA44 101773 1.72.SP1 12.02.2023 Yearly
Schwarz
Semi Anechoic .
Frankonia - - - - -
Chamber
Fully Anechoic
Chamber Albatross - - - - -
Spectrum Agilent E4407B USALL927 1 p 1407 | 21-12-2023 Yearly
Analyzer 72
10dB Att t H+S Blectronics 6810.17.A 770041 19-03-2023 Yearl Conducte
enuator Put. Ltd e ; el eary d Test
Rohde & Paramete
Signal Analyser FSVv7 101644 FW 3.40 25-01-2023 Yearly
Schwarz rs
Signal Analyser Anritsu MS2830A | 026198395 - 18-10-2023 Yearly
Corporation 3
. Rohde &
EMI Receiver ESR7 101133 3.48 SP3 22.07.2023 Yearly
Schwarz
Line Impedance Conducte
Stabilization Rohde & ENV 216 101434 - 11.04.2023 Yearly dAC
Schwarz Pow er
Netw ork .
Ronde & line Test
Pulse Limiter onde ESH3-Z2 100811 - 12.07.2023 Yearly
Schwarz
Table 2: Instrument application Softw are versions
Application .
SL. No. Test Type software Version
1 Radiated spurious emission measurement in SAC EMC 32 10.60.00
2 Radiated spurious emission measurement in FAC EMC 32 10.60.00
3 Conducted Antenna Port Measurment WMS32 11.10.00
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3 GENERAL PRODUCT INFORMATION

3.1 Product Function and Intended Use

HWBPM11AX-PRTM is a carrier board with System on Module. The module to be used inside the Honeywell
Products. The Module has Dual Band WIFI (2.4GHz & 5GHz) and BLUETOOTH radio interface. This module
communicates with external host using SDIO interface for WIFI and UART for BLUETOOTH.
This Module supports 802.11a/b/g/n/ac for WIFI and Supports BT (Basic , EDR & BLE) The module will act as Access
Point / Master only in NON - DFS bands. In the DFS band, the Module acts as Slave /Station device which do not

have Radar detection functionality.

Powered with QCA6174A, HWBPM11AX-PRTM achieve the best possible connectivity and performance in
RF Environment. This Module will be used to provide the WIFI & BLUETOOTH wireless connectivity for Honeywell

Products

3.2 Ratings and System Details of Equipmentunder Test

Table 3: Ratings and System Details as declared by the Client*

Radio Protocol WI-FI 5GHz

UNII-1 _ 5150MHz to 5250MHz
UNII-2a _ 5250MHz to 5350MHz
UNII-2¢c _ 5470MHz to 5725MHz*
UNII-3 _ 5725MHz to 5825MHz

Operating Frequency Range

No. of Channels (Refer Table 5)

Channel Spacing 5 MHz

802.11ac : MCSO to MCS9
802.11ax : MCSO0 to MCS11

802.11b: DSSS ; 802.11g: OFDM; 802.11n: OFDM
802.11b: 1, 2, 5.5, 11Mbps; 802.11g: 6 to 54Mbps
Modulation 802.11n: MCSO0 to MCS7; 802.11a: 6Mbps & 54Mbps

Power level setting used Refer Clause 11

Maximum Measured Power (e.i.r.p)

21.59 dBm (5240MHz a_54Mbps) MAF94367 (Omni Directional
Antenna)

30.63 dBm (5320MHz ac_VHT40) 1001932PT(Flex/PCB Antenna)
27.10 dBm (5240MHz a_54Mbps) FPA3020-10A(Flex/PCB Antenna)
26.55 dBm (5795MHz ac_VHT40) 1001932PT(Flex/PCB Antenna)

Number of antennas 3
MAF94367 (Omni Directional Antenna) | 3.37dBI
Antenna Type & Gain 1001932P T(Flex/PCB Antenna) 4.40dBi
FPA3020-10A (Flex/PCB Antenna) 5.58dBi
Supply Voltage to Product 5.0VDC through AC/DC Adapter, < 1.0A
Environmental Storage -20degC to +70degC Relative Humidity <95%
Conditions Operating | -20degC to +60degC Relative Humidity <95%

EUT Dimension

8.0x3.7x0.5CM (Lx W xH)

*Band 5600 MHz to 5650 MHz is not supported for Canada
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*Disclaimer: The information/data is supplied by the client and the same is considered to arrive at the final value.
Any changes made apart from the specified specification, can directly impact on the tests results. Refer the products
user manual for more details.

Note: Product HWBPM11AX-PRTM has multiple protocols. All the supported wireless protocols and their
respective test results are issued in separate test reports, refer clause 4.7 Report references

3.3 Measurement Uncertainty:

Reported uncertainties represent expanded uncertainties expressed at approximately the 95% confidence level
using a coverage factor ofk = 2

Table 4: Measurement Uncertainty

Parameter Uncertainty

Occupied Channel Bandwidth +5 %
RF output power, conducted +1.5dB
Power Spectral Density, conducted +3dB
Unwanted Emissions, conducted +3dB
SAC, radiated measurement +6 dB
FAC, radiated measurement +6 dB
Temperature 3 °C

Supply Voltages +3 %

Time 5%

Note: The listsed uncertainities are the worst case uncertainity for the entire range of mesurements and are for the
reporting purpose only and are not used in determining the PASS/FAIL of the results.
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4 TEST SET-UP AND OPERATION MODE

4.1 Principle of Configuration Selection
Transmission was enabled with highest possible duty cycle on low, mid and high channels.

4.2 UUT Operationand Software

Hardware Version Identification number (HVIN) : 3011-2325-001
Software version : 18.35.387.23.1301.62

4.3 Special Accessoriesand Auxiliary Equipment
Test laptop (TeraTerm VT Ver 4.105),
LAN cable &
Master device (Router) : FCCID: MSQ-RTAXHP0O

4.4 Simultaneous Transmission

This product does not supports Simultaneous transmission

4.5 Countermeasures to achieve EMC Compliance
None
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4.6 List of frequencies
Frequency Band Channel No. Frequency (MHz)
36 5180
38 5190
5150-5250 MHz 76 5530
48 5240
52 5260
54 5270
56 5280
UNII 2A (5250-5350) 58 5290
60 5300
62 5310
64 5320
100 5500
102 5510
106 5530
108 5540
112 5560
116 5580
120 5600
UNII 2C (5470-5725) 124 5620
128 5640
132 5660
134 5670
136 5680
138 5690
140 5700
142 5710
144 5720
149 5745
151 5755
5725-5825 MHz 159 E705
165 5825
Table 5: List of Wi-Fi center Frequencies

Channel used for Wi-Fi Testing

Channel Bandwidth Channel Bandwidth Channel Bandwidth
(20MHz) (40MHz) (80MHz)
5180 5190 5210
5240 5230 5290
5260 5270 5530
5320 5310 5690
5500 5510 5755
5700 5590 -
5720 5670 -
5745 5710 -
5825 5755 -

- 5795 -
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Note:

4.7 Report Reference

TUV Sample Identification number : A003385546-022— Radiated test Sample
A003385546-04— Conducted test Sample

Note: Product HWBPM11AX-PRTM has multiple protocols. All the supported wireless protocols and their
respective test results are issued in saparate test reports, following table lists the report numbers.

Radio Protocol

Report Number

RF test report for Wi-Fi (2.4GHz) & BLE (2.4GHz)

IN23WDIF 001

RF test report for Bluetooth (2.4GHz)

IN23FG6K 001

RF testreport for Wi-F (5GHz) — (This report)

IN23ESPY 001
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5 Operational Description

This HWBPM11AX-PRTM is a WiFi/BT system on module which will be placed inside the Honeywell products
like printers, barcode scanners, RFID readers etc.to enable wireless connectivity. This module includes MAC &
physical layer of 802.11a/b/g/n/ac and the Bluetooth modem.

This module operates on 5.0V DC Power supply with internal on board regulation to generate 3.3v for powering
ON all the circuits. The entire RF circuits is enclosed in RF shield of dimension 25mm X25mm.

The module uses internal power amplifier and LNA for 2.4GHz frequency band and an external front end chip
for 5GHz frequency band. Allfilters and diplexers are included in the module to ensure maximum power flatness
and optimum VSWR. The module has one antenna chain for 1X1 output.

The module supports range of datarates from 1Mbps in 802.11b mode to MCS9in 802.11ac mode. This chipset
also supports concurrent operation of Bluetooth (Version 5.0) for wireless connectivity during browsing or other
device applications. Along with both standard and high speed (HS) Bluetooth data rates, Bluetooth low energy
modes are also supported. Hardware WAPI acceleration engine, AES, TKIP, WPA and WPA2 are supported to
provide the latest security requirement on your network.

The Device communicates with HOST using SDIO interface for WIFl and UART interface for BLUETOOTH.
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6 TEST METHODOLOGY

6.1 Conducted Spurious Emission AC Power line Test

Measured lewels of ac power-line conducted emission across the 50Q LISN port (to which the EUT is

connected). All emission wltage and current measurements shall be made on each current-carrying

conductor at the plug end of the EUT power cord by the use of mating plugs and receptacles on the

LISN, if used. Equipment shall be tested with power cords that are normally supplied or recommended

by the manufacturer and that have electrical and shielding characteristics that are the same as those

cords normally supplied or recommended by the manufacturer.

The device is placed on the test table, raised 80cm abowve the referance ground plane. The vertical

conducting plane is located 40cm to the rear of the device. AC Conducted emission measurement is

made owver frequency range from 150kHz to 30MHz, this measurement was performed with EUT

powered by 2 methods and both method are tested individually, one with an AC adaptor with 110V AC

60Hz supply and second with Wireless charger with supply 110V AC 60Hz.

6.1.1 Test Setup Configuration
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6.2 Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.
The equipment under test (EUT) was placed at the middle of the 80 cm high turntable for below 1 GHz

& 1.5m height for above 1 GHz measurement, andthe EUTis 3 meters far from the measuring antenna.

The turntable was rotated 360° for obtaining the maximum emission. The height of the measuring

antennas was scanned between 1 m and 4 m, and the antennarotated to repeat the measurements for

both the horizontal and wertical antenna polarizations. Repeat the measurement steps until the

maximum emissions were obtained. The measurement above 1000 MHz was performed by horn

antenna, The measurement below 30 MHz was performed by loop antenna, Measurement from 30 MHz

to 200 MHz was performed by Baloon and Biconical Antenna, and mesurement from 200 MHz to 1 GHz

was performed by Log-Periodic Antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded

6.2.1 Test Setup Configuration

EUT

C———— 1

3m test distance
4 >

EMI-Receiver
J O

L\

Figure 1: Frequency Range 9 kHz- 30 MHz

Semi-anechoic

3am

Pre-Amplifier

Measuring Receiver/
Spectrum Analyzer

Figure 2: Frequency Range 30 MHz — 200 MHz
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Semi-anechoic Chamber
| - Measuring Receiver /
EUT I I I Pre-Amplifier Spectrum Analyzer
I y Turntable ‘
Ground Plane A1

Figure 3: Frequency Range 200 MHz - 1GHz

Figure 4: Frequency Range above 1 GHz
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Frequency Range 30MHz to 10t harmonics of the highest fundamental frequency

Test performed as per ANSI C63.10-2013

Radiated spurious emission test are performed as below.

All the radiated emission measurements are performed in accordance with common requirement specified in
5.2 followed by substitution measurement as listed below

The equipment undertestis placed on non-conductive table at 3m away from the receive antennain accordance
with above mentioned standard. Turn table is rotated through 360 degree, and receiver antenna height is varied
in order to determine the level of maximum emission. The maximum emission level and position of the
maximized emission is recorded with use of spectrum analyzer.

EUT power measured in a radiated test configuration using the signal (antenna) substitution techniques as
per ANSI C63.10-2013 clause G.5.3

The ERP/EIRP may be determined from the power setting of a signal generator used in the signal (antenna)

substitution test configuration as follows in Equation

ERP EIRP =PT +GT - LC

where

PSG is the power setting of the signal generator that produces the same received power reading as
the DUT, in dBm, dBW, or psd

GT  is the gain of the substitute antenna, in dBd (i.e., ERP) or dBi (i.e., EIRP)

LC s the signal loss in the cable connecting the signal generator to the substitute antenna, in dB
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Test site-up for radiated measurements

L1

EUT

I | l

Tumntable |ggor1

— Me:{suremeLL
Distance

4m

Im

Sm

4{ Ant
T

RF Tgest
Recelver

Ground Plane

Substitution method set-up for radiated emission

Substitution Ant

’7 Measuremenr———{
Distance

Turn Table

]
AN =8
=

0.8mor 1.5 lm

m

4m

Ant

RF Test
Receiver

7

Ground Plane
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7/ TESTRESULTS

7.1 Emission Bandwidth

Result

Test Specification

Test Method
Measurement Bandwidth
Detector

Port of testing

Requirement

Test Method:

Pass

FCC part 15 Subpart C & E, 15.247 (a) (2), 15.407 (a) &
() / RSS 247 Issue 2, Section 6.2.1.1; 6.2.2.1; 6.2.3.1;
6.2.4.1 & RSS Gen Issue 5, Section 6.7

Subclause 6.9.2 of ANSI C63.10
Refer Test Method below
Refer Test Method below

Antenna port

1. 99% emission band width measurement for reporting
purpose only in the band 5150-5250 MHz

2. 99% emission band width measurement for reporting
purpose only in the band 5250-5350 MHz

3. 99% emission band width measurement for reporting
purpose only in the band 5470-5725 MHz

2. For equipment operating in the band 5725-5850 MHz,
the minimum 6 dB bandwidth shall be at least 500 kHz

EUT

10 dB attenuator Spectrum Analyzer

The following procedure shall be used for measuring (99%) power bandwidth:

. Set center frequency to the nominal EUT channel center frequency

. Set span = 1.5 times to 5.0 times the OBW
. Set RBW = 1% to 5% of the OBW

. Use the 99% power bandwidth function of the instrument

Use sample detector with single sweep mode, or use Peak detector and Max Hold mode (until the trace is

1
2
3
4. SetVBW =3 x RBW
5
6.
S

tabilized)

The following procedure shall be used for measuring 6dB or 26dB emission bandwidth:

Set span = 1.5times to 5.0 times the OBW

Set VBW = 3 x RBW

o NP

Set center frequency to the nominal EUT channel center frequency

Set RBW = 1% to 5% of the OBW (for 26 dB BW) & 100 kHz (for 6dB BW)

Determine the “~xx dB down amplitude” using [(reference value) — xx]. Alternatively, this

calculatlon may be made by using the marker-delta function of the instrument.

Note : All the steps in measurement method of KDB 789033 D02, ANSI C63.10 section 6.9.2 & 6.9.3, RSS GEN

section 6.9 are followed
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Test Condition:

Normal Test Condition:

Temperature (Norm) = + 25 °C Voltage=5.0V DC Relative humidity: 62 %
KDB Guidelines applied:

Measurements were made as per section C & D in KDB 789033 D02 General UNII Test Procedures New Rules
v02r01

Testresults:

Note:

1. All the losses are included during measurement and final values are mentioned in the test report.
10 dB attenuator + 0.8 dB Cable loss = 10.8 dB total offset

Note: Refer Attached Appendix for test Plots

Antenna Type: MAF94367(Omni Directional Antenna ) RPSMA Results

Modulation: 802.11a :

Data rate Measured 26 dB emission | 99% Occupied
Modulation (Mbps) Frequency bandwidth Bandwidth
P (MHz) (MHz) (MHz)
5 5180 22.00 16.70
802.11a : UNII 1 5240 27.00 17.00
£4 5180 21.50 16.70
5240 31.80 17.40
6 5260 34.30 18.10
5320
802.11a : UNII 2a 21.60 16.70
54 5260 24.40 16.90
5320 21.30 16.60
5500 21.30 16.80
5700 21.40 16.70
5 23.14 17.15
5720 15.33 -UNIl 2C 13.58 -UNIl 2C
7.81 -UNII 3 3.57 -UNII 3
802.11a : UNII 2c
5500 21.00 16.60
5700 21.00 16.60
54 21.88 17.04
5720 15.27 -UNIl 2C 13.44 -UNIl 2C
6.61 —UNIl 3 3.60 —UNIl 3
Modulation: 802.11a : UNII 3
Measured 6 dB emission Minimum
D(a'vtlab rf;\)te Frequency bandwidth Limit
P (MHz) (MHz) (MHz)
5 5745 16.40 0.5
5825 16.35 0.5
54 5745 16.55 0.5
5825 16.55 0.5
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Measured 99% Occupied
D?l\}l?arzge Frequency Bandwidth
P (MHz) (MHz)
6 5745 17.10
5825 16.90
5745 16.70
54
5825 16.60
Modulation: 802.11n-HT20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 23.70 18.10
MESO 5240 28.50 18.10
802.11n-HT20: UNII 1 : '
5180 21.90 17.90
MCS7
5240 21.90 17.90
5260 33.00 18.70
MCS0
802.11n-HT20: UNII 2a 5320 21.70 18.00
MCS7 5260 21.70 17.90
5320 21.50 17.90
5500 21.70 17.90
5700 21.80 18.00
MCS0 21.78 18.07
5720 15.05 -UNIl 2C 14.08 -UNII 2C
802.11n-HT20: UNII 2¢ 6.73 -UNIT 3 3.99 -UNIL 3
5500 21.70 17.90
5700 21.70 17.90
MCS7 21.67 18.10
5720 15.54 -UNIl 2C 13.99 -UNIl 2C
6.13 —UNIl 3 4.11 -UNIl 3
Modulation: 802.11n-HT20: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5745 17.65 0.5
5825 17.65 0.5
5745 17.85 0.5
MCS7
5825 17.85 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745
MCSO 18.00
5825 18.00
MCS7 5745 17.90
5825 17.90
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Modulation: 802.11ac-VHT20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 27.30 18.10
MEso 5240 37.50 19.40
802.11ac-VHT20: UNII 1 : :
5180 21.70 17.90
MCS9
5240 21.50 17.90
5260 36.70 18.40
MCS0
802.11ac-VHT20: UNII 2a 5320 21.80 17.90
5260 22.30 18.00
MCS9
5320 21.60 17.90
5500 21.90 17.90
5700 21.90 18.00
MCS0 22.71 18.19
5720 15.41 -UNIl 2C 14.08 -UNIl 2C
) 7.30 —UNIl 3 4.11 -UNIl 3
802.11ac-VHT20: UNII 2¢ 500 5160 790
5700 21.70 17.80
MCS9 21.51 18.03
5720 14.78 -UNIl 2C 14.04 -UNIl 2C
6.73 —UNIl 3 3.99 —UNIl 3
Modulation: 802.11ac-VHT20: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5745 17.65 0.5
MCS0
5825 17.65 0.5
5745 17.85 0.5
MCS9
5825 17.85 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 18.20
MCSO0
5825 18.10
5745 17.90
MCS9
5825 17.80
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Modulation: 802.11ax-HE20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 21.60 18.90
Meso 5240 34.60 19.30
802.11ax-HE20: UNII 1 - g
5180 22.20 19.10
MCS11
5240 22.10 19.10
5260 31.20 19.20
Meso 5320 21.50 18.90
802.11ax-HE20: UNII 2a : :
5260 21.80 19.10
MCS11
5320 21.90 19.10
5500 21.50 19.00
5700 21.50 18.90
MCSO0 21.51 18.99
5720 15.02 -UNIl 2C 14.49 -UNIl 2C
802.11ax-HE20: UNII 2¢ 0.49 NI 3 4.50 -UNI 3
5500 21.80 19.20
5700 21.80 19.20
MCS11 21.96 19.08
5720 15.86 -UNIl 2C 14.52 -UNIl 2C
6.10 -UNIl 3 4.56 —UNIl 3
Modulation: 802.11ax-HE20: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5745 18.80 0.5
MCS0
5825 18.55 0.5
5745 19.20 0.5
MCS11
5825 19.20 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 19.10
MCS0
5825 19.10
5745 19.10
MCS11
5825 19.10



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com
Products
Prifbericht- Nr.: Seite 23 von 285
Test Report No.: IN23ESPY 001 Page 23 of 285
Modulation: 802.11n-HT40:
Measured 26 dB emission 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5190 41.74 36.75
MCS0
802.11n-HT40: UNII 1 5230 41.49 36.75
5190 40.93 36.50
MCS7
5230 40.90 36.50
5270 4154 37.25
MCSO0 5310 41.46 36.50
802.11n-HT40: UNII 2a ' '
5270 41.39 36.50
MCS7
5310 41.46 36.50
5510 41,59 36.50
5590 41.37 37.50
MCS0
5670 41.42 36.75
5710 4155 37.25
802.11n-HT40: UNII 2¢
5510 40.85 36.50
5590 40.56 36.50
MCS7
5670 41.03 36.75
5710 41.37 36.75
Modulation: 802.11n-HT40: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5755 36.40 0.5
MCS0 5795 36.20 0.5
MCS7 5755 36.55 0.5
5795 36.55 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 37.25
MCS0
5795 37.25
MCS7 5755 36.75
5795 36.50
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Modulation: 802.11ac-VHTA4O0:
26 dB 99%
Measured s X
Modulation Data rate Frequency emission Occup|_ed
(MHz) bandwidth Bandwidth
(MHz) (MHz)
5190 41.74 36.75
MCS0
) 5230 41.49 36.75
802.11ac-VHT40: UNII 1 p— T190 1093 3650
5230 40.90 36.50
5270 41.54 37.25
MCS0
) 5310 41.46 36.50
802.11ac-VHT40: UNII 2a p— =570 7139 36.50
5310 41.46 36.50
5510 41.59 36.50
5590 41.37 37.50
MCS0 5670 41.42 36.75
802.11ac-VHT40: UNII 2c 5710 41.55 37.25
5510 40.85 36.50
5590 40.56 36.50
MCS9 5670 41.03 36.75
5710 41.37 36.75
Modulation: 802.11ac-VHT40: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5755 36.45 0.5
5795 36.40 0.5
MCS9 5755 36.55 0.5
5795 36.50 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 36.75
MCS0 5795 37.00
5755 36.75
MCS9 5795 36.75



http://www.tuv.com/

www.tuv.com

A TUVRheinland®

Prifbericht- Nr.: Seite 25 von 285
Test Report No.: IN23ESPY 001 Page 25 of 285
Modulation: 802.11ax-HE40MHz:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5190 41.69 37.75
MCS0
, 5230 4159 37.75
802.11ax-HE40: UNII 1 . 150 2159 775
5230 41.49 37.75
5270 41.67 37.75
MCS0
_ 5310 41.46 37.75
802.11ax-HE40: UNII 2a — 2270 1167 3775
5310 41.46 37.75
5510 41.37 37.50
5590 4159 38.00
MCS0 5670 41.17 37.75
802.11ax-HE40: UNII 2¢ 2 e i
5590 41.46 37.75
MCS11 5670 4164 37.75
5710 41.86 37.75
Modulation: 802.11ax-HE40: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5755 38.00 0.5
5795 37.65 0.5
MCS11 5755 38.00 0.5
5795 38.00 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 37.75
MCSO
5795 38.00
MCS11 5755 37.75
5795 37.75
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Modulation: 802.11ac-VHT80:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
MCS0 5210 82.43 76.50
802.11ac-VHT80: UNII 1
MCS9 5210 81.76 76.50
MCS0 5290 82.32 76.50
802.11ac-VHT80: UNII 2a
MCS9 5290 81.82 76.50
MCS0 5530 82.74 75.50
802.11ac-VHT80: UNII 2¢ MCS9 9690 82.81 77.00
MCS0 5530 81.69 76.00
MCS9 5690 82.23 76.50
Modulation: 802.11ac-VHT80: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCS0 5775 76.45 0.5
MCS9 5775 76.50 05
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 76.50
5755 76.50
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Modulation: 802.11ax-HE80MHz:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
MCS0 5210 82.07 77.50
802.11ax- HE8OMHz: UNII 1
MCS9 5210 81.73 77.50
MCS0 5290 82.59 77.50
802.11ax- HE8OMHz: UNII 2a
MCS9 5290 82.08 77.50
MCS0 5530 81.63 77.50
802.11ax- HEBOMHz: UNII 2c MCS9 5690 82.41 77.50
MCS0 5530 81.89 77.50
MCS9 5690 82.00 77.50
Modulation: 802.11ax-HE80: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCS0 5775 78.00 0.5
MCS9 5775 77.80 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
MCS0 5775 77.50
MCS9 5775 77.50
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Antenna Type: 1001932PT (Flex/PCB) Antenna MIMO Results

Modulation: 802.11a :

Data rate Measured 26 dB emission | 99% Occupied
Modulation (Mbps) Frequency bandwidth Bandwidth
P (MHz) (MHz) (MHz)
5 5180 21.60 16.80
802.11a : UNII 1 5240 21.80 16.80
54 5180 21.80 16.70
5240 23.30 17.00
6 5260 21.80 16.80
802.11a : UNII 2a >320 21.80 16.90
' ' 54 5260 25.40 17.00
5320 21.60 16.70
5500 21.60 16.80
5700 21.60 16.70
6 21.77 17.20
5720 15.67 -UNIl 2C 13.69 -UNIl 2C
i 6.10 —UNIl 3 3.51 —UNIl 3
802.11a : UNII 2c 500 L0 1590
5700 21.50 16.80
54 21.96 17.15
5720 15.32 -UNIl 2C 13.49 -UNIl 2C
6.64 —UNIl 3 3.66 —UNII 3
Modulation: 802.11a : UNII 3
Data rate IL\/Ieasured 6 %B edml_?jstlrc])n Minimum Limit
(Mbps) requency andwi (MHz)
(MHz) (MHz)
5 5745 16.40 0.5
5825 16.40 0.5
54 5745 16.60 0.5
5825 16.60 0.5
Measured 99% Occupied
D(a'\;% rr;\;ce Frequency Bandwidth
P (MHz) (MHz)
5 5745 16.70
5825 18.00
54 5745 16.70
5825 16.80
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Modulation: 802.11n-HT20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 22.30 17.80
Mcso 5240 22.60 18.00
802.11n-HT20: UNII 1 . .
5180 22.00 17.90
MCS7
5240 22.20 17.90
5260 22.00 18.10
MCS0
802.11n-HT20: UNII 2a 5320 21.90 18.00
5260 21.90 17.90
MCS7
5320 21.70 17.90
5500 21.90 17.90
5700 21.80 17.90
MCSO 21.81 18.14
5720 15.71 -UNIl 2C 14.03 -UNIl 2C
802.11n-HT20: UNII 2¢ 6.10 -UNI 3 411 NI 3
5500 21.70 17.90
5700 21.80 17.90
MCS7 23.26 18.12
5720 16.41 -UNIl 2C 14.01 -UNIl 2C
6.85 —UNIl 3 4.11 -UNIl 3
Modulation: 802.11n-HT20: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5745 17.60 0.5
5825 17.60 0.5
5745 17.80 0.5
MCS7
5825 17.80 0.5
Measured 99% Occupied
Data rate Frequency Bandw idth
(MHz) (MHz)
5745 18.10
MCS0
5825 17.90
5745 17.90
MCS7
5825 17.90
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Modulation: 802.11ac-VHT20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 22.10 17.80
MEso 5240 22.00 17.90
802.11ac-VHT20: UNII 1 : :
5180 22.00 17.90
MCS9
5240 21.70 17.80
5260 22.10 17.90
MCS0
802.11ac-VHT20: UNII 2a 5320 21.80 17.90
5260 21.60 17.80
MCS9
5320 21.50 17.80
5500 21.60 17.90
5700 22.00 17.90
MCS0 21.76 18.07
5720 15.36 -UNIl 2C 14.11 -UNIl 2C
) 6.40 —UNII 3 3.96 —UNIl 3
802.11ac-VHT20: UNII 2¢ 500 10 790
5700 21.70 17.90
MCS9 21.54 18.11
5720 14.81 -UNIl 2C 14.12 -UNIl 2C
6.73 —UNIl 3 3.99 —UNIl 3
Modulation: 802.11ac-VHT20: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5745 18.65 0.5
MCS0
5825 18.65 0.5
5745 19.20 0.5
MCS9
5825 19.20 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 19.00
MCSO0
5825 19.00
5745 19.20
MCS9
5825 19.10
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Modulation: 802.11ax-HE20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 21.60 19.00
MEso 5240 21.50 19.00
802.11ax-HE20: UNII 1 . -
5180 22.00 19.20
MCS11
5240 22.00 19.20
5260 21.70 19.00
MEso 5320 21.40 19.00
802.11ax-HE20: UNII 2a : :
5260 21.90 19.20
MCS11
5320 21.80 19.10
5500 21.40 19.00
5700 21.40 18.90
MCSO0 21.56 18.96
5720 15.64 -UNIl 2C 14.46 -UNIl 2C
802.11ax-HE20: UNII 2¢ °.92 “UNIl 3 4.50 “UNIl 3
5500 21.80 19.10
5700 21.90 19.20
MCS11 21.99 19.13
5720 14.66 -UNIl 2C 14.57 -UNIl 2C
7.33 -UNIl 3 4.56 —UNIl 3
Modulation: 802.11ax-HE20: UNII 3
Measured 6 dB emission . I
Data rate Frequency bandwidth M'n'TMuFrE)L'm't
(MHz) (MHz)
5745 18.65 0.5
MCSO0
5825 18.65 0.5
5745 19.20 0.5
MCS11
5825 19.20 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 19.00
MCSO0
5825 19.00
5745 19.20
MCS11
5825 19.10
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Modulation: 802.11n-HT40:
Measured 26 dB emission 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5190 36.98 36.50
MCS0
802.11n-HT40: UNII 1 5230 36.81 37.00
5190 36.74 36.50
MCS7
5230 36.78 36.75
5270 36.65 38.25
MCSO0 5310 36.78 36.50
802.11n-HT40: UNII 2a ' '
5270 36.30 36.75
MCS7
5310 36.72 36.50
5510 36.78 36.75
5590 36.83 44.50
MCS0
5670 36.82 36.75
5710 36.74 42.00
802.11n-HT40: UNII 2¢
5510 36.84 36.75
5590 36.81 36.75
MCS7
5670 36.79 36.75
5710 36.79 36.50
Modulation: 802.11n-HT40: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5755 36.40 0.5
MCS0 5795 36.15 0.5
MCS7 5755 36.55 0.5
5795 36.55 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 36.75
MCS0
5795 36.75
MCS7 5755 36.75
5795 36.50
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Modulation: 802.11ac-VHTA4O0:
26 dB 99%
Measured s X
Modulation Data rate Frequency emission Occup|_ed
(MHz) bandwidth Bandwidth
(MHz) (MHz)
5190 36.99 36.75
MCS0
) 5230 36.91 36.75
802.11ac-VHT40: UNII 1 p— T190 3703 3703
5230 37.06 37.05
5270 36.70 37.25
MCS0
) 5310 36.76 36.50
802.11ac-VHT40: UNII 2a p— =570 26.99 3675
5310 37.07 36.50
5510 36.97 36.75
5590 36.78 37.50
MCS0 5670 36.78 36.75
802.11ac-VHT40: UNII 2c 5710 36.74 37.25
5510 37.07 36.75
5590 37.11 36.75
MCS9 5670 37.01 36.75
5710 37.12 36.50
Modulation: 802.11ac-VHT40MHz: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5755 36.40 0.5
5795 36.15 0.5
MCS9 5755 36.55 0.5
5795 36.55 0.5
Measured Frequency 99% Occupied
Data rate (MHz) Bandwidth (MH2)
5755 36.75
MCS0 5795 36.75
5755 36.75
MCS9 5795 36.50
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Modulation: 802.11ax-HE40:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5190 37.86 37.75
MCS0
) 5230 37.92 37.75
802.11ax-HE40: UNII 1 — E190 3701 3775
5230 37.90 37.75
5270 37.84 38.00
MCS0
) 5310 37.93 37.75
802.11ax-HE40: UNII 2a p—— 5570 37 84 3775
5310 37.90 37.75
5510 37.88 37.75
5590 37.96 38.50
MCS0 5670 37.84 37.75
) 5710 37.84 38.25
802.11ax-HE40: UNII 2c 510 3795 7T
5590 37.87 37.75
MCS11 5670 37.84 37.75
5710 37.89 37.75
Modulation: 802.11ax-HE40: UNII 3
Measured 6dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5745 37.90 0.5
5825 37.75 0.5
MCS11 5745 37.95 0.5
5825 37.95 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 37.75
MCS0
5825 37.75
MCS11 5745 37.75
5825 37.75
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Modulation: 802.11ac-VHT80:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
MCS0 5210 76.21 76.50
802.11ac-VHT80: UNII 1
MCS9 5210 75.94 76.50
MCS0 5290 75.80 76.50
802.11ac-VHT80: UNII 2a
MCS9 5290 75.76 76.50
MCS0 5530 75.74 76.00
802.11ac-VHT80: UNII 2¢ MCS9 5690 584 76.50
MCS0 5530 75.79 76.00
MCS9 5690 75.84 76.50
Modulation: 802.11ac-VHT80: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCS0 5775 75.45 0.5
MCS9 5775 75.50 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 76.50
5755 76.50
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Modulation: 802.11ax-HES80:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
MCS0 5210 77.24 77.00
802.11ax- HE80: UNII 1
MCS11 5210 77.21 77.50
MCS0 5290 76.97 77.50
802.11ax- HE80: UNII 2a
MCS11 5290 77.16 77.50
MCS0 5530 76.96 77.50
802.11ax- HE80: UNII 2c MCS11 5690 76.99 77.50
MCS0 5530 76.95 77.00
MCS11 5690 77.11 77.50
Modulation: 802.11ax-HE80: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCS0 5775 77.55 0.5
MCS11 5775 77.80 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
MCS0 5755 77.50
MCS11 5755 77.50
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Antenna Type: FPA3020-10A (Flex/PCB) Antenna MIMO Results

Modulation: 802.11a :

_ Data rate Measured 26 dB emission | 99% Occupied
Modulation (Mbps) Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5 5180 21.60 16.80
802.11a : UNII 1 5240 21.80 16.80
54 5180 21.80 16.70
5240 23.30 17.00
6 5260 21.80 16.80
5320 21.80 16.90
802.11a : UNII 2a " 5260 = 20 700
5320 21.60 16.70
5500 21.60 16.80
5700 21.60 16.70
6 21.77 17.20
5720 15.67 -UNIl 2C 13.69 -UNIl 2C
) 6.10 —UNIl 3 3.51 -UNIl 3
802.11a : UNII 2c 5500 5140 1590
5700 21.50 16.80
54 21.96 17.15
5720 15.32 -UNIl 2C 13.49 -UNIl 2C
6.64 —UNII 3 3.66 —UNII 3

Modulation: 802.11a : UNII 3

Data rate Ii\fggjlérni?/ 6 %gnedr;r/]vliijs’tlr?n Minimum Limit
(Mbps) (MHz) (MHz) (MHz)
5 5745 16.40 0.5
5825 16.10 0.5
54 5745 16.60 0.5
5825 16.60 0.5
Measured 99% Occupied
D(a'\;tlab rasl;e Frequency Bandwidth
P (MHz) (MHz)
5 5745 17.10
5825 16.80
5745 16.90
54
5825 16.80
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Modulation: 802.11n-HT20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 22.00 17.80
Mcso 5240 22.60 18.00
802.11n-HT20: UNII 1 . .
5180 22.00 17.90
MCS7
5240 22.20 17.90
5260 22.00 18.10
MCS0
802.11n-HT20: UNII 2a 5320 21.90 18.00
5260 21.90 17.90
MCS7
5320 21.70 17.90
5500 21.90 17.90
5700 21.80 17.90
MCSO 21.81 18.14
5720 15.71 -UNIl 2C 14.03 -UNIl 2C
802.11n-HT20: UNII 2¢ 6.10 -UNI 3 411 NI 3
5500 21.70 17.90
5700 21.80 17.90
MCS7 23.26 18.12
5720 16.41 -UNIl 2C 14.01 -UNIl 2C
6.85 —UNIl 3 4.11 -UNIl 3
Modulation: 802.11n-HT20: UNII 3
Measured 6 dB emission Minimum Limit
Data rate Frequency bandwidth (MHz)
(MHz) (MHz)
5745 17.60 0.5
Mcso 5825 17.40 0.5
5745 .
MCST 17.80 0.5
5825 17.80 0.5
Measured 99% Occupied
Data rate Frequency Bandw idth
(MHz) (MHz)
5745 18.10
MCS0
5825 18.20
5745 17.90
MCS7
5825 17.90
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Modulation: 802.11ac-VHT20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 21.90 17.90
Meso 5240 22.00 17.90
802.11ac-VHT20: UNII 1 ' .
5180 22.00 17.90
MCS9
5240 21.70 17.80
5260 22.10 17.90
MCS0
802.11ac-VHT20: UNII 2a 5320 21.80 17.90
5260 21.60 17.80
MCS9
5320 21.50 17.80
5500 21.60 17.90
5700 22.00 17.90
MCS0 21.76 18.07
5720 15.36 -UNIl 2C 14.11 -UNIl 2C
) 6.40 —UNII 3 3.96 —UNIl 3
802.11ac-VHT20: UNII 2¢ 500 10 790
5700 21.70 17.90
MCS9 21.54 18.11
5720 14.81 -UNIl 2C 14.12 -UNIl 2C
6.73 —UNIl 3 3.99 —UNIl 3
Modulation: 802.11ac-VHT20: UNII 3
Measured 6 dB emission Minimum Limit
Data rate Frequency bandwidth (MH2)
(MHz) (MHz)
5745 17.60 0.5
MCS0
5825 17.15 0.5
5745 17.80 0.5
MCS9
5825 17.80 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 17.90
MCS0
5825 18.90
5745 17.80
MCS9
5825 18.90
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Modulation: 802.11ax-HE20:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5180 21.60 19.00
Meso 5240 21.50 19.00
802.11ax-HE20: UNII 1 . '
5180 22.00 19.20
MCS11
5240 22.00 19.20
5260 21.70 19.00
Meso 5320 21.40 19.00
802.11ax-HE20: UNII 2a ' '
5260 21.90 19.20
MCS11
5320 21.80 19.10
5500 21.40 19.00
5700 21.40 18.90
MCS0 21.56 18.96
5720 15.64 -UNIl 2C 14.46 -UNIl 2C
802.11ax-HE20: UNII 2¢ >.92 NI 3 4.50 -UNIL 3
5500 21.80 19.10
5700 21.90 19.20
MCS11 21.99 19.13
5720 14.66 -UNIl 2C 14.57 -UNIl 2C
7.33 -UNII 3 4.56 —UNII 3
Modulation: 802.11ax-HE20: UNII 3
Measured 6 dB emission o L
Data rate Frequency bandwidth M'n'TMuFrE)L'm't
(MHz) (MHz)
5745 18.85 0.5
MCS0
5825 18.55 0.5
5745 19.20 05
MCS11
5825 19.20 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5745 19.00
MCS0
5825 19.10
5745 19.20
MCS11
5825 19.10
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Modulation: 802.11n-HT40:
Measured 26 dB emission 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5190 41.00 36.75
MCS0
802.11n-HT40: UNII 1 5230 41.57 36.75
5190 40.96 36.50
MCS7
5230 40.97 36.50
5270 41.27 38.00
MCSO0 5310 41.47 36.50
802.11n-HT40: UNII 2a ' '
5270 41.10 36.50
MCS7
5310 41.19 36.25
5510 41.41 36.75
5590 41.29 44.50
MCS0
5670 41.24 36.75
5710 41.39 43.75
802.11n-HT40: UNII 2¢
5510 41.42 36.75
5590 41.00 36.75
MCS7
5670 40.84 36.75
5710 4111 36.50
Modulation: 802.11n-HT40: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5755 36.40 0.5
MCS0 5795 36.15 0.5
MCS7 5755 36.55 0.5
5795 36.55 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
MCSO 5755 36.75
5795 36.75
MCS7 5755 36.75
5795 36.75
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Modulation: 802.11ac-VHT40:
26dB 99%
Measured o X
Modulation Data rate Frequency emission Occup|_ed
(MHz) bandwidth Bandwidth
(MHz) (MHz)
5190 41.49 36.75
MCS0
. 5230 41.49 36.75
802.11ac-VHT40: UNII 1 p— =190 155 36T
5230 41.24 36.75
5270 41.81 37.00
MCSO0
) 5310 41.40 36.50
802.11ac-VHT40: UNII 2a p— =570 1113 3675
5310 41.15 36.75
5510 4153 36.75
5590 41.33 38.00
MCS0 5670 41.45 36.75
802.11ac-VHT40: UNII 2¢ 5710 41.63 37.50
5510 41.22 36.75
5590 41.24 36.75
MCS9 5670 41.32 36.75
5710 41.24 36.50
Modulation: 802.11ac-VHT40: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
5755 36.40 0.5
MCS0 5795 36.15 0.5
5755 36.55 0.5
MCS9 5795 36.50 0.5
Measured .
99% Occupied
Data rate Frequency .
(MH2) Bandwidth (MHz)
5755 36.75
MCS0 5795 36.50
5755 36.75
MCS9 5795 36.50
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Modulation: 802.11ax-HE40:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
5190 41.41 37.75
MCS0
) 5230 41.41 37.75
802.11ax-HE40: UNII 1 — E190 2156 3775
5230 41.18 37.75
5270 41.47 37.75
MCS0
) 5310 41.02 37.75
802.11ax-HE40: UNII 2a p—— 5570 7120 3775
5310 41.50 37.75
5510 41.38 37.75
5590 41.04 38.00
MCS0 5670 41.26 37.75
) 5710 41.29 38.00
802.11ax-HE40: UNII 2c 510 I164 77T
5590 41.43 37.75
MCS11 5670 41.29 37.75
5710 41.31 37.75
Modulation: 802.11ax-HE40: UNII 3
Measured 6dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCSO 5755 37.75 0.5
5795 37.05 0.5
MCS11 5755 37.75 0.5
5795 37.30 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5755 37.75
MCS0
5795 37.75
MCS11 5755 37.75
5795 37.75
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Modulation: 802.11ac-VHT80:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
MCS0 5210 82.76 76.50
802.11ac-VHT80: UNII 1
MCS9 5210 82.00 76.50
MCS0 5290 82.25 76.50
802.11ac-VHT80: UNII 2a
MCS9 5290 81.39 76.50
MCS0 5530 81.63 76.50
802.11ac-VHT80: UNII 2¢ MCS9 5690 8244 76.50
MCS0 5530 81.55 76.00
MCS9 5690 82.20 76.50
Modulation: 802.11ac-VHT80: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCS0 5775 75.45 0.5
MCS9 5775 75.50 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
5775 76.50
5775 76.50
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Modulation: 802.11ax-HES80:
Measured 26 dB emission | 99% Occupied
Modulation Data rate Frequency bandwidth Bandwidth
(MHz) (MHz) (MHz)
MCS0 5210 82.04 77.50
802.11ax- HE80: UNII 1
MCS11 5210 81.95 77.50
MCS0 5290 81.98 77.50
802.11ax- HE80: UNII 2a
MCS11 5290 82.20 77.50
MCS0 5530 81.78 77.00
802.11ax- HE80: UNII 2c MCS11 5690 81.75 77.50
MCS0 5530 81.48 77.50
MCS11 5690 82.60 77.50
Modulation: 802.11ax-HE80: UNII 3
Measured 6 dB emission Minimum
Data rate Frequency bandwidth Limit
(MHz) (MHz) (MHz)
MCS0 5775 76.95 0.5
MCS11 5775 77.80 0.5
Measured 99% Occupied
Data rate Frequency Bandwidth
(MHz) (MHz)
MCS0 5775 77.50
MCS11 5775 77.50
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7.2 Maximum Conducted Output Power

Result

Test Specification

Test Method
Measurement Bandwidth
Detector

Port of testing

Requirement for FCC

Requirement for IC

Pass

FCC part 15 Subpart C & E, 15.247 (b), 15.407 () / RSS
247 Issue 2 Section 6.2.1;6.2.2; 6.2.3; & Section 6.2.4

Subclause 12.3.2.4 of ANSI C63.10
Refer the remarks below
Awverage sample detector mode

Antenna port

1. For client devices in the 5.15-5.25 GHz band, the maximum
conducted output power over the frequency band of operation
shall not exceed 250 mW

2. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the
maximum conducted output power over the freaquency bands
of operation shall not exceed the lesser of 250 mW or 11 dBm
+ 10 log B, where B is the 26 dB emission bandwidth in
megahertz

3. For the band 5.725-5.85 GHz, the maximum conducted
output power over the frequency band of operation shall not
exceed 1W

1. For the band 5.15-5.25 GHz, the maximum e.i.r.p. shall not
exceed 200 mW or 10 + 10 log10 (B), dBm, whichever power
is less. B is the 99% emission bandwidth in megahertz

2a. For the band 5.250 -5.350 GHz, the maximum conducted
output power shall not exceed 250 mW or 11 + 10 log10B,
dBm, whichewer is less

2b. For the band 5.250 -5.350 GHz, the maximum e.i.r.p.shall
not exceed 1.0 W or 17 + 10 log10B, dBm, whichewer is less.
B is the 99% emission bandwidth in megahertz

3a. For the band 5.470-5.725GHz, The maximum conducted
output power shall not exceed 250 mW or 11 + 10 log10B,
dBm, whichewer is less

3b. For the band 5.470-5.725GHz, The maximum e.i.r.p. shall
not exceed 1.0 W or 17 + 10 log10B, dBm, whichewer is less.
B is the 99% emission bandwidth in megahertz

4. For the band 5.725-5.85 GHz, The maximum conducted
output power shall not exceed 1 W
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Test Method

Spectrum Analyzer

EUT 10 dB attenuator

The following procedure shall be used (trace averaging across on and off times of the EUT transmissions,
followed by duty cycle correction):

Set center frequency to the nominal EUT channel center frequency

Set span to encompass the EBW (or, alternatively, the entire 99% occupied bandwidth) of the signal.

Set RBW = 1MHz

Set VBW = 3 x RBW

Number of points in sweep =2 x span/ RBW. (This ensures that bin-to-bin spacing is < RBW/2, so that narrowband
S|gnals are not lost between frequency bins.)

6. Sweep time = auto

7. Detector = power averaging (rms), if available. Otherwise, use sample detector mode

8. Do not use sweep triggering. Allow the sweep to “free run.”

9. Trace average at least 100 traces and Compute power by integrating the spectrum across the EBW

10. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average power during
the actual transmission times (because the measurement represents an average over both the on and off times of
the transmission)

ko E

Test Condition:

Normal Test Condition:

Temperature (Norm) = + 25 °C Voltage=5.0V DC Relative humidity: 62 %
KDB Guidelines applied:

Measurements were made as per section E (2) sub-section (d) in KDB 789033 D02 General UNII Test Procedures
New Rules v02r01

Testresults:

Note:

1. All the losses are included during measurement and final values are mentioned in the test report
10 dB attenuator + 0.8 dB Cable loss = 10.8 dB total offset

2. Duty cycle correction factor is considered in Final Average power
Duty cycle Correction factor = 10*LOG (1/X) Where Xis Duty Cycle

3. This product do not support additional beamforming gain / directional gain, it uses signal antenna and hence
directional gain of the single antenna is (3.37 dBi)

4. e.i.r.p = Maximum Average output power (dBm) + Antenna gain in dBi

Note: Refer Attached Appendix for test Plots
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Antenna Type: MAF94367(Omni Directional Antenna ) RPSMA Results
Modulation: 802.11a:
Measured Duty Maximum FCC IC
Data Measured Average Duty cycle Average eirp | Power IC eirp
rate Frequency Power Cycle | correction output (d.B.rﬁ) Limit | Power L.ir.n.it
(Mbps) (MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5180 11.72 90.68 0.42 12.14 15.51 24.00 - 22.23
5240 16.14 90.68 0.42 16.56 19.93 24.00 - 22.30
5260 16.18 90.68 0.42 16.60 19.97 24.00 23.58 29.58
5320 11.41 90.65 0.43 11.84 15.21 24.00 23.23 29.23
agl\r;‘gdse' 5500 9.75 90.67 0.43 10.18 13.55 24.00 2325 | 29.25
P 5700 9.38 90.67 0.43 9.81 13.18 24.00 23.23 29.23
5720 15.95 90.68 0.42 16.37 19.74 24.00 23.33 29.33
5745 15.70 90.68 0.42 16.12 19.49 30.00 30.00 -
5825 15.49 90.66 0.43 15.92 19.29 30.00 30.00 -
5180 11.82 55.26 2.58 14.40 17.77 24.00 - 22.23
5240 15.64 55.25 2.58 18.22 21.59 24.00 - 22.41
5260 15.04 55.26 2.58 17.62 20.99 24.00 23.28 29.28
5320 11.34 55.29 2.57 13.91 17.28 24.00 23.20 29.20
%zﬂ%di' 5500 9.81 55.31 2.57 12.38 15.75 24.00 2320 | 29.20
P 5700 9.43 55.33 2.57 12.00 15.37 24.00 23.20 29.20
5720 14.23 55.30 2.57 16.80 20.17 24.00 23.20 29.20
5745 14.12 55.29 2.57 16.69 20.06 30.00 30.00 -
5825 13.76 55.29 2.57 16.33 19.70 30.00 30.00 -
Modulation: 802.11n-HT20:
Maximum
Measured Duty cycle FCC IC
D Measured Average Duty correction Average e.i.r.p | Power IC e.i.r.p
ata rate | Frequency P Cycle output S power A
ower factor (dBm) | Limit Limit
(MHz) (dBm) X% (dB) power (dBm) (dBm) (dBm)
(dBm)
5180 9.61 90.08 0.45 10.06 13.43 24.00 - 22.58
5240 15.91 90.06 0.45 16.36 19.73 24.00 - 22.58
5260 15.92 90.08 0.45 16.37 19.74 24.00 23.72 29.72
n_mode- 5320 11.38 90.08 0.45 11.83 15.20 24.00 23.55 29.55
HT20- 5500 9.72 90.07 0.45 10.17 13.54 24.00 23.53 29.53
MCS0 5700 8.18 90.10 0.45 8.63 12.00 24.00 23.55 29.55
5720 14.89 90.07 0.45 15.34 18.71 24.00 23.62 29.62
5745 14.79 90.09 0.45 15.24 18.61 30.00 30.00 -
5825 14.42 90.09 0.45 14.87 18.24 30.00 30.00 -
5180 11.10 53.53 2.71 13.81 17.18 24.00 - 22.53
5240 14.40 53.52 2.71 17.11 20.48 24.00 - 22.53
5260 13.90 53.49 2.72 16.62 19.99 24.00 23.53 29.53
n_mode- 5320 10.70 53.55 2.71 13.41 16.78 24.00 23.53 29.53
HT20- 5500 9.70 53.56 2.71 12.41 15.78 24.00 23.53 29.53
MCS7 5700 7.80 53.59 2.71 10.51 13.88 24.00 23.53 29.53
5720 12.80 53.55 2.71 15.51 18.88 24.00 23.53 29.53
5745 13.32 53.54 2.71 16.03 19.40 30.00 30.00 -
5825 13.00 53.57 2.71 15.71 19.08 30.00 30.00 -
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Modulation: 802.11ac-VHT20:
d | Maximum cC C
Measured IVIAeasure Duty Duty cycle Average . F IC I
Data rate | Frequency verage Cycle correction output e.i.rp | Power power e.i.r.p
Power factor (dBm) | Limit Limit
(MHz) (dBm) X% (dB) power (dBm) (dBm) (dBm)
(dBm)
5180 10.78 90.13 0.45 11.23 14.60 24.00 - 22.58
5240 16.60 90.07 0.45 17.05 20.42 24.00 - 22.88
5260 16.02 90.11 0.45 16.47 19.84 24.00 23.65 29.65
ac_mode- 5320 11.35 90.11 0.45 11.80 15.17 24.00 23.53 29.53
VHT20- 5500 9.79 90.07 0.45 10.24 13.61 24.00 23.53 29.53
MCS0 5700 8.24 90.15 0.45 8.69 12.06 24.00 23.55 29.55
5720 15.77 90.14 0.45 16.22 19.59 24.00 23.60 29.60
5745 15.38 90.14 0.45 15.83 19.20 30.00 30.00 -
5825 15.25 90.12 0.45 15.70 19.07 30.00 30.00 -
5180 10.52 51.07 2.92 13.44 16.81 24.00 - 22.53
5240 11.91 51.08 2.92 14.83 18.20 24.00 - 22.53
5260 11.77 51.04 2.92 14.69 18.06 24.00 23.55 29.55
ac_mode- 5320 11.27 51.06 2.92 14.19 17.56 24.00 23.53 29.53
VHT20- 5500 9.68 51.12 2.91 12.59 15.96 24.00 23.53 29.53
MCS9 5700 8.18 51.14 291 11.09 14.46 24.00 23.50 29.50
5720 11.39 51.10 2.92 14.31 17.68 24.00 23.53 29.53
5745 11.39 51.09 2.92 14.31 17.68 30.00 30.00 -
5825 10.96 51.10 2.92 13.88 17.25 30.00 30.00 -
Modulation: 802.11ax-HE20:
Maximum
Measured l\g‘easured Duty Duty C)t/_cle Average . PFCC IC IC
Data rate | Frequency verage Cycle correction output e.1.r.p ower power €.1.r.p
(MH2) Power X % factor power (dBm) | Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 10.76 87.62 0.57 11.33 14.70 24.00 - 22.76
5240 16.65 87.64 0.57 17.22 20.59 24.00 - 22.86
5260 16.03 87.64 0.57 16.60 19.97 24.00 23.83 29.83
ax_mode- 5320 11.47 87.64 0.57 12.04 1541 24.00 23.76 29.76
HE20- 5500 9.98 87.62 0.57 10.55 13.92 24.00 23.79 29.79
MCS0 5700 8.21 87.58 0.58 8.79 12.16 24.00 23.76 29.76
5720 14.99 87.63 0.57 15.56 18.93 24.00 23.79 29.79
5745 14.86 87.63 0.57 15.43 18.80 30.00 30.00 -
5825 14.51 87.65 0.57 15.08 18.45 30.00 30.00 -
5180 9.75 45.04 3.46 13.21 16.58 24.00 - 22.81
5240 9.41 45.04 3.46 12.87 16.24 24.00 - 22.81
5260 9.02 45.03 3.46 12.48 15.85 24.00 23.81 29.81
ax_mode- 5320 9.56 45.03 3.46 13.02 16.39 24.00 23.81 29.81
HE20- 5500 8.89 45.05 3.46 12.35 15.72 24.00 23.83 29.83
MCS11 5700 8.46 45.09 3.46 11.92 15.29 24.00 23.83 29.83
5720 8.60 45.09 3.46 12.06 15.43 24.00 23.81 29.81
5745 8.69 45.09 3.46 12.15 15.52 30.00 30.00 -
5825 8.30 45.14 3.45 11.75 15.12 30.00 30.00 -
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Modulation: 802.11n-HT40:
Maximum
Measured Duty cycle FCC IC
Data é/leasured Average CI:DutIy correction Average e.i.r.p | Power IC e.i.r.p
rate requency | pgyer yele | tactor output 1 (em) | Limit | POVEr | |imit
(MHz) (dBm) X % (dB) power (dBm) (dBm) (dBm)
(dBm)
5190 12.30 81.85 0.87 13.17 16.54 24.00 - 25.65
5230 14.90 81.84 0.87 15.77 19.14 24.00 - 25.65
5270 15.50 81.85 0.87 16.37 19.74 24.00 23.97 25.71
5310 12.80 81.87 0.87 13.67 17.04 24.00 23.97 25.62
n_mode- 5510 8.70 81.89 0.87 9.57 12.94 24.00 23.97 25.62
H,\ATéga 5590 15.50 81.86 0.87 16.37 19.74 24.00 23.97 25.74
5670 10.60 81.89 0.87 11.47 14.84 24.00 23.97 25.65
5710 15.60 81.89 0.87 16.47 19.84 24.00 23.97 25.71
5755 15.40 81.89 0.87 16.27 19.64 30.00 30.00 -
5795 14.90 81.89 0.87 15.77 19.14 30.00 30.00 -
5190 12.00 40.83 3.89 15.89 19.26 24.00 - 25.62
5230 13.70 40.75 3.90 17.60 20.97 24.00 - 25.62
5270 13.30 40.84 3.89 17.19 20.56 24.00 23.97 25.62
5310 12.60 40.81 3.89 16.49 19.86 24.00 23.97 25.62
“ﬁT"fge' 5510 8.60 40.89 3.88 12.48 15.85 24.00 | 23.97 25.62
MCS7 5590 12.60 40.89 3.88 16.48 19.85 24.00 23.97 25.62
5670 10.70 40.90 3.88 14.58 17.95 24.00 23.97 25.65
5710 12.60 40.87 3.89 16.49 19.86 24.00 23.97 25.65
5755 12.50 40.88 3.89 16.39 19.76 30.00 30.00 -
5795 12.10 40.90 3.88 15.98 19.35 30.00 30.00 -
Modulation: 802.11ac-VHT40:
Measured Measured Duty Duty cyc le '\,{ll‘?/)élrg]g ;n . FCC IC !C
Data rate Frequency AF\)/erage Cycle cofrrectlon output ed' -r.p | Power power e.1.r.p
(MH2) ower X % actor power (dBm) | Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5190 12.30 81.93 0.87 13.17 16.54 24.00 - 25.65
5230 14.80 81.93 0.87 15.67 19.04 24.00 - 25.65
5270 15.60 81.92 0.87 16.47 19.84 24.00 23.97 25.68
ac mode 5310 12.70 81.88 0.87 13.57 16.94 24.00 23.97 25.62
VHT40 5510 8.40 81.96 0.86 9.26 12.63 24.00 23.97 25.62
MCS0 5590 14.60 81.96 0.86 15.46 18.83 24.00 23.97 25.68
- 5670 10.80 81.98 0.86 11.66 15.03 24.00 23.97 25.65
5710 14.50 81.97 0.86 15.36 18.73 24.00 23.97 25.68
5755 14.50 81.97 0.86 15.36 18.73 30.00 30.00 -
5795 14.10 81.97 0.86 14.96 18.33 30.00 30.00 -
5190 12.00 37.81 4.22 16.22 19.59 24.00 - 25.65
5230 12.80 37.80 4.22 17.02 20.39 24.00 - 25.65
5270 12.20 37.80 4.22 16.42 19.79 24.00 23.97 25.65
5310 12.60 37.78 4.23 16.83 20.20 24.00 23.97 25.62
a\‘;ﬂr;‘zge— 5510 8.40 37.89 4.21 12.61 1598 | 24.00 | 2397 | 2565
MCSS 5590 11.70 37.87 4.22 15.92 19.29 24.00 23.97 25.65
5670 10.60 37.86 4.22 14.82 18.19 24.00 23.97 25.65
5710 11.60 37.86 4.22 15.82 19.19 24.00 23.97 25.62
5755 11.60 37.88 4.22 15.82 19.19 30.00 30.00 -
5795 11.20 37.88 4.22 15.42 18.79 30.00 30.00 -
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Modulation: 802.11ax-HEA40:
Duty Maximum
Measured l\ﬁt\a/zf;re: Duty cycle Average eir Plf)Svir IC e :Cr
Datarate | Frequency P 9 Cycle X | correction output TP S - | power | 7 P
ower o (dBm) | Limit Limit
(MHz) (dBm) % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5190 12.40 78.91 1.03 13.43 16.80 | 24.00 - 25.77
5230 15.00 78.88 1.03 16.03 19.40 [ 24.00 - 25.77
5270 15.80 78.88 1.03 16.83 20.20 | 24.00 | 23.97 25.77
d 5310 13.00 78.91 1.03 14.03 17.40 | 24.00 | 23.97 25.77
axﬁré‘zoe— 5510 8.80 78.94 1.03 9.63 13.20 | 24.00 | 23.97 | 25.74
MCSO 5590 15.70 78.92 1.03 16.73 20.10 | 24.00 | 23.97 25.80
- 5670 10.90 78.91 1.03 11.93 1530 [ 24.00 | 23.97 25.77
5710 15.80 78.92 1.03 16.83 20.20 24.00 23.97 25.80
5755 15.50 78.90 1.03 16.53 19.90 [ 30.00 | 30.00 -
5795 15.20 78.89 1.03 16.23 19.60 | 30.00 | 30.00 -
5190 10.10 37.84 4.22 14.32 17.69 | 24.00 - 25.77
5230 9.70 37.84 4.22 13.92 17.29 | 24.00 - 25.77
5270 9.50 37.85 4.22 13.72 17.09 | 24.00 | 23.97 25.77
d 5310 9.80 37.85 4.22 14.02 17.39 | 24.00 | 23.97 25.77
acﬁgfo e 5510 8.70 37.90 421 12.91 1628 | 24.00 | 23.97 | 25.77
MCS11 5590 8.40 37.91 4.21 12.61 15.98 | 24.00 | 23.97 25.77
5670 8.40 37.89 4.22 12.62 1599 | 24.00 | 23.97 25.77
5710 8.20 37.91 4.21 12.41 1578 | 24.00 | 23.97 25.77
5755 8.70 37.91 4.21 12.91 16.28 | 30.00 | 30.00 -
5795 8.00 37.93 4.21 12.21 1558 [ 30.00 | 30.00 -
Modulation: 802.11ac-VHTS80:
Duty Maximum
Data Measured l\ﬁgfgreed Duty cycle Average eir PESvc;r IC o :Cr:
Frequency 9 Cycle | correction output 1.I-P .| power | U -P
rate Power o (dBm) | Limit Limit
(MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5210 13.70 69.28 1.59 15.29 18.66 24.00 23.97 | 35.84
5290 13.90 69.32 1.59 15.49 18.86 24.00 23.97 | 35.84
ac_mode-
VHT80- 5530 11.10 69.37 1.59 12.69 16.06 24.00 2397 | 35.78
MCS0
5690 15.40 69.33 1.59 16.99 20.36 24.00 23.97 | 35.86
5755 15.00 69.33 1.59 16.59 19.96 30.00 30.00 | 35.84
5210 12.60 30.79 5.12 17.72 21.09 24.00 2397 | 35.84
ac_mode- 5290 11.90 30.82 5.11 17.01 20.38 24.00 23.97 | 35.81
V,\';ggg' 5530 11.10 30.79 5.12 16.22 19.59 24.00 23.97 | 35.84
5690 11.60 30.88 5.10 16.70 20.07 24.00 23.97 | 35.84
5755 11.10 30.86 5.11 16.21 19.58 30.00 30.00 | 35.84
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Modulation: 802.11ax-HES80:
Duty Maximum
Measured FCC IC
Data mgazirfcd Average cI;D uctI):e co??/:égon Ac\)/L(JatraL?te e.i.r.p | Power c:v%er e.i.r.p
rate quency Power ye P @Bm) | Limit | P Limit
(MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5210 13.90 66.75 1.76 15.66 19.03 24.00 23.97 35.89
5290 14.20 66.79 1.75 15.95 19.32 24.00 23.97 35.89
ax_mode-
HESO- 5530 10.40 66.80 1.75 12.15 15.52 24.00 23.97 35.89
MCSO0
5690 14.60 66.85 1.75 16.35 19.72 24.00 23.97 35.89
5755 14.10 66.80 1.75 15.85 19.22 30.00 23.97 35.89
5210 8.90 35.17 4.54 13.44 16.81 24.00 23.97 35.89
ax_mode- 5290 8.10 35.19 4.54 12.64 16.01 24.00 23.97 35.89
HESO-
MCS11 5530 7.60 35.25 4.53 12.13 15.50 24.00 23.97 35.89
5690 7.00 35.29 452 11.52 14.89 24.00 23.97 35.89
5755 6.60 35.30 452 11.12 14.49 30.00 23.97 35.89
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Testresults:

Note:

1. All the losses are included during measurement and final values are mentioned in the test report
10 dB attenuator + 0.8 dB Cable loss =10.8 dB total offset

2. Duty cycle correction factor is considered in Final Average power
Duty cycle Correction factor = 10*LOG (1/X) Where Xis Duty Cycle

3. This product do not support additional beamforming gain / directional gain, it uses signal antenna and hence
directional gain of the single antenna is (4.40 dBi)

4. e.i.r.p = Maximum Average output power (dBm) + Antenna gain in dBi

Antenna Type: 1001932PT (Flex/PCB) Antenna MIMO Results

Modulation: 802.11a:

Measured Duty Maximum FCC IC
Data Measured Average Duty cycle Average eirp | Power IC eirp
rate Frequency | "S- "0 Cycle | correction | output (d.B-rﬁ) Limit | Power | [ii
(Mbps) (MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5180 14.65 90.68 0.42 15.07 19.47 24.00 - 22.25
5240 16.60 90.68 0.42 17.02 21.42 24.00 - 22.25
5260 16.26 90.65 0.43 16.69 21.09 24.00 2325 | 22.25
5320 14.57 90.65 0.43 15.00 19.40 24.00 2328 | 22.28
agl\r;'gsg 5500 11.86 90.66 0.43 12.29 16.69 24.00 2325 | 22.25
5700 11.29 90.66 0.43 11.72 16.12 24.00 2323 | 22.23
5720 14.87 90.68 0.42 15.29 19.69 24.00 2325 | 22.25
5745 13.62 90.66 0.43 14.05 18.45 30.00 30.00 -
5825 18.93 90.68 0.42 19.35 23.75 30.00 30.00 -
5180 14.66 55.28 2.57 17.23 21.63 24.00 - 22.23
5240 18.94 55.26 2.58 21.52 25.92 24.00 - 22.30
5260 18.33 55.55 2.55 20.88 25.28 24.00 2330 | 22.30
5320 14.46 55.28 2.57 17.03 21.43 24.00 2323 | 22.23
%Zm‘:g 5500 12.05 55.33 2.57 14.62 19.02 24.00 2328 | 22.28
5700 11.32 55.34 2.57 13.89 18.29 24.00 2325 | 22.25
5720 16.27 55.31 2.57 18.84 23.24 24.00 2328 | 22.28
5745 15.55 55.30 2.57 18.12 2252 30.00 30.00 -
5825 15.73 55.30 2.57 18.30 22.70 30.00 30.00 -
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Modulation: 802.11n-HT20:
Maximum
Measured Duty cycle FCC IC
Dat ¢ 'E/Ieasured Average CI:DutIy cor?lec)t/ion Avetragte e.i.r.p | Power IC e.i.r.p
atarate re(mi;]cy Power | 4%° | factor ggvsg .| @Bm)| Limit 'E’é’g"nf; Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 13.68 90.07 0.45 14.13 18.53 24.00 - 22.50
5240 16.48 90.07 0.45 16.93 21.33 24.00 - 22.55
5260 16.16 90.09 0.45 16.61 21.01 24.00 23.58 22.58
n_mode- 5320 14.57 90.05 0.46 15.03 19.43 24.00 23.55 22.55
HT20- 5500 12.00 90.10 0.45 12.45 16.85 24.00 23.53 22.53
MCSO0 5700 10.08 90.08 0.45 10.53 14.93 24.00 23.53 22.53
5720 14.74 90.07 0.45 15.19 19.59 24.00 23.53 22.53
5745 14.49 90.07 0.45 14.94 19.34 30.00 30.00 -
5825 14.57 90.10 0.45 15.02 19.42 30.00 30.00 -
5180 12.52 53.59 2.71 15.23 19.63 24.00 - 22.53
5240 17.91 53.56 2.71 20.62 25.02 24.00 - 22.53
5260 17.34 53.55 2.71 20.05 24.45 24.00 23.53 22.53
n_mode- 5320 14.42 53.57 2.71 17.13 21.53 24.00 23.53 22.53
HT20- 5500 12.10 53.60 2.71 14.81 19.21 24.00 23.53 22.53
MCS7 5700 10.21 53.65 2.70 12.91 17.31 24.00 23.53 22.53
5720 15.49 53.59 2.71 18.20 22.60 24.00 23.55 22.55
5745 14.56 53.60 2.71 17.27 21.67 30.00 30.00 -
5825 14.74 53.62 2.71 17.45 21.85 30.00 30.00 -
Modulation: 802.11ac-VHT20:
Measured Measured Duty Duty cyple I\’{‘I‘%élrrgg(ren . FCC IC I.C
Data rate | Frequency AI;/erage Cycle cofrrectlon output e.i.r.p qu_er power e.i.r.p
(MH2) ower X % actor power (dBm) | Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 12.68 90.15 0.45 13.13 17.53 24.00 - 22.50
5240 16.55 90.11 0.45 17.00 21.40 24.00 - 22.53
5260 16.21 90.07 0.45 16.66 21.06 24.00 23.53 22.53
ac_mode- 5320 13.69 90.12 0.45 14.14 18.54 24.00 23.53 22.53
VHT20- 5500 12.02 90.15 0.45 12.47 16.87 24.00 23.53 22.53
MCS0 5700 10.11 90.16 0.45 10.56 14.96 24.00 23.53 22.53
5720 14.76 90.12 0.45 15.21 19.61 24.00 23.53 22.53
5745 13.54 90.15 0.45 13.99 18.39 30.00 30.00 -
5825 13.65 90.15 0.45 14.10 18.50 30.00 30.00 -
5180 13.54 51.06 2.92 16.46 20.86 24.00 - 22.53
5240 16.12 51.09 2.92 19.04 23.44 24.00 - 22.50
5260 15.63 51.10 2.92 18.55 22.95 24.00 23.50 22.50
ac mode- 5320 14.40 51.10 2.92 17.32 21.72 24.00 23.50 22.50
VHT20- 5500 12.15 51.13 2.91 15.06 19.46 24.00 23.53 22.53
MCS9 5700 10.22 51.17 2.91 13.13 17.53 24.00 23.53 22.53
5720 13.69 51.44 2.89 16.58 20.98 24.00 23.53 22.53
5745 14.60 51.13 2.91 17.51 21.91 30.00 30.00 -
5825 14.78 51.13 2.91 17.69 22.09 30.00 30.00 -
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Modulation: 802.11ax-HE20:
Maximum
Measured Duty cycle FCC IC
Data rate ngiirfcg Average &L::tl)é correction Ac\)/jt?l?te e.i.r.p qu_er polvc\;er e.i.r.p
(MHz) Power X % factor power (dBm) | Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 13.84 87.65 0.57 14.41 18.81 24.00 - 22.79
5240 16.68 87.65 0.57 17.25 21.65 24.00 - 22.79
5260 16.33 87.62 0.57 16.90 21.30 24.00 23.79 22.79
ax_mode- 5320 14.74 87.65 0.57 15.31 19.71 24.00 23.79 22.79
HE20- 5500 12.12 87.66 0.57 12.69 17.09 24.00 23.79 22.79
MCSO0 5700 10.21 87.67 0.57 10.78 15.18 24.00 23.76 22.76
5720 14.89 87.63 0.57 15.46 19.86 24.00 23.79 22.79
5745 13.67 87.66 0.57 14.24 18.64 30.00 30.00 22.79
5825 14.83 87.63 0.57 15.40 19.80 30.00 30.00 -
5180 12.66 45.10 3.46 16.12 20.52 24.00 - 22.83
5240 13.33 35.09 4.55 17.88 22.28 24.00 - 22.83
5260 12.67 45.09 3.46 16.13 20.53 24.00 23.83 22.83
ax_mode- 5320 12.53 45.08 3.46 15.99 20.39 24.00 23.81 22.81
HE20- 5500 11.24 45.11 3.46 14.70 19.10 24.00 23.81 22.81
MCS11 5700 10.40 45.15 3.45 13.85 18.25 24.00 23.83 22.83
5720 10.66 45.16 3.45 14.11 18.51 24.00 23.83 22.83
5745 11.60 4513 3.46 15.06 19.46 30.00 30.00 -
5825 11.69 45.15 3.45 15.14 19.54 30.00 30.00 -
Modulation: 802.11n-HT40:
Maximum
Data Measured |\,/L\E\I/aesrlfjlrgeed buty CD(l)th?/ef:)tliCciﬁ Average e.i.r.p PIZ(\/:vir IC e I|Cr p
Frequency Cycle output o .- | power P
rate (MH2) Power X % factor power (dBm) [ Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5190 13.10 81.89 0.87 13.97 18.37 24.00 - 23.00
5230 16.50 81.88 0.87 17.37 21.77 24.00 - 23.00
5270 19.20 81.86 0.87 20.07 24.47 24.00 23.97 30.00
5310 15.90 81.89 0.87 16.77 21.17 24.00 23.97 30.00
“HT”fge' 5510 11.10 81.01 0.87 11.97 16.37 | 24.00 | 23.97 | 30.00
MCSO 5590 18.30 81.88 0.87 19.17 23.57 24.00 23.97 30.00
5670 13.50 81.91 0.87 14.37 18.77 24.00 23.97 30.00
5710 18.10 81.87 0.87 18.97 23.37 24.00 23.97 30.00
5755 14.60 81.90 0.87 15.47 19.87 30.00 30.00 -
5795 16.60 81.90 0.87 17.47 21.87 30.00 30.00 -
5190 12.90 40.90 3.88 16.78 21.18 24.00 - 23.00
5230 17.30 40.81 3.89 21.19 25.59 24.00 - 23.00
5270 17.00 40.87 3.89 20.89 25.29 24.00 23.97 30.00
5310 15.70 40.89 3.88 19.58 23.98 24.00 23.97 30.00
n_mode- 5510 11.20 40.96 3.88 15.08 19.48 24.00 23.97 30.00
HJCA'% 5590 15.50 40.93 3.88 19.38 23.78 24.00 23.97 30.00
5670 13.60 40.96 3.88 17.48 21.88 24.00 23.97 30.00
5710 15.20 40.93 3.88 19.08 23.48 24.00 23.97 30.00
5755 15.80 40.92 3.88 19.68 24.08 30.00 30.00 -
5795 15.40 40.94 3.88 19.28 23.68 30.00 30.00 -
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Modulation: 802.11ac-VHTA40:
Maximum
Measured Duty cycle FCC IC
Dat ¢ é/leasured Average CI:Dutly cor?lec)':ion Avetragte e.i.r.p | Power IC e.i.r.p
atarate r%\‘jl“H‘i’)‘Cy Power | ¢0° | factor ggveg ¢ | @Bm)| Limit f’doé"’nf; Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5190 10.90 81.94 0.86 11.76 16.16 24.00 - 25.65
5230 15.30 81.93 0.87 16.17 20.57 24.00 - 25.65
5270 16.90 81.93 0.87 17.77 22.17 24.00 23.97 25.71
ac mode 5310 13.70 81.91 0.87 14.57 18.97 24.00 23.97 25.62
VHT40 5510 8.40 81.99 0.86 9.26 13.66 24.00 23.97 25.65
MCSO 5590 14.70 81.96 0.86 15.56 19.96 24.00 23.97 25.74
- 5670 11.00 81.98 0.86 11.86 16.26 24.00 23.97 25.65
5710 14.30 81.97 0.86 15.16 19.56 24.00 23.97 25.71
5755 21.00 81.97 0.86 21.86 26.26 30.00 30.00 -
5795 20.90 74.93 1.25 22.15 26.55 30.00 30.00 -
5190 22.00 37.73 4.23 26.23 30.63 24.00 - 28.08
5230 22.00 37.77 4.23 26.23 30.63 24.00 - 28.33
5270 14.50 37.82 4.22 18.72 23.12 24.00 23.97 25.65
5310 14.20 37.79 4.23 18.43 22.83 24.00 23.97 25.62
a\‘jﬂr}‘zge— 5510 9.50 37.89 4.21 13.71 1811 | 24.00 | 2397 | 2565
MCS9 5590 12.70 37.83 422 16.92 21.32 24.00 23.97 25.65
5670 12.00 37.87 4.22 16.22 20.62 24.00 23.97 25.65
5710 12.50 37.88 4.22 16.72 21.12 24.00 23.97 25.62
5755 13.10 37.87 422 17.32 21.72 30.00 30.00 -
5795 12.70 37.88 4.22 16.92 21.32 30.00 30.00 -
Modulation: 802.11ax-HE40:
Duty Maximum
Measured l\geasured Duty cycle Average . FCC IC IC
Datarate | Frequency verage Cycle X | correction output e.l.r.p | Power power e.1.r.p
Power (dBm) | Limit Limit
(MHz) (dBm) % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5190 13.40 78.89 1.03 14.43 18.83 24.00 - 25.77
5230 17.60 78.88 1.03 18.63 23.03 24.00 - 25.77
5270 19.40 78.90 1.03 20.43 24.83 24.00 23.97 25.80
5310 15.20 78.88 1.03 16.23 20.63 24.00 23.97 25.77
axﬂ”Eﬁge— 5510 11.50 78.94 1.03 12.53 16.93 | 2400 | 2397 | 25.77
MGSO 5590 18.60 78.89 1.03 19.63 24.03 24.00 23.97 25.85
- 5670 13.70 78.91 1.03 14.73 19.13 24.00 23.97 25.77
5710 18.30 78.92 1.03 19.33 23.73 24.00 23.97 25.83
5755 15.00 78.91 1.03 16.03 20.43 30.00 30.00 -
5795 14.80 78.91 1.03 15.83 20.23 30.00 30.00 -
5190 13.10 37.86 4.22 17.32 21.72 24.00 - 25.77
5230 13.20 37.86 4.22 17.42 21.82 24.00 - 25.77
5270 12.90 37.86 4.22 17.12 2152 24.00 23.97 25.77
ax mode 5310 12.70 37.83 4.22 16.92 21.32 24.00 23.97 25.77
GEa0 5510 11.40 37.93 4.21 15.61 20.01 24.00 23.97 25.77
MCS11 5590 11.20 40.92 3.88 15.08 19.48 24.00 23.97 25.77
5670 11.30 40.92 3.88 15.18 19.58 24.00 23.97 25.77
5710 10.90 40.92 3.88 14.78 19.18 24.00 23.97 25.77
5755 11.40 40.92 3.88 15.28 19.68 30.00 30.00 -
5795 11.10 40.94 3.88 14.98 19.38 30.00 30.00 -
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Modulation: 802.11ac-VHT80:
Duty Maximum
Measured FCC IC
Data mgazirfcd Average cI;D uctI):e co??/:égon Ac\)/L(JatraL?te e.i.r.p | Power c:v%er e.i.r.p
rate quency Power ye P @Bm) | Limit | P Limit
(MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5210 10.80 69.26 1.60 12.40 16.80 24.00 23.97 | 35.84
5290 11.20 69.31 1.59 12.79 17.19 24.00 23.97 | 35.84
ac_mode-
VHT80- 5530 11.10 69.35 1.59 12.69 17.09 24.00 2397 | 3581
MCS0
5690 15.70 69.33 1.59 17.29 21.69 24.00 2397 | 35.84
5755 15.40 69.32 1.59 16.99 21.39 30.00 30.00 | 35.84
5210 13.80 30.77 5.12 18.92 23.32 24.00 23.97 | 35.84
ac_mode- 5290 13.00 30.82 5.11 18.11 2251 24.00 2397 | 35.84
Vl\';ggg' 5530 12.00 30.79 5.12 17.12 2152 | 2400 | 2397 | 3581
5690 12.80 30.87 5.10 17.90 22.30 24.00 23.97 | 35.84
5755 12.80 30.84 511 17.91 22.31 30.00 30.00 | 35.84
Modulation: 802.11ax-HE80:
Duty Maximum
Data Measured l\’{‘l‘(\eg?gr%d Duty cycle Average eir PESvCer IC e :Cr:
rate Frequency Powegr Cycle | correction output (dBmF; Limit | Power L.ir-n.i?
(MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5210 14.60 66.73 1.76 16.36 20.76 24.00 2397 | 35.86
5290 13.60 66.80 1.75 15.35 19.75 24.00 2397 | 35.89
ax_mode-
VHT80- 5530 13.50 66.77 1.75 15.25 19.65 24.00 2397 | 35.89
MCSO 5690 18.20 66.82 1.75 19.95 24.35 24.00 2397 | 35.89
5755 18.40 66.77 1.75 20.15 24.55 30.00 30.00 | 35.89
5210 12.00 35.23 453 16.53 20.93 24.00 23.97 | 35.89
ax_mode- 5290 10.90 35.24 453 15.43 19.83 24.00 23.97 | 35.89
VHT80-
MCS11 5530 10.60 35.28 452 15.12 19.52 24.00 23.97 | 35.86
5690 10.30 35.33 452 14.82 19.22 24.00 23.97 | 35.89
5755 10.40 35.12 454 14.94 19.34 30.00 30.00 | 35.89
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Testresults:

Note:

1. All the losses are included during measurement and final values are mentioned in the test report
10 dB attenuator + 0.8 dB Cable loss =10.8 dB total offset

2. Duty cycle correction factor is considered in Final Average power
Duty cycle Correction factor = 10*LOG (1/X) Where Xis Duty Cycle

3. This product do not support additional beamforming gain / directional gain, it uses signal antenna and hence
directional gain of the single antenna is (5.58 dBi)

4. e.i.r.p = Maximum Average output power (dBm) + Antenna gain in dBi

Antenna Type: FPA3020-10 (Flex/PCB) Antenna MIMO Results

Modulation: 802.11a:

Measured Duty Maximum FCC IC
Data Measured Average Duty cycle Average eirp | Power IC eirp
rate Frequency | "S- "0 Cycle | correction | output (d.B-rﬁ) Limit | Power | [ii
(Mbps) (MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5180 15.64 90.65 0.43 16.07 21.65 24.00 - 22.25
5240 16.60 90.68 0.42 17.02 22.60 24.00 - 22.25
5260 16.26 90.65 0.43 16.69 22.27 24.00 2325 | 22.25
5320 14.57 90.65 0.43 15.00 20.58 24.00 2328 | 22.28
agl\r;'gsg 5500 11.86 90.66 0.43 12.29 17.87 24.00 2325 | 22.25
5700 11.29 90.66 0.43 11.72 17.30 24.00 2323 | 22.23
5720 14.87 90.68 0.42 15.29 20.87 24.00 2325 | 22.25
5745 18.03 90.66 0.43 18.46 24.04 30.00 30.00 -
5825 17.62 90.66 0.43 18.05 23.63 30.00 30.00 -
5180 14.66 55.28 2.57 17.23 2281 24.00 - 22.23
5240 18.94 55.26 2.58 21.52 27.10 24.00 - 22.30
5260 18.33 55.55 2.55 20.88 26.46 24.00 2330 | 22.30
5320 14.46 55.28 2.57 17.03 22.61 24.00 2323 | 22.23
%Zm‘:g 5500 12.05 55.33 2.57 14.62 20.20 24.00 2328 | 22.28
5700 11.32 55.34 2.57 13.89 19.47 24.00 2325 | 22.25
5720 16.27 55.31 2.57 18.84 24.42 24.00 2328 | 22.28
5745 17.96 55.26 2.58 20.54 26.12 30.00 30.00 -
5825 17.64 55.30 2.57 20.21 25.79 30.00 30.00 -
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Modulation: 802.11n-HT20:
Maximum
Measured Duty cycle FCC IC
Dat ¢ 'E/Ieasured Average CI:DutIy cor?lec)t/ion Avetragte e.i.r.p | Power IC e.i.r.p
atarate re(mi;]cy Power | 4%° | factor ggvsg .| @Bm)| Limit 'E’é’g"nf; Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 13.55 90.10 0.45 14.00 19.58 24.00 - 22.50
5240 16.48 90.07 0.45 16.93 22.51 24.00 - 22.55
5260 16.16 90.09 0.45 16.61 22.19 24.00 23.58 22.58
n_mode- 5320 14.57 90.05 0.46 15.03 20.61 24.00 23.55 22.55
HT20- 5500 12.00 90.10 0.45 12.45 18.03 24.00 23.53 22.53
MCSO0 5700 10.08 90.08 0.45 10.53 16.11 24.00 23.53 22.53
5720 14.74 90.07 0.45 15.19 20.77 24.00 23.53 22.53
5745 17.10 90.10 0.45 17.55 23.13 30.00 30.00 -
5825 18.28 90.10 0.45 18.73 24.31 30.00 30.00 -
5180 12.52 53.59 2.71 15.23 20.81 24.00 - 22.53
5240 17.91 53.56 2.71 20.62 26.20 24.00 - 22.53
5260 17.34 53.55 2.71 20.05 25.63 24.00 23.53 22.53
n_mode- 5320 14.42 53.57 2.71 17.13 22.71 24.00 23.53 22.53
HT20- 5500 12.10 53.60 2.71 14.81 20.39 24.00 23.53 22.53
MCS7 5700 10.21 53.65 2.70 12.91 18.49 24.00 23.53 22.53
5720 15.49 53.59 2.71 18.20 23.78 24.00 23.55 22.55
5745 17.18 53.57 2.71 19.89 25.47 30.00 30.00 -
5825 16.87 53.59 2.71 19.58 25.16 30.00 30.00 -
Modulation: 802.11ac-VHT20:
Measured Measured Duty Duty cyple I\’{‘I‘%élrrgg(ren . FCC IC I.C
Data rate | Frequency AI;/erage Cycle cofrrectlon output e.i.r.p qu_er power e.i.r.p
(MH2) ower X % actor power (dBm) | Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 14.63 90.14 0.45 15.08 20.66 24.00 - 22.53
5240 16.55 90.11 0.45 17.00 22.58 24.00 - 22.53
5260 16.21 90.07 0.45 16.66 22.24 24.00 23.53 22.53
ac_mode- 5320 15.12 90.14 0.45 15.57 21.15 24.00 23.53 22.53
VHT20- 5500 12.02 90.15 0.45 12.47 18.05 24.00 23.53 22.53
MCS0 5700 10.11 90.16 0.45 10.56 16.14 24.00 23.53 22.53
5720 14.76 90.12 0.45 15.21 20.79 24.00 23.53 22.53
5745 16.26 90.15 0.45 16.71 22.29 30.00 30.00 -
5825 19.14 90.15 0.45 19.59 25.17 30.00 30.00 -
5180 13.54 51.06 2.92 16.46 22.04 24.00 - 22.53
5240 16.12 51.09 2.92 19.04 24.62 24.00 - 22.50
5260 15.63 51.10 2.92 18.55 24.13 24.00 23.50 22.50
ac mode- 5320 14.40 51.10 2.92 17.32 22.90 24.00 23.50 22.50
VHT20- 5500 12.15 51.13 2.91 15.06 20.64 24.00 23.53 22.53
MCS9 5700 10.22 51.17 2.91 13.13 18.71 24.00 23.53 22.53
5720 13.69 51.44 2.89 16.58 22.16 24.00 23.53 22.53
5745 14.60 51.13 2.91 17.51 23.09 30.00 30.00 -
5825 14.78 51.13 2.91 17.69 23.27 30.00 30.00 -



http://www.tuv.com/

A TUVRheinland®

Produkte Www.tuv.com
Products
Prufbericht- Nr.: IN23ESPY 001 Seite 60 von 285
Test Report No.: Page 60 of 285
Modulation: 802.11ax-HE20:
Maximum
Measured Duty cycle FCC IC
Data rate ngiirfcg Average &Létl)é correction Ac\)/jt?l?te e.i.r.p qu_er polvc\;er e.i.r.p
(MHz) Power X % factor power (dBm) | Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5180 13.84 87.65 0.57 14.41 19.99 24.00 - 22.79
5240 16.68 87.65 0.57 17.25 22.83 24.00 - 22.79
5260 16.33 87.62 0.57 16.90 22.48 24.00 23.79 22.79
ax_mode- 5320 14.74 87.65 0.57 15.31 20.89 24.00 23.79 22.79
HE20- 5500 12.12 87.66 0.57 12.69 18.27 24.00 23.79 22.79
MCSO0 5700 10.21 87.67 0.57 10.78 16.36 24.00 23.76 22.76
5720 14.89 87.63 0.57 15.46 21.04 24.00 23.79 22.79
5745 17.30 87.63 0.57 17.87 23.45 30.00 30.00 -
5825 18.44 87.63 0.57 19.01 24.59 30.00 30.00 -
5180 12.66 45.10 3.46 16.12 21.70 24.00 - 22.83
5240 13.33 35.09 4.55 17.88 23.46 24.00 - 22.83
5260 12.67 45.09 3.46 16.13 21.71 24.00 23.83 22.83
ax_mode- 5320 12.53 45.08 3.46 15.99 21.57 24.00 23.81 22.81
HE20- 5500 11.24 45.11 3.46 14.70 20.28 24.00 23.81 22.81
MCS11 5700 10.40 45.15 3.45 13.85 19.43 24.00 23.83 22.83
5720 10.66 45.16 3.45 14.11 19.69 24.00 23.83 22.83
5745 11.60 4513 3.46 15.06 20.64 30.00 30.00 -
5825 11.69 45.15 3.45 15.14 20.72 30.00 30.00 -
Modulation: 802.11n-HT40:
Maximum
Data Measured |\,/L\E\I/aesrlfjlrgeed buty CD(l)th?/ef:)tliCciﬁ Average e.i.r.p PIZ(\/:vir IC e I|Cr p
Frequency Cycle output o .- | power P
rate (MH2) Power X % factor power (dBm) [ Limit (dBm) Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5190 13.10 81.89 0.87 13.97 19.55 24.00 - 25.65
5230 16.50 81.86 0.87 17.37 22.95 24.00 - 25.65
5270 19.10 81.86 0.87 19.97 25.55 24.00 23.97 25.80
5310 15.80 81.89 0.87 16.67 22.25 24.00 23.97 25.62
“HT”fge' 5510 11.20 81.01 0.87 12.07 17.65 | 24.00 | 2397 | 2565
MCSO 5590 18.20 81.87 0.87 19.07 24.65 24.00 23.97 26.48
5670 13.50 81.88 0.87 14.37 19.95 24.00 23.97 25.65
5710 18.10 81.87 0.87 18.97 24.55 24.00 23.97 26.41
5755 14.70 81.91 0.87 15.57 21.15 30.00 30.00 -
5795 16.50 81.90 0.87 17.37 22.95 30.00 30.00 -
5190 13.00 40.88 3.88 16.88 22.46 24.00 - 25.62
5230 17.20 40.81 3.89 21.09 26.67 24.00 - 25.62
5270 17.10 40.85 3.89 20.99 26.57 24.00 23.97 25.62
5310 15.70 40.87 3.89 19.59 25.17 24.00 23.97 25.59
n_mode- 5510 11.20 40.97 3.88 15.08 20.66 24.00 23.97 25.65
HJCA'% 5590 15.50 40.93 3.88 19.38 24.96 24.00 23.97 25.65
5670 13.50 40.95 3.88 17.38 22.96 24.00 23.97 25.65
5710 15.20 40.92 3.88 19.08 24.66 24.00 23.97 25.62
5755 15.70 40.93 3.88 19.58 25.16 30.00 30.00 -
5795 15.40 40.92 3.88 19.28 24.86 30.00 30.00 -
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Modulation: 802.11ac-VHTA40:
Maximum
Measured Duty cycle FCC IC
Dat ¢ é/leasured Average CI:Dutly cor?lec)':ion Avetragte e.i.r.p | Power IC e.i.r.p
atarate r%\‘jl“H‘i’)‘Cy Power | ¢0° | factor ggveg ¢ | @Bm)| Limit f’doé"’nf; Limit
(dBm) (dB) (dBm) (dBm)
(dBm)
5190 13.20 81.98 0.86 14.06 19.64 24.00 - 25.65
5230 17.40 81.94 0.86 18.26 23.84 24.00 - 25.65
5270 17.20 81.97 0.86 18.06 23.64 24.00 23.97 25.68
ac mode 5310 15.90 81.92 0.87 16.77 22.35 24.00 23.97 25.62
VHT40 5510 11.40 81.98 0.86 12.26 17.84 24.00 23.97 25.65
MCSO 5590 17.50 81.95 0.86 18.36 23.94 24.00 23.97 25.80
- 5670 13.60 81.97 0.86 14.46 20.04 24.00 23.97 25.65
5710 17.20 81.96 0.86 18.06 23.64 24.00 23.97 25.74
5755 15.70 81.99 0.86 16.56 22.14 30.00 30.00 -
5795 15.50 81.99 0.86 16.36 21.94 30.00 30.00 -
5190 12.90 37.89 4.21 17.11 22.69 24.00 - 25.65
5230 16.30 37.86 422 20.52 26.10 24.00 - 25.65
5270 15.90 37.85 4.22 20.12 25.70 24.00 23.97 25.65
5310 15.80 37.82 422 20.02 25.60 24.00 23.97 25.65
a\‘jﬂr}‘zge— 5510 11.20 37.96 4.21 15.41 20.99 | 2400 | 2397 | 2565
MCS9 5590 14.60 37.88 422 18.82 24.40 24.00 23.97 25.65
5670 13.60 37.90 4.21 17.81 23.39 24.00 23.97 25.65
5710 14.30 37.94 4.21 18.51 24.09 24.00 23.97 25.62
5755 14.90 37.92 421 19.11 24.69 30.00 30.00 -
5795 14.50 37.93 4.21 18.71 24.29 30.00 30.00 -
Modulation: 802.11ax-HE40:
Duty Maximum
Measured l\geasured Duty cycle Average . FCC IC IC
Datarate | Frequency verage Cycle X | correction output e.l.r.p | Power power e.1.r.p
Power (dBm) | Limit Limit
(MHz) (dBm) % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5190 12.90 78.92 1.03 13.93 19.51 24.00 - 25.77
5230 17.70 78.87 1.03 18.73 24.31 24.00 - 25.77
5270 18.90 78.90 1.03 19.93 25.51 24.00 23.97 25.77
5310 15.10 78.91 1.03 16.13 21.71 24.00 23.97 25.77
axﬂ”Eﬁge— 5510 11.80 78.93 1.03 12.83 1841 | 2400 | 2397 | 25.77
MGSO 5590 19.20 78.89 1.03 20.23 25.81 24.00 23.97 25.80
- 5670 14.50 78.92 1.03 15.53 21.11 24.00 23.97 25.77
5710 18.90 78.89 1.03 19.93 25.51 24.00 23.97 25.80
5755 15.70 78.92 1.03 16.73 22.31 30.00 30.00 -
5795 15.40 78.93 1.03 16.43 22.01 30.00 30.00 -
5190 12.70 37.87 4.22 16.92 22.50 24.00 - 25.77
5230 13.30 37.86 4.22 17.52 23.10 24.00 - 25.77
5270 12.20 37.88 4.22 16.42 22.00 24.00 23.97 25.77
ax mode 5310 12.50 37.86 4.22 16.72 22.30 24.00 23.97 25.77
GEa0 5510 11.70 37.92 4.21 15.91 21.49 24.00 23.97 25.77
MCS11 5590 11.50 37.93 4.21 15.71 21.29 24.00 23.97 25.77
5670 11.80 37.92 4.21 16.01 21.59 24.00 23.97 25.77
5710 11.30 37.96 4.21 15.51 21.09 24.00 23.97 25.77
5755 11.90 37.95 4.21 16.11 21.69 30.00 30.00 -
5795 11.80 37.95 4.21 16.01 21.59 30.00 30.00 -
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Modulation: 802.11ac-VHT8O0:
Duty Maximum
Measured Measured Duty cycle Average : FCC IC IC
Data Average : e.i.r.p | Power e.i.r.p
Frequency Cycle | correction output .~ | power A
rate Power (dBm) | Limit Limit
(MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5210 14.10 69.24 1.60 15.70 21.28 24.00 23.97 | 35.84
5290 14.30 69.32 1.59 15.89 21.47 24.00 23.97 | 35.84
ac_mode-
VHT80- 5530 11.30 69.33 1.59 12.89 18.47 24.00 23.97 | 35.84
MCS0
5690 15.80 69.33 1.59 17.39 22.97 24.00 2397 | 35.84
5755 15.40 69.30 1.59 16.99 22.57 30.00 30.00 | 35.84
5210 13.80 30.77 5.12 18.92 24.50 24.00 2397 | 35.84
ac_mode- 5290 13.10 30.81 5.11 18.21 23.79 24.00 2397 | 35.84
vl\lzggg- 5530 12.00 30.78 5.12 17.12 22.70 24.00 2397 | 3581
5690 12.90 30.86 5.11 18.01 23.59 24.00 23.97 | 35.84
5755 12.80 30.83 511 17.91 23.49 30.00 30.00 | 35.84
Modulation: 802.11ax-HES80:
Duty Maximum
Measured FCC IC
Data mgaiirfcd Average cl;) uctﬁg co(r?lgtl:(;on A(;/L?traL?te e.i.r.p | Power olvc\ier e.i.r.p
rate quency Power ye P @Bm) | Limit | P Limit
(MHz) (dBm) X % factor power (dBm) (dBm) (dBm)
(dB) (dBm)
5210 16.60 66.75 1.76 18.36 23.94 24.00 23.97 35.89
5290 16.80 66.77 1.75 18.55 24.13 24.00 23.97 35.89
ax_mode-
VHT80- 5530 13.60 66.79 1.75 15.35 20.93 24.00 2397 | 35.86
MCS0
5690 18.20 66.82 1.75 19.95 25.53 24.00 2397 | 35.89
5755 18.40 66.76 1.75 20.15 25.73 30.00 30.00 | 35.89
5210 12.00 35.23 453 16.53 2211 24.00 23.97 | 35.89
ax_mode- 5290 11.00 35.23 453 15.53 21.11 24.00 23.97 | 35.89
Vl\';'ggg' 5530 10.60 35.29 4.52 15.12 2070 | 2400 | 2397 | 3589
5690 10.30 35.33 452 14.82 20.40 24.00 23.97 | 35.89
5755 10.60 35.34 452 15.12 20.70 30.00 30.00 | 35.89
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7.3 Maximum Power Spectral Density

Result

Test Specification

Test Method
Measurement Bandwidth
Detector

Port of testing

Requirement for FCC

Requirement for IC

Test Method:

Pass
FCC part 15 Subpart C 15.407 (a)/ RSS 247 Issue 2

Section 6.2.1;6.2.2;6.2.3; & Section6.2.4
Subclause 12.5 of ANSI C63.10

100kHz/300kHz/1 MHz
Average sample detector

Antenna port

1. For client devices in the 5.15-5.25 GHz band, the maximum
power spectral density shall not exceed 11 dBm in any 1 MHz
band

2. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the
maximum power spectral density shall not exceed 11 dBm in
any 1 megahertz band

3. For the band 5.725-5.85 GHz, the maximum power spectral
density shall not exceed 30 dBm in any 500-kHz band

1. For the band 5.15-5.25 GHz, The e.i.r.p. spectral density shall
not exceed 10 dBm in any 1 MHz band

2. For the 5.25-5.35 GHz, the power spectral density shall not
exceed 11 dBmin any 1.0 MHz band

3. For the 5.47-5.725 GHz, the power spectral density shall not
exceed 11 dBmin any 1.0 MHz band

4. For the band 5.725-5.85 GHz, The output power spectra
density shall not exceed 30 dBm in any 500 kHz band

EUT

Spectrum Analyzer
10 dB attenuator P y
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The following procedure shall be used:

Set center frequency to the nominal EUT channel center frequency

Set span to encompass the EBW (or, alternatively, the entire 99% occupied bandwidth) of the signal
Set RBW = 1MHz (5.15-5.25 GHz band) / 500kHz (5.725-5.85 GHz band)

Set VBW =3 x RBW

Number of points in sweep =2 x span/ RBW. (This ensures that bin-to-bin spacing is < RBW/2, so that narrowband

o > wDd e

signals are not lost between frequency bins.)
6. Sweep time = auto
7. Detector = power averaging (rms), if available. Otherwise, use sample detector mode

8. Do not use sweep triggering. Allow the sweep to “free run.”

9. Trace average at least 100 traces and Compute power by integrating the spectrum across the EBW

10. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the average power during
the actual transmission times (because the measurement represents an average over both the on and off times of

the transmission)
11. If measurements are performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated
over 1 MHz, or 500 kHz bandwidth, the following adjustments to the procedures apply:

a. Set RBW = 300 kHz
b. Set VBW =3 RBW
c. If measurement bandwidth of Maximum PSD is specified in 500 kHz

PSD bandwidth correction Factor = 10 *log (500 kHz / RBW)

Test Condition:

Normal Test Condition:

Temperature (Norm) = + 25 °C Voltage=5.0V DC Relative humidity: 62 %
KDB Guidelines applied:

Measurements were made as per section F in KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Testresults:

TOXIEI.the losses are included during measurement and final values are mentioned in the test report
10 dB attenuator + 0.8dB Cable loss = 10.8 dB total offset
2. Duty cycle correction factor is considered in Final Average power
Duty cycle Correction factor = 10*LOG (1/X) Where Xis Duty Cycle
3. This product do not support additional beamforming gain / directional gain, it uses signal antenna and hence
directional gain of the single antenna is (3.37 dBi)
4. e.i.r.p = Maximum Average PSD (dBm) + Antenna gain in dBi

Note: Refer Attached Appendix for test Plots
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Antenna Type: MAF94367(Omni Directional Antenna ) RPSMA Results
Modulation: 802.11a — UNII 1, UNII2a, UNII2¢c
Measured . IC
Data Measured | Average Duty cl?grt?/e?t/icc:ﬁ hiié'rr:u;n (ePiSrD ) ggg e.i.r.p
rate Frequency PSD Cycle f 9 L.I-p S SD
o actor PSD (dBm/ Limit
(Mbps) | (MHz) (dBm/ X% @B) | @Bm/1MHz)| 1MHz) | (dBm/1MHg) | (4BM/
1MHz) 1MHz)
5180 0.54 90.68 0.42 0.96 4.33 11.00 10.00
5240 4.99 90.68 0.42 5.41 8.78 11.00 10.00
5260 5.40 90.68 0.42 5.82 9.19 11.00 10.00
ae_sl\r;'t());)jse_ 5320 0.52 90.65 0.43 0.95 4.32 11.00 10.00
5500 -0.68 90.67 0.43 -0.25 3.12 11.00 10.00
5700 -1.67 90.67 0.43 -1.24 2.13 11.00 10.00
5720 5.26 90.68 0.42 5.68 9.05 11.00 10.00
5180 -2.53 55.26 2.58 0.05 3.42 11.00 10.00
5240 1.37 55.25 2.58 3.95 7.32 11.00 10.00
J 5260 1.03 55.26 2.58 3.61 6.98 11.00 10.00
a_mode-
54Mbps 5320 -2.72 55.29 257 -0.15 3.22 11.00 10.00
5500 -3.83 55.31 2.57 -1.26 211 11.00 10.00
5700 -4.19 55.33 2.57 -1.62 1.75 11.00 10.00
5720 1.07 55.30 2.57 3.64 7.01 11.00 10.00
Modulation: 802.11a— UNII 3
Measured Duty Bandwi | Maximum PSD FCC e ||Cr
Data Measured | Average | Duty cycle dth Average €.irp) PSD PSDp
rate Frequency PSD Cycle | correction | Correcti PSD (dBmp/ Limit (dBm/
(Mbps) (MHz) (dBm/ X % factor on (dBm/ 500kHz) (dBm/ 500KH
0.3MHz) (dB) (dB) 500kHz) 500kHz) 2)
a_mode- 5745 -4.12 90.68 0.42 2.22 -1.48 30.00 10.00
6Mbps 5825 -5.04 90.66 0.43 2.22 -2.40 30.00 10.00
a_mode- 5180 -2.53 55.26 2.58 2.22 -3.01 30.00 10.00
54Mbps 5745 -4.12 90.68 0.42 2.22 -3.88 -0.51 30.00 10.00



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com
Products
Prifbericht- Nr.: Seite 66 von 285
Test Report No.: IN23ESPY 001 Page 66 of 285
Modulation: 802.11n — UNII 1, UNII2a, UNII2c
Measured : IC
Measured | Average Duty Duty cy_cle Maximum P.SD FCC e.i.r.p
correction Average (e.i.r.p) PSD
Data rate | Frequency PSD Cycle £ PSD dBm/ Limi SD
(MH2) (dBm/ X % actor (dBm mit | @Bm/
1MHz) (dB) (dBm/1MHz) | 1MHz) | (dBm/1MHz) 1MHz)
5180 -2.64 90.08 0.45 -2.19 1.18 11.00 10.00
5240 5.60 90.06 0.45 6.05 9.42 11.00 10.00
n mode- 5260 457 90.08 0.45 5.02 8.39 11.00 10.00
HT20MHz- 5320 0.36 90.08 0.45 0.81 4.18 11.00 10.00
MCSO 5500 -1.50 90.07 0.45 -1.05 2.32 11.00 10.00
5700 -2.63 90.10 0.45 -2.18 1.19 11.00 10.00
5720 3.79 90.07 0.45 4.24 7.61 11.00 10.00
5180 -3.54 53.53 2.71 -0.83 2.54 11.00 10.00
5240 -0.09 53.52 271 2.62 5.99 11.00 10.00
n mode- 5260 -0.13 53.49 2.72 2.59 5.96 11.00 10.00
HT20MHz- 5320 -2.93 53.55 2.71 -0.22 3.15 11.00 10.00
MCs7 5500 -3.84 53.56 271 -1.13 2.24 11.00 10.00
5700 -5.86 53.59 271 -3.15 0.22 11.00 10.00
5720 -1.13 53.55 2.71 1.58 4.95 11.00 10.00
Modulation: 802.11a — UNII 3
. : IC
Measured Duty Bandwi | Maximum PSD FCC eir
Data Measured | Average | Duty cycle dth Average E.irp) PSD PSDp
Frequency PSD Cycle | correction | Correcti PSD 1P Limit
rate (dBm/ (dBm/
(MHz) (dBm/ X % factor on (dBm/ 500kHz) (dBm/ 500KkH
0.3MHz) (dB) (dB) 500kHz) 500kHz) 2)
n_mode- 5745 -4.69 90.09 0.45 2.22 -2.02 1.35 30.00 10.00
HT20M
Hz- 5825 -6.58 90.09 0.45 2.22 -3.91 -0.54 30.00 10.00
MCS0
n_mode- 5745 -9.37 53.54 2.71 2.22 -4.44 -1.07 30.00 10.00
HT20M
Hz- 5825 -9.97 53.57 271 2.22 -5.04 -1.67 30.00 10.00
MCS7
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Modulation: 802.11ac — 20MHz - UNII 1, UNII2a, UNII2c
Measured Duty Maximum IC
Measured | Average Duty cycle Average (ePiSP ) ggg e.i.r.p
Datarate | Frequency PSD Cycle | correction PSD (dBmF; Limit SD
(MHz) (dBm/ X% factor (dBm/ 1MHz) | (dBm/1MHz) (dBm/
1MHz) (dB) 1MHz) 1MHz)
5180 -0.87 90.13 0.45 -0.42 2.95 11.00 10.00
5240 5.52 90.07 0.45 5.97 9.34 11.00 10.00
ac mode- 5260 4.98 90.11 0.45 5.43 8.80 11.00 10.00
VHT20- 5320 0.69 90.11 0.45 1.14 4.51 11.00 10.00
MCS0 5500 -1.68 90.07 0.45 -1.23 2.14 11.00 10.00
5700 -2.53 90.15 0.45 -2.08 1.29 11.00 10.00
5720 4.25 90.14 0.45 4.70 8.07 11.00 10.00
5180 -4.85 51.07 2.92 -1.93 1.44 11.00 10.00
5240 -2.37 51.08 2.92 0.55 3.92 11.00 10.00
ac_mode- 5260 -2.74 51.04 2.92 0.18 3.55 11.00 10.00
VHT20- 5320 -2.34 51.06 2.92 0.58 3.95 11.00 10.00
MCS9 5500 -4.11 51.12 291 -1.20 217 11.00 10.00
5700 -6.10 51.14 2.91 -3.19 0.18 11.00 10.00
5720 -2.91 51.10 2.92 0.01 3.38 11.00 10.00
Modulation: 802.11ac — 20MHz - UNII 3
Measured 5%% Bandwidt Maﬁqlmu PSD E(S:g o :? o
Data Measured | Average Duty correcti h Average €.i.r.p) Limit PSD
Frequency PSD Cycle Correctio (dBm/
rate o on PSD (dBm/ | (dBm/
(MHz) (dBm/ X % n 500kHz
0.3MHz) factor (dB) (dBm/ ) 500kHz | 500kHz
: (dB) 500kHz) ) )
ac_mode 5745 -3.19 90.14 0.45 2.22 -0.52 2.85 30.00 10.00
-VHT20-

MCSO 5825 -4.88 90.12 0.45 2.22 -2.21 1.16 30.00 10.00
ac mode 5745 -9.86 51.09 2.92 2.22 -4.72 -1.35 30.00 10.00
-VHT20-

MCS9 5825 -9.26 51.10 2.92 2.22 -4.13 -0.76 30.00 10.00
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Modulation: 802.11ax — 20MHz - UNII 1, UNII2a, UNII2c
Measured Duty Maximum PSD FCC ]C
Measured | Average Duty cycle Average e.i.rp) PSD e.i.r.p
Data rate | Frequency PSD Cycle | correction PSD (dBmF/) Limit SD
(MHz) (dBm/ X% factor (dBm/ 1MHz) | (dBm/IMHZ) (dBm/
1MHz) (dB) 1MHz) 1MHz)
5180 -0.14 87.62 0.57 0.43 3.80 11.00 10.00
5240 5.35 87.64 0.57 5.92 9.29 11.00 10.00
ax mode- 5260 5.15 87.64 0.57 5.72 9.09 11.00 10.00
HE20- 5320 0.94 87.64 0.57 151 4.88 11.00 10.00
MCSO0 5500 -0.96 87.62 0.57 -0.39 2.98 11.00 10.00
5700 -2.70 87.58 0.58 -2.12 1.25 11.00 10.00
5720 412 87.63 0.57 4.69 8.06 11.00 10.00
5180 -5.32 45.04 3.46 -1.86 151 11.00 10.00
5240 -5.79 45.04 3.46 -2.33 1.04 11.00 10.00
ax mode- 5260 -6.06 45.03 3.46 -2.60 0.77 11.00 10.00
HE20- 5320 -5.76 45.03 3.46 -2.30 1.07 11.00 10.00
MCS11 5500 6.74 45.05 3.46 328 0.09 11.00 10.00
5700 -6.39 45.09 3.46 -2.93 0.44 11.00 10.00
5720 -6.37 45,09 3.46 -2.91 0.46 11.00 10.00
Modulation: 802.11ax — 20MHz - UNII 3
Measured 5%% Bandwidt Ma>r;|mu PSD Egg e :Cr: 0
Data Measured | Average Duty correcti h . Average €.i.r.p) Limit PSD
Frequency PSD Cycle Correctio (dBm/
rate (MH2) (dBm/ X % on n PSD 500kHz (dBm/ | (dBm/
0.3MHz) factor (dB) (dBm/ ) 500kHz | 500kHz
' dB) 500kHz) ) )
ax_mode 5745 -3.08 87.63 0.57 2.22 -0.29 3.08 30.00 10.00
-HE20-
MCSO 5825 -3.75 87.65 0.57 2.22 -0.96 2.41 30.00 10.00
ax_mode 5745 -12.48 45.09 3.46 2.22 -6.80 -3.43 30.00 10.00
M'gfl 5825 -12.79 45.14 3.45 2.22 -7.12 -3.75 30.00 10.00
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Modulation: 802.11n — 40MHz - UNII 1, UNII2a, UNII2¢c
Measured Maximum IC
Measured | Average Duty (I:D(l)thE/ e((::)t/icclﬁ Average ( ePiSer) ggg e.i.r.p
Data rate | Frequency PSD Cycle factor PSD (d.B.rr.1/ Limit SD
(MHz) (dBm/ X % (dB) (dBm/ 1MHz) | (dBm/1IMHz) (dBm/
1MHz) 1MHz) 1MHz)
5190 -5.15 81.85 0.87 -4.28 -0.91 11.00 10.00
5230 -2.17 81.84 0.87 -1.30 2.07 11.00 10.00
5270 -1.87 81.85 0.87 -1.00 2.37 11.00 10.00
”ﬁr{‘fge' 5310 4.82 81.87 0.87 3.95 -0.58 11.00 10.00
MCSO 5510 -8.27 81.89 0.87 -7.40 -4.03 11.00 10.00
5590 -1.12 81.86 0.87 -0.25 3.12 11.00 10.00
5670 -6.00 81.89 0.87 -5.13 -1.76 11.00 10.00
5710 -1.38 81.89 0.87 -0.51 2.86 11.00 10.00
5190 -7.90 40.83 3.89 -4.01 -0.64 11.00 10.00
5230 -5.76 40.75 3.90 -1.86 1.51 11.00 10.00
5270 -6.88 40.84 3.89 -2.99 0.38 11.00 10.00
n_mode- 5310 774 40.81 3.89 3.85 ~0.48 11.00 10.00
||;|/|Té§7 5510 -10.86 40.89 3.88 -6.98 -3.61 11.00 10.00
5590 -6.47 40.89 3.88 -2.59 0.78 11.00 10.00
5670 -8.77 40.90 3.88 -4.89 -1.52 11.00 10.00
5710 -6.10 40.87 3.89 -2.21 1.16 11.00 10.00
Modulation: 802.11n —40MHz - UNII 3
Meadsure 5 Duty Bandwidt Maximu PSD FCC IC
uty m ; PSD e.l.r.p
Measured Average | Cycl cycle_ h : Average (e.i.r.p) Limit PSD
Data rate | Frequenc PSD o X correctio | Correctio PSD (dBm/ @Bm/ | (@Bm/
y MH2) | 4Bm/ n factor N @Bm/ | 999KHZ | 560KHz | 500kHZ
0.3MHz) (dB) (dB) 500kHz) ) ) )
n_mode- 5755 -9.77 81.89 0.87 6.99 -6.68 -3.31 30.00 10.00
HT40_MCS
0 5795 -10.28 81.89 0.87 6.99 -7.19 -3.82 30.00 10.00
n_mode- 5755 -13.69 40.88 3.89 6.99 -7.58 -4.21 30.00 10.00
HT40_MCS
7 5795 -14.69 40.90 3.88 6.99 -8.59 -5.22 30.00 10.00
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Modulation: 802.11ac — VHT40MHz - UNII 1, UNII2a, UNII2¢c
Measured Duty Maximum IC
Measured | Average Duty cycle Average (ePiSPp) ggg e.i.r.p
Datarate | Frequency PSD Cycle | correction PSD (d.B.n%/ Limit SD
(MHz) (dBm/ X % factor (dBm/ 1MHz) | (dBm/1MHz) (dBm/
1MHz) (dB) 1MHz) 1MHz)
5190 -5.69 81.93 0.87 -4.82 -1.45 11.00 10.00
5230 -2.24 81.93 0.87 -1.37 2.00 11.00 10.00
5270 -1.45 81.92 0.87 -0.58 2.79 11.00 10.00
af/_H”T‘zge_ 5310 -4.50 81.88 0.87 -3.63 -0.26 11.00 10.00
MCSO 5510 -4.62 81.96 0.86 -3.76 -0.39 11.00 10.00
5590 -2.33 81.96 0.86 -1.47 1.90 11.00 10.00
5670 -5.99 81.98 0.86 -5.13 -1.76 11.00 10.00
5710 -2.30 81.97 0.86 -1.44 1.93 11.00 10.00
5190 -8.84 37.81 4.22 -4.62 -1.25 11.00 10.00
5230 -7.05 37.80 4.22 -2.83 0.54 11.00 10.00
5270 -8.05 37.80 4.22 -3.83 -0.46 11.00 10.00
a\Cm”T‘zge_ 5310 -7.80 37.78 4.23 -3.57 -0.20 11.00 10.00
MCS9 5510 -11.87 37.89 421 -7.66 -4.29 11.00 10.00
5590 -7.99 37.87 4.22 -3.77 -0.40 11.00 10.00
5670 -8.37 37.86 4.22 -4.15 -0.78 11.00 10.00
5710 -8.25 37.86 4.22 -4.03 -0.66 11.00 10.00
Modulation: 802.11ac — VHT40MHz - UNII 3
Meadsure 5 Duty Bandwidt Maximu PSD FCC _IC
uty m . PSD e.d.r.p
Data | Measured Average | Cycl cycle h Average ©.L.r.p) Limit PSD
rate Frequenc 9 Y correctio | Correctio 9 (dBm/
(Mbps) | vy (MHz) PSD e X n factor n PSD 500kHz (dBm/ 1 (dBm/
(dBm/ % (dB) (dB) (dBm/ ) 500kHz | 500kHz
0.3MHz) 500kHz) ) )
n_mode
T 5755 -10.79 81.97 0.86 2.22 -7.71 -4.34 30.00 10.00
VHT40_
MCS0 5795 -10.80 81.97 0.86 2.22 -7.72 -4.35 30.00 10.00
n_mode
T 5755 -15.26 37.88 4.22 2.22 -8.82 -5.45 30.00 10.00
VHT40
MCS9 5795 -15.17 37.88 4.22 2.22 -8.73 -5.36 30.00 10.00
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Modulation: 802.11ax — HE20MHz - UNII 1, UNII2a, UNII2¢c
Measured Duty . IC
Data rate Measured Average Duty cycle_ M;\‘;g:g;gn (ePiSPp) ;gg e.i.r.p
Frequency PSD Cycle | correction o S SD
(Mbps) (MH2) @Bm/ | X% | factor (dBrE/SEMHZ) (1d|v‘|3|ﬂ“z’) (dBIr_‘r:;q:\t/le) (dBm/
1MHz) (dB) 1MHz)
5190 -5.27 78.91 1.03 -4.24 -0.87 11.00 10.00
5230 -2.13 78.88 1.03 -1.10 2.27 11.00 10.00
5270 -1.51 78.88 1.03 -0.48 2.89 11.00 10.00
ax_mode-
HE40- 5310 -4.69 78.91 1.03 -3.66 -0.29 11.00 10.00
MCSO0 5510 -8.47 78.94 1.03 -7.44 -4.07 11.00 10.00
5590 -1.12 78.92 1.03 -0.09 3.28 11.00 10.00
5670 -6.08 78.91 1.03 -5.05 -1.68 11.00 10.00
5710 -1.40 78.92 1.03 -0.37 3.00 11.00 10.00
5190 -11.04 37.84 4.22 -6.82 -3.45 11.00 10.00
5230 -10.07 37.84 4.22 -5.85 -2.48 11.00 10.00
5270 -10.05 37.85 4.22 -5.83 -2.46 11.00 10.00
aqurzn4%de— 5310 -9.98 37.85 4.22 -5.76 -2.39 11.00 10.00
MCS11 5510 -10.61 37.90 4.21 -6.40 -3.03 11.00 10.00
5590 -10.90 37.91 4.21 -6.69 -3.32 11.00 10.00
5670 -11.04 37.89 4.22 -6.82 -3.45 11.00 10.00
5710 -11.33 37.91 4.21 -7.12 -3.75 11.00 10.00
Modulation: 802.11ac — VHT20MHz - UNII 3
Meadsure Duty Bandwidt Maﬁ,:m“ PSD Egg . I'f ,
Data Measured Average | Cycl cycle h Average e.i.r.p) Limit PSD
rate Frequenc correctio | Correctio (dBm/
(Mbps) y (MHz) PSD e X n factor n PSD 500kHz (dBm/ | (dBm/
(dBm/ dB) dB) (dBm/ ) 500kHz | 500kHz
0.3MHz) 500kHz) ) )
ax_mode
“BE40- 5755 -10.26 78.90 1.03 6.99 -7.01 -3.64 30.00 10.00
MCSO0 5795 -10.32 78.89 1.03 6.99 -7.07 -3.70 30.00 10.00
ax_mode 5755 1843 | 37.01 4.21 6.99 12.00 8.63 30.00 10.00
-HE40- T ' ' ' - e : '
MCS11 5795 -17.07 37.93 4.21 6.99 -10.64 -7.27 30.00 10.00
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Modulation: 802.11ac — VHT80MHz - UNII 1, UNII2a, UNII2c

Measured . IC
Measured Average Duty Duty cy_cle Maximum P.SD FCC e.i.r.p
correction Average (e.i.r.p) PSD
Data rate | Frequency PSD Cycle factor PSD (dBm/ Limit SD
(MHz) (dBm/ X % (dBm/
1MHz) (dB) (dBm/ 1MHz)| 1MHz) | (dBm/1MHz) 1MHz)
5210 -8.36 69.28 1.59 -6.77 -3.40 11.00 10.00
achLane- 5290 -8.01 69.32 1.59 -6.42 -3.05 11.00 10.00
80 MCSO 5530 -10.05 69.37 1.59 -8.46 -5.09 11.00 10.00
B 5690 -6.03 69.33 1.59 -4.44 -1.07 11.00 10.00
5210 -11.51 30.79 5.12 -6.39 -3.02 11.00 10.00
aCY/T:’Tde' 5290 -13.35 30.82 5.11 -8.24 -4.87 11.00 10.00
80 MCS9 5530 -12.78 30.79 5.12 -7.66 -4.29 11.00 10.00
5690 -12.51 30.88 5.10 -7.41 -4.04 11.00 10.00
Modulation: 802.11ac — VHT80MHz - UNII 3
Measure buty | Duty | Bandwidt Maximu | psp | FSC | 1€ )
Data Measured Average | Cycl cycle_ h . Average €.i.r.p) Limit PSD
rate Frequenc correctio | Correctio (dBm/
y (MHz) PSD e X n factor n PSD 500kHz (dBm/ | (dBm/
(dBm/ % (dB) (dB) (dBm/ ) 500kHz | 500kHz
0.3MHz) 500kHz) ) )
ac_mode
-VHT
80 MCS 5775 -14.11 69.33 1.59 2.22 -10.30 -6.93 30.00 10.00
0
ac_mode
-VHT
80MHz_ 5775 -19.56 30.86 5.11 2.22 -12.23 -8.86 30.00 10.00
MCS9
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Modulation: 802.11ax — VHT80MHz - UNII 1, UNII2a, UNII2c

Measured “ﬁfgf;rid Dut Duty cycle Maximum PSD FCC e :?
9 Y | correction Average (e.i.r.p) PSD Py
Data rate | Frequency PSD Cycle S SD
(MHz) (dBm/ X % factor PSD (dBm/ Limit (dBm/
1MHz) (dB) (dBm/ 1MHz)| 1MHz) | (dBm/1MHz) 1MHz)
5210 -7.96 66.75 1.76 -6.20 -2.83 11.00 10.00
ax—ggde‘ 5290 -7.66 66.79 1.75 -5.91 -2.54 11.00 10.00
80 MCSO 5530 -9.73 66.80 1.75 -7.98 -4.61 11.00 10.00
B 5690 -5.95 66.85 1.75 -4.20 -0.83 11.00 10.00
5210 -12.84 35.17 4.54 -8.30 -4.93 11.00 10.00
ax—g‘éde' 5290 -15.28 35.19 4.54 -10.74 -7.37 11.00 10.00
80 MCS11 5530 -14.26 35.25 4,53 -9.73 -6.36 11.00 10.00
5690 -15.34 35.29 4.52 -10.82 -7.45 11.00 10.00
Modulation: 802.11ac — VHT80MHz - UNII 3
Measure Duty Bandwidt Maximu PSD FCC !C
Data Measured Ave?a e Iéug cycle h Aver?a e (e.i.r.p) Ll::i[l)t el'j"srbp
rate Frequenc 9 y correctio | Correctio 9 (dBm/
y (MHz) PSD e X n factor n PSD 500kHz (dBm/ | (dBm/
(dBm/ % (dB) (dB) (dBm/ ) 500kHz | 500kHz
0.3MHz) 500kHz) ) )
ax_mode-
HE 5775 -14.47 66.80 1.75 2.22 -10.50 -7.13 30.00 10.00
80_MCS0
ax_mode-
HE
80_MCS1 5775 -22.24 35.30 452 2.22 -15.50 -12.13 30.00 10.00
1
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Antenna Type: 1001932PT (Flex/PCB) Antenna MIMO Results

Note:

1. All the losses are included during measurement and final values are mentioned in the test report
10 dB attenuator + 0.8 dB Cable loss =10.8 dB total offset

2. Duty cycle correction factor is considered in Final Average power

Duty cycle Correction factor = 10*LOG (1/X) Where Xis Duty Cycle
3. This product do not support additional beamforming gain / directional gain, it uses signal antenna and hence

directional gain of the single antenna is (4.40 dBi)

4. e.i.r.p = Maximum Average output power (dBm) + Antenna gain in dBi

Modulation: 802.11a — UNII 1, UNII2a, UNII12¢c

Measured | Measured | Total Duty PSD FCC IC
Data Measured | Average | Average | Chainl | Duty cycle : e.i.r.p
: (e.i.r.p) PSD
rate Frequency | PSD1 PSD 2 + Cycle | correction (dBm/ Limit SD
(Mbps) (MHz) (dBm/ (dBm/ Chain2 | X% factor 1MHz) | (dBm/1IMHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 -0.92 -1.46 1.83 90.68 0.42 3.36 11.00 10.00
5240 2.15 1.79 4.98 90.68 0.42 6.61 11.00 10.00
5260 1.94 1.55 4.76 90.65 0.43 6.38 11.00 10.00
ag,\r;‘gs:' 5320 1.74 -0.04 395 | 90.65 0.43 4.79 11.00 10.00
5500 -0.34 -0.16 2.76 90.66 0.43 4.67 11.00 10.00
5700 -0.17 -1.18 2.36 90.66 0.43 3.65 11.00 10.00
5720 0.89 0.63 3.77 90.68 0.42 5.45 11.00 10.00
5180 -1.75 -2.13 1.07 55.28 2.57 4.84 11.00 10.00
5240 2.45 1.73 5.12 55.26 2.58 8.71 11.00 10.00
5260 2.68 1.47 5.13 55.55 2.55 8.42 11.00 10.00
aszmi' 5320 -1.31 -2.66 1.08 | 55.28 2.57 4.31 11.00 10.00
5500 -3.02 -3.38 -0.19 55.33 2.57 3.59 11.00 10.00
5700 -2.12 -4.39 -0.10 55.34 2.57 2.58 11.00 10.00
5720 1.38 0.33 3.90 55.31 2.57 7.30 11.00 10.00
Modulation: 802.11a — UNII 3
Totgl o
Measure | Measur | Chainl Duty B_andw PSD FCC e.irp
Data | Measure d ed + Duty cycle idth e.i.rp) PSD SD
rate d Average | Averag | Chain2 Cvele X ti Correc ‘o Limit
ycle correctio . (dBm/ (dBm
(Mbps | Frequen | PSD1 |[ePSD2| PSD % n factor tion 0.5MH (dBm/ |
) cy (MHz) | (dBm/ (dBm/ | (dBm/ (dB) factor : 2) 0.5MH 0.5M
0.1MHz) | 0.1MHz) | 0.1MH (dB) z) Hz)
z
a_mod 5745 -7.16 -7.23 -4.:)LS 90.66 0.43 6.99 7.63 30.00 10.00
GM% oS 5825 -6.16 -6.76 -3.44 90.68 0.42 6.99 8.38 30.00 10.00
a_mod 5745 -6.47 -7.92 -4.12 55.30 2.57 6.99 9.84 30.00 10.00
e
54Mbp 5825 -8.39 -8.23 -5.30 55.30 2.57 6.99 8.66 30.00 10.00
S
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Modulation: 802.11n = UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl | Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle [ correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor 1MHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 0.32 -0.34 3.01 90.07 0.45 4.51 11.00 10.00
5240 1.98 1.31 4.67 90.07 0.45 6.16 11.00 10.00
n_mode- 5260 2.34 0.97 4.72 90.09 0.45 5.82 11.00 10.00
HT20- 5320 1.21 -0.18 3.58 90.05 0.46 4.68 11.00 10.00
MCS0 5500 -0.62 -0.80 2.30 90.10 0.45 4.05 11.00 10.00
5700 -1.32 -3.04 0.91 90.08 0.45 1.81 11.00 10.00
5720 1.47 0.75 4.14 90.07 0.45 5.60 11.00 10.00
5180 -3.19 -3.25 -0.21 53.59 2.71 3.86 11.00 10.00
5240 1.28 -0.68 3.42 53.56 271 6.43 11.00 10.00
n_mode- 5260 0.79 -0.04 3.41 53.55 2.71 7.07 11.00 10.00
HT20- 5320 -1.58 -3.09 0.74 53.57 2.71 4.02 11.00 10.00
Mcs7 5500 -3.59 -3.99 -0.78 | 53.60 2.71 3.12 11.00 10.00
5700 -4.51 -5.91 -2.14 53.65 2.70 1.19 11.00 10.00
5720 0.22 -0.76 2.77 53.59 2.71 6.35 11.00 10.00
Modulation: 802.11n - UNII 3
Measu IC
Measure red To_tal Duty B_an dw PSD FCC e.i.rp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD SD
Data d Average | e PSD | Chain2 C Cﬁ; cor¥ectio Correc (dBme Limit (dBm
rate | Frequen | PSD1 2 PSD )%cy " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor | 2) 0.5MH | o em
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
n_mod 5745 -6.43 -7.02 -3.70 90.07 0.45 6.99 8.14 30.00 10.00
e_
HT20- 5825 -6.91 -7.34 -4.11 90.10 0.45 6.99 7.73 30.00 10.00
MCS0
n_mod 5745 -8.10 -9.03 -5.53 53.60 2.71 6.99 8.57 30.00 10.00
e_
HT20- 5825 -9.17 -9.34 -6.24 53.62 271 6.99 7.85 30.00 10.00
MCS7
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Modulation: 802.11ac — UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 -0.47 -1.64 1.99 90.15 0.45 3.21 11.00 10.00
5240 2.39 1.06 4.79 90.11 0.45 5.91 11.00 10.00
ac mode- 5260 2.27 0.81 4.61 90.07 0.45 5.66 11.00 10.00
VHT20- 5320 0.89 -1.26 2.96 90.12 0.45 3.59 11.00 10.00
MCS0 5500 -0.07 -0.82 2.58 90.15 0.45 4.03 11.00 10.00
5700 -1.68 -3.00 0.72 90.16 0.45 1.85 11.00 10.00
5720 1.10 0.43 3.79 90.12 0.45 5.28 11.00 10.00
5180 -2.55 -3.87 -0.15 51.06 2.92 3.45 11.00 10.00
5240 -1.27 -1.49 1.63 51.09 2.92 5.83 11.00 10.00
ac_mode- 5260 -1.02 -1.92 1.56 51.10 2.92 5.40 11.00 10.00
VHT20- 5320 -1.34 -3.27 0.81 51.10 2.92 4.05 11.00 10.00
MCs9 5500 -2.79 -3.77 -024 | 51.13 2.91 3.54 11.00 10.00
5700 -4.82 -6.44 -2.54 51.17 291 0.87 11.00 10.00
5720 -2.30 -2.61 0.56 51.44 2.89 4.68 11.00 10.00
Modulation: 802.11ac — UNII 3
Measu IC
Measure red To_tal Duty B_an dw PSD FCC e.i.rp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD SD
Data d Average | e PSD | Chain2 C Cﬁ; cor¥ectio Correc (dBme Limit (dBm
rate | Frequen | PSD1 PSD )%cy " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o em
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
ac_mo 5745 -6.91 -8.39 -4.58 90.15 0.45 6.99 7.26 30.00 10.00
de-
VHT20- 5825 -8.00 -8.55 -5.26 90.15 0.45 6.99 6.58 30.00 10.00
MCS0
ac_mo 5745 -8.89 -8.66 -5.76 51.13 2.91 6.99 8.54 30.00 10.00
de-
VHT20- 5825 -8.57 -8.55 -5.55 51.13 2.91 6.99 8.75 30.00 10.00
MCS9
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Modulation: 802.11ax — UNII 1, UNII2a, UNII2c
Measured | Measured | Total Duty PSD FCC IC
Data Measured | Average | Average | Chainl | Duty cycle .irp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2| X% factor IMHzZ) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 0.35 0.19 3.28 87.65 0.57 5.16 11.00 10.00
5240 2.39 1.53 4.99 87.65 0.57 6.50 11.00 10.00
ax_mode- 5260 2.81 1.17 5.08 87.62 0.57 6.14 11.00 10.00
HE20- 5320 1.82 -0.20 3.94 87.65 0.57 4.77 11.00 10.00
MCS0 5500 0.40 0.84 3.64 87.66 0.57 5.81 11.00 10.00
5700 -1.99 -2.44 0.80 87.67 0.57 2.53 11.00 10.00
5720 1.47 0.81 4.16 87.63 0.57 5.78 11.00 10.00
5180 -4.01 -5.08 -1.50 45.10 3.46 2.78 11.00 10.00
5240 -5.58 -5.86 -2.71 35.09 4,55 3.09 11.00 10.00
ax_mode- 5260 -3.80 -5.20 -1.43 45.09 3.46 2.66 11.00 10.00
HE20- 5320 -4.06 -6.30 -2.03 45.08 3.46 1.56 11.00 10.00
MCS11 5500 -4.74 -5.40 -2.05 | 45.11 3.46 2.46 11.00 10.00
5700 -5.07 -6.02 -2.51 45.15 3.45 1.83 11.00 10.00
5720 -4.50 -6.87 -2.51 45.16 3.45 0.98 11.00 10.00
Modulation: 802.11ax — UNII 3
Measu Ic
Measure red Total Bandw FCC :
Measure d Averag | Chainl + Dut CD%% idth (ePiSP ) PSD eg.lg.p
Data d Average | e PSD | Chain2 C cI}c/a cor);ectio Correc (dBm? Limit (dBm
rate | Frequen | PSD1 2 PSD %% n factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ (dBm/ (dBm/ (dB) factor .z) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
ax_mo 5745 -8.44 -8.98 -5.69 87.66 0.57 6.99 6.27 30.00 10.00
de-
HE20- 5825 -7.76 -7.76 -4.75 87.63 0.57 6.99 7.21 30.00 10.00
MCS0
ax_mo 5745 -11.92 -12.96 -9.40 45.13 3.46 6.99 5.45 30.00 10.00
de-
HE20- 5825 -12.16 -14.25 -10.07 45.15 3.45 6.99 477 30.00 10.00
MCS11
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Modulation: 802.11n = UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl | Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle [ correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor 1MHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5190 -6.49 -7.96 -4.15 81.89 0.87 -2.69 11.00 10.00
5230 -2.58 -3.60 -0.05 81.88 0.87 1.67 11.00 10.00
5270 -0.44 -1.23 2.19 81.86 0.87 4.04 11.00 10.00
”ﬁ?zg:e' 5310 -3.29 -4.46 -0.83 | 81.89 0.87 0.81 11.00 10.00
MCSO 5510 -8.24 -7.65 -4.92 81.91 0.87 -2.38 11.00 10.00
5590 -1.44 -1.16 1.71 81.88 0.87 4.11 11.00 10.00
5670 -6.00 -5.96 -2.97 81.91 0.87 -0.69 11.00 10.00
5710 -0.92 -0.91 2.10 81.87 0.87 4.36 11.00 10.00
5190 -7.76 -10.03 -5.74 40.90 3.88 -1.75 11.00 10.00
5230 -4.28 -5.39 -1.79 40.81 3.89 2.90 11.00 10.00
5270 -4.66 -5.82 -2.19 40.87 3.89 2.47 11.00 10.00
”p{{ﬁg_e' 5310 -6.00 -7.41 -3.64 | 40.89 3.88 0.87 11.00 10.00
MCS7 5510 -9.57 -10.32 -6.92 40.96 3.88 -2.04 11.00 10.00
5590 -6.36 -6.04 -3.19 40.93 3.88 2.24 11.00 10.00
5670 -8.08 -8.86 -5.44 40.96 3.88 -0.58 11.00 10.00
5710 -5.98 -6.74 -3.33 40.93 3.88 1.54 11.00 10.00
Modulation: 802.11n - UNII 3
Measu IC
Measure red thal Duty B_an dw PSD FCC e.irp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD sSD
Data d Average | e PSD | Chain2 C cl>¢/e cor);ectio Correc (dBmF/) Limit (dBm
rate | Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o e,
0.1MHz) | 0.1MHz | 0.1MHz) (dB) 2) Hz)
)
n_mod 5755 -13.98 -12.63 -10.24 81.90 0.87 6.99 2.01 30.00 10.00
e_
HT40- 5795 -11.59 -10.43 -7.96 81.90 0.87 6.99 4.30 30.00 10.00
MCS0
n_mod 5755 -12.05 -11.77 -8.90 40.92 3.88 6.99 6.37 30.00 10.00
e_
HT40- 5795 -12.01 -12.30 -9.14 40.94 3.88 6.99 6.13 30.00 10.00
MCS7
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Modulation: 802.11ac — UNII 1, UNII2a, UNII2c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5190 -5.78 -7.91 -3.71 81.94 0.86 -2.65 11.00 10.00
5230 -1.65 -3.13 0.68 81.93 0.87 2.14 11.00 10.00
5270 -0.37 -0.90 2.38 81.93 0.87 4.37 11.00 10.00
a@ﬁ?ﬁg.e_ 5310 -3.79 -4.60 -1.17 | 8191 0.87 0.67 11.00 10.00
MCSO 5510 -7.81 -7.73 -4.76 81.99 0.86 -2.47 11.00 10.00
5590 -1.78 -1.78 1.23 81.96 0.86 3.48 11.00 10.00
5670 -5.16 -6.02 -2.56 81.98 0.86 -0.76 11.00 10.00
5710 -1.66 -1.78 1.29 81.97 0.86 3.48 11.00 10.00
5190 -8.53 -10.32 -6.32 37.73 4.23 -1.69 11.00 10.00
5230 -5.98 -6.20 -3.08 37.77 4.23 2.43 11.00 10.00
5270 -5.73 -7.40 -3.47 37.82 4.22 1.22 11.00 10.00
a\‘;ﬁ;‘zg?‘ 5310 -6.93 -7.29 -410 | 37.79 4.23 1.34 11.00 10.00
MCS9 5510 -10.17 -10.84 -7.48 37.89 4.21 -2.23 11.00 10.00
5590 -7.27 -7.47 -4.36 37.83 4.22 1.15 11.00 10.00
5670 -8.42 -8.19 -5.29 37.87 4.22 0.43 11.00 10.00
5710 -7.50 -7.33 -4.40 37.88 4.22 1.29 11.00 10.00
Modulation: 802.11ac — UNII 3
Measu IC
Measure red thal Duty B_an dw PSD FCC e.irp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD sSD
Data d Average | e PSD | Chain2 C cl>¢/e cor);ectio Correc (dBmF/) Limit (dBm
rate | Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o e,
0.1MHz) | 0.1MHz | 0.1MHz) (dB) 2) Hz)
)
ac_mo 5755 -11.14 -11.36 -8.24 81.97 0.86 6.99 4.02 30.00 10.00
de-
VHT40- 5795 -11.18 -11.38 -8.27 74.93 1.25 6.99 4.37 30.00 10.00
MCS0
ac_mo 5755 -13.14 -13.58 -10.34 37.87 4.22 6.99 5.26 30.00 10.00
de-
VHT40- 5795 -12.70 -13.81 -10.21 37.88 4.22 6.99 5.40 30.00 10.00
MCS9
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Modulation: 802.11ax — UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5190 -5.82 -7.73 -3.66 78.89 1.03 -2.30 11.00 10.00
5230 -1.36 -2.79 0.99 78.88 1.03 2.64 11.00 10.00
5270 -0.32 -1.26 2.25 78.90 1.03 4.17 11.00 10.00
axggg]_'e' 5310 -4.68 -5.61 211 | 78.88 1.03 -0.18 11.00 10.00
MCSO0 5510 -7.28 -7.87 -4.55 78.94 1.03 -2.44 11.00 10.00
5590 -0.80 -0.68 2.27 78.89 1.03 4.75 11.00 10.00
5670 -4.94 -6.19 -2.51 78.91 1.03 -0.76 11.00 10.00
5710 -0.34 -1.05 2.33 78.92 1.03 4.38 11.00 10.00
5190 -9.05 -10.98 -6.90 37.86 4.22 -2.36 11.00 10.00
5230 -9.16 -9.85 -6.48 37.86 4.22 -1.23 11.00 10.00
5270 -9.25 -11.12 -7.07 37.86 4.22 -2.50 11.00 10.00
axggﬁfe' 5310 -9.08 -10.86 -6.87 | 37.83 4.22 -2.24 11.00 10.00
MCS11 5510 -10.02 -11.29 -7.60 37.93 4.21 -2.68 11.00 10.00
5590 -10.28 -10.55 -7.40 40.92 3.88 -2.27 11.00 10.00
5670 -9.87 -10.91 -7.35 40.92 3.88 -2.63 11.00 10.00
5710 -10.66 -10.86 -7.75 40.92 3.88 -2.58 11.00 10.00
Modulation: 802.11ax — UNII 3
Measu IC
Measure red thal Duty B_an dw PSD FCC e.irp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD sSD
Data d Average | e PSD | Chain2 C cl>¢/e cor);ectio Correc (dBmF/) Limit (dBm
rate | Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o e,
0.1MHz) | 0.1MHz | 0.1MHz) (dB) 2) Hz)
)
ax_mo 5755 -13.38 -13.39 -10.37 78.91 1.03 6.99 2.04 30.00 10.00
de-
HE40- 5795 -13.06 -13.27 -10.15 78.91 1.03 6.99 2.27 30.00 10.00
MCS0
ax_mo 5755 -17.27 -17.40 -14.32 40.92 3.88 6.99 0.95 30.00 10.00
de-
HE40- 5795 -17.74 -18.40 -15.05 40.94 3.88 6.99 0.22 30.00 10.00
MCS11
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Modulation: 802.11ac — UNII 1, UNII2a, UNII2c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5210 -9.20 -11.08 -7.03 69.26 1.60 -5.08 11.00 10.00
a\cm';‘gg_e' 5290 -9.38 -10.21 -6.76 | 69.31 1.59 -4.22 11.00 10.00
MCSO0 5530 -9.33 -10.34 -6.80 69.35 1.59 -4.35 11.00 10.00
5690 -4.77 -5.28 -2.01 69.33 1.59 0.71 11.00 10.00
5210 -10.28 -11.11 -7.66 30.77 5.12 -1.59 11.00 10.00
a\cm';‘gge' 5290 -12.09 -11.98 -9.02 | 30.82 5.11 -2.47 11.00 10.00
MCSQ- 5530 -12.10 -12.85 -9.45 30.79 5.12 -3.33 11.00 10.00
5690 -11.44 -11.86 -8.63 30.87 5.10 -2.36 11.00 10.00
Modulation: 802.11ac — UNII 3
Measu IC
Measure red Total Bandw FCC :
Measure d Averag | Chainl + Dut CDLétIBé idth (ePiSP) PSD eg.lg.p
Data d Average | e PSD | Chain2 C C|}t/? cor):ectio Correc (dBmB Limit (dBm
rate Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ |
cy (MHz) | (dBm/ (dBm/ (dBm/ 0 (dB) factor .z) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
ac_mo
de-
VHTS0- 5755 -12.66 -13.34 -9.98 69.32 1.59 6.99 3.00 30.00 10.00
MCS0
ac_mo
de-
VHTS0- 5755 -16.99 -18.53 -14.68 30.84 511 6.99 1.82 30.00 10.00
MCS9
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Modulation: 802.11ax — UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5210 -8.36 -9.78 -6.00 66.73 1.76 -3.62 11.00 10.00
aXF—'E”gBO_'e' 5290 -8.90 -9.93 -6.37 | 66.80 1.75 -3.78 11.00 10.00
MCSO 5530 -9.14 -10.28 -6.66 66.77 1.75 -4.13 11.00 10.00
5690 -3.85 -5.04 -1.39 66.82 1.75 1.11 11.00 10.00
5210 11.99 -15.08 12.00 | 35.23 4,53 -6.15 11.00 10.00
anE”é%de' 5290 -14.45 -16.05 -12.17 | 35.24 4.53 -7.12 11.00 10.00
MCSl'l 5530 -13.27 -15.18 -11.11 | 35.28 4,52 -6.26 11.00 10.00
5690 -15.47 -15.43 -12.44 | 35.33 452 -6.51 11.00 10.00
Modulation: 802.11ax — UNII 3
Measu Ic
Measure red Total Bandw FCC :
Measure d Averag | Chainl + Dut CDLétIBé idth (ePiSP ) PSD eg.lg.p
Data d Average | e PSD | Chain2 C C|}t/? cor):ectio Correc (dBmB Limit (dBm
rate Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ |
cy (MHz) | (dBm/ (dBm/ (dBm/ 0 (dB) factor ) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
ax_mo
Hggb_ 5775 -12.66 -13.34 -9.98 69.32 1.59 6.99 3.00 30.00 10.00
MCS0
ax_mo
H‘égb_ 5775 -16.99 -18.53 -14.68 30.84 511 6.99 1.82 30.00 10.00
MCS11
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Antenna Type: FPA3020-10 (Flex/PCB) Antenna MIMO Results

Note:

1. All the losses are included during measurement and final values are mentioned in the test report
10 dB attenuator + 0.8 dB Cable loss =10.8 dB total offset
2. Duty cycle correction factor is considered in Final Average power
Duty cycle Correction factor = 10*LOG (1/X) Where Xis Duty Cycle
3. This product do not support additional beamforming gain / directional gain, it uses signal antenna and hence

directional gain of the single antenna is (5.58 dBi)

4. e.i.r.p = Maximum Average output power (dBm) + Antenna gain in dBi

Modulation: 802.11a — UNII 1, UNII2a, UNII12¢c

Measured | Measured | Total Duty PSD FCC IC
Data Measured | Average | Average | Chainl | Duty cycle : e.i.r.p
: (e.i.r.p) PSD
rate Frequency | PSD1 PSD2 + Cycle | correction (dBm/ Limit SD
(Mbps) (MHz) (dBm/ (dBm/ Chain2 | X% factor 1MHz) | (dBm/1IMHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 1.83 0.83 4.37 90.65 0.43 6.84 11.00 10.00
5240 2.83 1.22 5.11 90.68 0.42 7.22 11.00 10.00
5260 2.50 0.99 4.82 90.65 0.43 7.00 11.00 10.00
ag,\r;‘gs:' 5320 1.74 -0.04 395 | 90.65 0.43 5.97 11.00 10.00
5500 -0.34 -0.16 2.76 90.66 0.43 5.85 11.00 10.00
5700 -0.17 -1.18 2.36 90.66 0.43 4.83 11.00 10.00
5720 1.62 0.67 4.18 90.68 0.42 6.67 11.00 10.00
5180 -1.75 -2.13 1.07 55.28 2.57 6.02 11.00 10.00
5240 2.45 1.73 5.12 55.26 2.58 9.89 11.00 10.00
5260 2.68 1.47 5.13 55.55 2.55 9.60 11.00 10.00
aszmi' 5320 -1.31 -2.66 1.08 | 55.28 2.57 5.49 11.00 10.00
5500 -3.02 -3.38 -0.19 55.33 2.57 4.77 11.00 10.00
5700 -2.12 -4.39 -0.10 55.34 2.57 3.76 11.00 10.00
5720 1.38 0.33 3.90 55.31 2.57 8.48 11.00 10.00
Modulation: 802.11a — UNII 3
Measu IC
Measure red To_tal Duty Bgndw PSD FCC e.irp
Data | Measure d Averag | Chainl + Duty cycle idth e.i.rp) PSD SD
rate d Average | e PSD | Chain2 cvel i Correc ‘o Limit
ycle | correctio . (dBm/ (dBm
(Mbps | Frequen | PSD1 2 PSD X % n factor tion 0.5MH (dBm/ |
) cy (MHz) | (dBm/ | (dBm/ | (dBm/ (dB) factor 2) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
a_mod 5745 -3.13 -3.)47 -0.29 90.66 0.43 6.99 12.71 30.00 10.00
GM% oS 5825 -3.62 -4.03 -0.81 90.66 0.43 6.99 12.19 30.00 10.00
a_mod 5745 -5.26 -5.87 -2.54 55.26 2.58 6.99 12.60 30.00 10.00
e
54Mbp 5825 -6.08 -6.75 -3.39 55.30 2.57 6.99 11.75 30.00 10.00
S
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Modulation: 802.11n = UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl | Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle [ correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor 1MHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 -0.85 -1.80 1.71 90.10 0.45 4.23 11.00 10.00
5240 2.55 1.34 5.00 90.07 0.45 7.37 11.00 10.00
n mode- 5260 2.63 0.36 4.65 90.09 0.45 6.39 11.00 10.00
HT20- 5320 1.21 -0.18 3.58 90.05 0.46 5.86 11.00 10.00
MCS0 5500 -0.62 -0.80 2.30 90.10 0.45 5.23 11.00 10.00
5700 -1.32 -3.04 0.91 90.08 0.45 2.99 11.00 10.00
5720 1.40 0.04 3.78 90.07 0.45 6.07 11.00 10.00
5180 -3.19 -3.25 -0.21 53.59 2.71 5.04 11.00 10.00
5240 1.28 -0.68 3.42 53.56 271 7.61 11.00 10.00
n_mode- 5260 0.79 -0.04 3.41 53.55 2.71 8.25 11.00 10.00
HT20- 5320 -1.58 -3.09 0.74 53.57 2.71 5.20 11.00 10.00
Mcs7 5500 -3.59 -3.99 -0.78 53.60 2.71 4.30 11.00 10.00
5700 -4.51 -5.91 -2.14 53.65 2.70 2.37 11.00 10.00
5720 0.22 -0.76 2.77 53.59 2.71 7.53 11.00 10.00
Modulation: 802.11n - UNII 3
Measu IC
Measure red To_tal Duty B_an dw PSD FCC e.i.rp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD SD
Data d Average | e PSD | Chain2 C Cﬁ; cor¥ectio Correc (dBme Limit (dBm
rate | Frequen | PSD1 2 PSD )%cy " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor | 2) 0.5MH | o em
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
n_mod 5745 -4.90 -5.13 -2.00 90.10 0.45 6.99 11.02 30.00 10.00
e_
HT20- 5825 -3.78 -3.69 -0.72 90.10 0.45 6.99 12.30 30.00 10.00
MCS0
n_mod 5745 -6.46 -7.06 -3.74 53.57 2.71 6.99 11.54 30.00 10.00
e_
HT20- 5825 -7.19 -7.54 -4.35 53.59 2.71 6.99 10.93 30.00 10.00
MCS7
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Modulation: 802.11ac — UNII 1, UNII2a, UNII2c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) IMHz) | PSD (dB) 1MHz)
5180 0.28 -0.09 3.11 90.14 0.45 5.94 11.00 10.00
5240 1.99 1.24 4.64 90.11 0.45 7.27 11.00 10.00
ac mode- 5260 2.18 1.05 4.66 90.07 0.45 7.08 11.00 10.00
VHT20- 5320 1.50 -0.16 3.76 90.14 0.45 5.87 11.00 10.00
MCS0 5500 -0.07 -0.82 2.58 90.15 0.45 5.21 11.00 10.00
5700 -1.68 -3.00 0.72 90.16 0.45 3.03 11.00 10.00
5720 1.41 0.39 3.94 90.12 0.45 6.42 11.00 10.00
5180 -2.55 -3.87 -0.15 51.06 2.92 4.63 11.00 10.00
5240 -1.27 -1.49 1.63 51.09 2.92 7.01 11.00 10.00
ac_mode- 5260 -1.02 -1.92 1.56 51.10 2.92 6.58 11.00 10.00
VHT20- 5320 -1.34 -3.27 0.81 51.10 2.92 5.23 11.00 10.00
MCs9 5500 -2.79 -3.77 -0.24 51.13 2.91 4.72 11.00 10.00
5700 -4.82 -6.44 -2.54 51.17 291 2.05 11.00 10.00
5720 -2.30 -2.61 0.56 51.44 2.89 5.86 11.00 10.00
Modulation: 802.11ac — UNII 3
Measu IC
Measure red To_tal Duty B_an dw PSD FCC e.i.rp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD SD
Data d Average | e PSD | Chain2 C Cﬁ; cor¥ectio Correc (dBme Limit (dBm
rate | Frequen | PSD1 PSD )%cy " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o em
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
ac_mo 5745 -5.68 -6.03 -2.84 90.15 0.45 6.99 10.18 30.00 10.00
de-
VHT20- 5825 -2.81 -2.62 0.30 90.15 0.45 6.99 13.32 30.00 10.00
MCS0
ac_mo 5745 -8.89 -8.66 -5.76 51.13 2.91 6.99 9.72 30.00 10.00
de-
VHT20- 5825 -8.57 -8.55 -5.55 51.13 2.91 6.99 9.93 30.00 10.00
MCS9
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Modulation: 802.11ax — UNII 1, UNII2a, UNII2c
Measured | Measured | Total Duty PSD FCC IC
Data Measured | Average | Average | Chainl | Duty cycle .irp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2| X% factor IMHzZ) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5180 0.35 0.19 3.28 87.65 0.57 6.34 11.00 10.00
5240 2.32 1.30 4.85 87.65 0.57 7.45 11.00 10.00
ax_mode- 5260 2.23 1.15 4.73 87.62 0.57 7.30 11.00 10.00
HE20- 5320 1.82 -0.20 3.94 87.65 0.57 5.95 11.00 10.00
MCS0 5500 0.40 0.84 3.64 87.66 0.57 6.99 11.00 10.00
5700 -1.99 -2.44 0.80 87.67 0.57 3.71 11.00 10.00
5720 2.18 1.05 4.66 87.63 0.57 7.20 11.00 10.00
5180 -4.01 -5.08 -1.50 45.10 3.46 3.96 11.00 10.00
5240 -5.58 -5.86 -2.71 35.09 4,55 4.27 11.00 10.00
ax_mode- 5260 -3.80 -5.20 -1.43 45.09 3.46 3.84 11.00 10.00
HE20- 5320 -4.06 -6.30 -2.03 45.08 3.46 2.74 11.00 10.00
MCS11 5500 -4.74 -5.40 -2.05 | 45.11 3.46 3.64 11.00 10.00
5700 -5.07 -6.02 -2.51 45.15 3.45 3.01 11.00 10.00
5720 -4.50 -6.87 -2.51 45.16 3.45 2.16 11.00 10.00
Modulation: 802.11ax — UNII 3
Measu Ic
Measure red Total Bandw FCC :
Measure d Averag | Chainl + Dut CD%% idth (ePiSP ) PSD eg.lg.p
Data d Average | e PSD | Chain2 C cI}c/a cor);ectio Correc (dBm? Limit (dBm
rate | Frequen | PSD1 2 PSD %% n factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ (dBm/ (dBm/ (dB) factor .z) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
ax_mo 5745 -5.34 -5.96 -2.63 87.63 0.57 6.99 10.51 30.00 10.00
de-
HE20- 5825 -4.34 -26.22 -4.31 87.63 0.57 6.99 8.83 30.00 10.00
MCS0
ax_mo 5745 -11.92 -12.96 -9.40 45.13 3.46 6.99 6.63 30.00 10.00
de-
HE20- 5825 -12.16 -14.25 -10.07 45.15 3.45 6.99 5.95 30.00 10.00
MCS11
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Modulation: 802.11n = UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl | Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle [ correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor 1MHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5190 -5.63 -7.88 -3.60 81.89 0.87 -2.61 11.00 10.00
5230 -2.39 -3.64 0.04 81.86 0.87 1.63 11.00 10.00
5270 -0.27 -1.16 2.32 81.86 0.87 4.11 11.00 10.00
”ﬁ?zg:e' 5310 -5.30 -4.60 -1.93 | 81.89 0.87 0.67 11.00 10.00
MCSO 5510 -6.85 -8.23 -4.48 81.91 0.87 -2.96 11.00 10.00
5590 -0.52 -0.91 2.30 81.87 0.87 4.36 11.00 10.00
5670 -4.65 -6.01 -2.27 81.88 0.87 -0.74 11.00 10.00
5710 -0.03 -1.19 2.44 81.87 0.87 4.08 11.00 10.00
5190 -8.58 -10.59 -6.46 40.88 3.88 -2.31 11.00 10.00
5230 -4.37 -5.56 -1.91 40.81 3.89 2.73 11.00 10.00
5270 -4.81 -6.03 -2.37 40.85 3.89 2.26 11.00 10.00
”p{{ﬁg_e' 5310 -6.81 -7.54 -4.15 | 40.87 3.89 0.75 11.00 10.00
MCS7 5510 -10.13 -10.26 -7.18 40.97 3.88 -1.98 11.00 10.00
5590 -6.57 -5.85 -3.18 40.93 3.88 2.43 11.00 10.00
5670 -7.33 -8.48 -4.86 40.95 3.88 -0.20 11.00 10.00
5710 -5.76 -6.12 -2.93 40.92 3.88 2.16 11.00 10.00
Modulation: 802.11n - UNII 3
Measu IC
Measure red thal Duty B_an dw PSD FCC e.irp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD sSD
Data d Average | e PSD | Chain2 C cl>¢/e cor);ectio Correc (dBmF/) Limit (dBm
rate | Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o e,
0.1MHz) | 0.1MHz | 0.1MHz) (dB) 2) Hz)
)
n_mod 5755 -12.53 -12.33 -9.42 81.90 0.87 6.99 2.84 30.00 10.00
e_
HT40- 5795 -10.23 -10.76 -7.48 81.90 0.87 6.99 4.78 30.00 10.00
MCS0
n_mod 5755 -12.22 -12.17 -9.18 40.92 3.88 6.99 6.09 30.00 10.00
e_
HT40- 5795 -12.60 -12.02 -9.29 40.94 3.88 6.99 5.98 30.00 10.00
MCS7
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Modulation: 802.11ac — UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5190 -5.92 -7.49 -3.62 81.98 0.86 -2.23 11.00 10.00
5230 -1.77 -3.05 0.65 81.94 0.86 2.21 11.00 10.00
5270 -2.33 -3.08 0.32 81.97 0.86 2.18 11.00 10.00
a@ﬁ?ﬁg.e_ 5310 -3.69 -4.63 -1.12 | 81.92 0.87 0.64 11.00 10.00
MCSO 5510 -6.88 -7.97 -4.38 81.98 0.86 -2.71 11.00 10.00
5590 -1.38 -1.38 1.63 81.95 0.86 3.88 11.00 10.00
5670 -5.66 -5.99 -2.81 81.97 0.86 -0.73 11.00 10.00
5710 -1.08 -2.04 1.48 81.96 0.86 3.22 11.00 10.00
5190 -8.88 -10.61 -6.65 37.89 4.21 -2.00 11.00 10.00
5230 -5.32 -6.00 -2.64 37.86 4.22 2.62 11.00 10.00
5270 -6.43 -6.73 -3.57 37.85 4.22 1.89 11.00 10.00
a\‘;ﬁ;‘zg?‘ 5310 -6.35 -7.16 -3.73 | 37.82 4.22 1.46 11.00 10.00
MCS9 5510 -10.17 -10.59 -7.36 37.96 4.21 -1.98 11.00 10.00
5590 -7.20 -7.59 -4.38 37.88 4.22 1.03 11.00 10.00
5670 -7.41 -8.83 -5.05 37.90 4.21 -0.22 11.00 10.00
5710 -6.84 -7.44 -4.12 37.94 4.21 1.17 11.00 10.00
Modulation: 802.11ac — UNII 3
Measu IC
Measure red thal Duty B_an dw PSD FCC e.irp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD sSD
Data d Average | e PSD | Chain2 C cl>¢/e cor);ectio Correc (dBmF/) Limit (dBm
rate | Frequen | PSD1 PSD )320/ " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor ) 0.5MH | o e,
0.1MHz) | 0.1MHz | 0.1MHz) (dB) 2) Hz)
ac_mo 5755 -10.85 -11.40 -8.11 81.97 0.86 6.99 4.15 30.00 10.00
de-
VHT40- 5795 -11.04 -11.40 -8.21 74.93 1.25 6.99 4.44 30.00 10.00
MCS0
ac_mo 5755 -13.10 -13.19 -10.13 37.87 4.22 6.99 5.47 30.00 10.00
de-
VHT40- 5795 -14.16 -12.58 -10.29 37.88 4.22 6.99 5.32 30.00 10.00
MCS9
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Modulation: 802.11ax — UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total IC
Data Measured | Awerage Awerage | Chainl | Duty E:)gﬁle?:}[/iglr? ( ePiSrD ) Egg e.i.r.p
o | Frequency | PSD1 PSD?2 + | oycle | TR | oiB'r'nF; s SD
(MHz) (dBm/ (dBm/ Chain2 | X% (dB) IMHz) | (dBm/IMHz) (dBm/
1MHz) 1IMHz) | PSD 1MHz)
5190 -5.98 -7.78 -3.78 78.92 1.03 -2.35 11.00 10.00
5230 -2.00 -2.60 0.72 78.87 1.03 2.83 11.00 10.00
5270 -0.48 -1.12 2.22 78.90 1.03 4.31 11.00 10.00
axggg]_'e' 5310 -5.14 -5.51 231 | 7891 1.03 -0.08 11.00 10.00
MCSO0 5510 -7.38 -7.93 -4.64 78.93 1.03 -2.50 11.00 10.00
5590 -0.63 -1.04 2.18 78.89 1.03 4.39 11.00 10.00
5670 -4.62 -5.88 -2.19 78.92 1.03 -0.45 11.00 10.00
5710 -0.27 -1.20 2.30 78.89 1.03 4.23 11.00 10.00
5190 -8.74 -10.35 -6.46 37.87 4.22 -1.73 11.00 10.00
5230 -8.94 -9.89 -6.38 37.86 4.22 -1.27 11.00 10.00
5270 -8.54 -10.79 -6.51 37.88 4.22 -2.17 11.00 10.00
axggﬁfe' 5310 -9.66 -10.83 -7.20 | 37.86 4.22 -2.21 11.00 10.00
MCS11 5510 -10.41 -10.83 -7.60 37.92 4.21 -2.22 11.00 10.00
5590 -10.62 -10.80 -7.70 37.93 4.21 -2.19 11.00 10.00
5670 -10.80 -11.70 -8.22 37.92 4.21 -3.09 11.00 10.00
5710 -11.19 -11.29 -8.23 37.96 4.21 -2.68 11.00 10.00
Modulation: 802.11ax — UNII 3
Measu IC
Measure red thal Duty B_an dw PSD FCC e.irp
Measure d Averag | Chainl + Dut cvele idth (e.i.rp) PSD sSD
Data d Average | e PSD | Chain2 C cl>¢/e cor);ectio Correc (dBmF/) Limit (dBm
rate | Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ /
cy (MHz) | (dBm/ | (dBm/ | (dBm/ 0 (dB) factor | 2) 0.5MH | o e,
0.1MHz) | 0.1MHz | 0.1MHz) (dB) 2) Hz)
)
ax_mo 5755 -13.27 -13.11 -10.18 78.91 1.03 6.99 2.24 30.00 10.00
de-
HE40- 5795 -13.16 -13.75 -10.43 78.91 1.03 6.99 1.98 30.00 10.00
MCS0
ax_mo 5755 -16.76 -17.62 -14.16 40.92 3.88 6.99 1.11 30.00 10.00
de-
HE40- 5795 -17.07 -16.65 -13.84 40.94 3.88 6.99 1.42 30.00 10.00
MCS11
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Modulation: 802.11ac — UNII 1, UNII2a, UNII2c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5210 -6.46 -7.73 -4.04 69.24 1.60 -1.73 11.00 10.00
a\cm';‘gg_e' 5290 -6.86 -7.26 -4.05 | 69.32 1.59 -1.27 11.00 10.00
MCSO0 5530 -9.5 -10.72 -7.06 69.33 1.59 -4.73 11.00 10.00
5690 -4.64 -5.65 -2.11 69.33 1.59 0.34 11.00 10.00
5210 -10.01 -11.15 -7.53 30.77 5.12 -1.63 11.00 10.00
a\cm';‘gge' 5290 -11.29 -12.07 -8.65 | 30.81 5.11 -2.56 11.00 10.00
MCSQ- 5530 -11.64 -12.96 -9.24 30.78 5.12 -3.44 11.00 10.00
5690 -10.76 -12.43 -8.50 30.86 5.11 -2.92 11.00 10.00
Modulation: 802.11ac — UNII 3
Measu Ic
Measure red Total Bandw FCC :
Measure d Averag | Chainl + Dut CDLétIBé idth (ePiSP) PSD eg.lg.p
Data d Average | e PSD | Chain2 C C|}t/? cor):ectio Correc (dBmB Limit (dBm
rate Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ |
cy (MHz) | (dBm/ (dBm/ (dBm/ 0 (dB) factor .z) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
ac_mo
de-
VHT40- 5775 -12.66 -13.34 -9.98 69.30 1.59 6.99 3.01 30.00 10.00
MCS0
ac_mo
de-
VHT40- 5775 -16.99 -18.53 -14.68 30.83 511 6.99 1.82 30.00 10.00
MCS9
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Modulation: 802.11ax — UNII 1, UNII2a, UNII2¢c
Measured | Measured | Total Duty PSD FCe IC
Data Measured | Average | Average | Chainl| Duty cycle e.i.rp) PSD e.i.r.p
rate Frequency PSD1 PSD2 + Cycle | correction (dBmF/) Limit SD
(MHz) (dBm/ (dBm/ Chain2 | X% factor IMHz) | (dBm/1MHz) (dBm/
1MHz) 1MHz) PSD (dB) 1MHz)
5210 -8.36 -9.78 -6.00 66.73 1.76 -3.62 11.00 10.00
axggﬁ)o_'e' 5290 -8.9 -9.93 -6.37 | 66.80 1.75 -3.78 11.00 10.00
MCSO 5530 -9.14 -10.28 -6.66 66.77 1.75 -4.13 11.00 10.00
5690 -3.85 -5.04 -1.39 66.82 1.75 1.11 11.00 10.00
5210 -6.5 -8.08 -4.21 66.75 1.76 -1.92 11.00 10.00
anE'%de' 5290 -6.2 -6.98 -356 | 66.77 1.75 -0.83 11.00 10.00
MCSl'l 5530 -8.3 -9.94 -6.03 66.79 1.75 -3.79 11.00 10.00
5690 -4.64 -5.35 -1.97 66.82 1.75 0.80 11.00 10.00
Modulation: 802.11ax — UNII 3
Measu Ic
Measure red Total Bandw FCC :
Measure d Averag | Chainl + Dut CDLétIBé idth (ePiSP) PSD eg.lg.p
Data d Average | e PSD | Chain2 C C|}t/? cor):ectio Correc (dBmB Limit (dBm
rate Frequen | PSD1 2 PSD )320/ " factor tion 0.5MH (dBm/ |
cy (MHz) | (dBm/ (dBm/ (dBm/ 0 (dB) factor .z) 0.5MH 0.5M
0.1MHz) | 0.1MHz | 0.1MHz) (dB) z) Hz)
)
ax_mo
ngb_ 5775 -13.17 -13.41 -10.28 66.76 1.75 6.99 2.87 30.00 10.00
MCS0
ax_mo
H‘éib_ 5775 -21.37 -21.96 -18.64 35.34 4.52 6.99 -2.74 30.00 10.00
MCS11



http://www.tuv.com/

A TUVRheinland®
Produkte Www.tuv.com
Products

Prifbericht- Nr.: Seite 92 von 285
Test Report No.: IN23ESPY 001 Page 92 of 285

7.4 Dynamic Frequency Selection (DFS)

Result Pass

Test Specification 15.407 (h) / RSS 247 Issue 2 Section 6.3

Test Method FCC KDB Publication 905462 D02 &

905462 D03
Port of testing Conducted method
UUT Type Client without radar detection capabilities

1. Transmit power control (TPC). U-NIl devices operating
in the 5.25-5.35 GHz band and the 5.47-5.725 GHz band
shall employ a TPC mechanism. The U-NII device is
required to have the capability to operate at least 6 dB
below the mean EIRP value of 30 dBm. A TPC
mechanism is not required for systems with an e.i.r.p. of
less than 500 mW

2. Radar Detection Function of Dynamic Frequency
Selection (DFS). U-NIl devices operating with any part of
its 26 dB emission bandwidth in the 5.25-5.35 GHz and
5.47-5.725 GHz bands shall employ a DFS radar
detection mechanism to detect the presence of radar
systems and to awid co-channel operation with radar
systems. Operators shall only use equipment with a DFS
mechanism that is turned on when operating in these
bands

Requirement

Test Setup :

Setup for Client with injection at the Master

Radar Test O
Signal Generator Master

Output Q

w 2-Way 2-Way

Splitter/ Splitter/
m Combiner Combiner

O O Spectrum

uut Analyzer
(Client) (with 10 dB internal
Attenuation)

Note: FCC Certified Access Pointis used for testing with FCC ID: MSQ-RTAXHP0O
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Limits:

The operational behavior and individual DFS requirements that are associated with these modes are as
follows: as per KDB 905462 D02 UNIl DFS Compliance Procedures New Rules v02



http://www.tuv.com/

Produkte
Products

WWW.tuv.com

A TUVRheinland®

Prufbericht- Nr.:
Test Report No.:

IN23ESPY 001

Seite 94 von 285
Page 94 of 285



http://www.tuv.com/

A TUVRheinland®

Produkte wwWw.tuv.com

Products

Prifbericht- Nr.: Seite 95 von 285
Test Report No.: IN23ESPY 001 Page 95 of 285
Note :

1. This UUT is classified as Client device without radar detection capabilites, hence only Channel Move Time
and Channel Closing Transmission Time are applicable

2. Channel Move Time and Channel Closing Transmission Time is performed with Radar Type 0

3. U-NII Detection Bandwidth is not applicable for this device

Test Condition:

Normal Test Condition:

Temperature (Norm) = + 25 °C Voltage = 5.0V DC Relative humidity: 62 %
KDB Guidelines applied:

Measurements were made following the guidelines of 905462 D02 UNII DFS Compliance Procedures New Rules
v02 & 905462 D03 Client Without DFS New Rules v01r02

Note: The DFS testing is performed in ax mode configuration.
Test results:
DFSIn-Service Monitoring

UNIl band : UNII 2a
Channel Bandwidth : 20MHz

Operating
Frequency Test Measured Value Limit
(MHz)
Channel move Time 0.839 sec 10sec
. 200 milliseconds + an aggregate of
5320 Tg;z?rr]]ii,ls(i:cﬁs'll'?r%e 1.640 mnf; 4.148 60 milliseconds over remaining 10
second period
Non Occupancy 0 Min 30 minutes
Time

ChannelbMowve Time

L
=

o (=2
= =
N T P it |

Level in dBm

0 2 4 B a 10 12 14 16 18 20
Time in s

Channel Mowve Time

Threshold

---------- Start of Radar

---------- Trigoger at end of Radar

---------- First200ms of Channel Closing Tx Time

---------- 10sec Channel Mowve Time Limit
Lastmeasured edge of Channel Closing Tx Time
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Channel Mowe Time first 200ms
B0
c 404
o] R
©
£
< 209
>
[]
9 ]
D_.‘
[ : : : : : : : : |
0 50 100 150 200 250
Time in ms
Channel Mowe Time first 200m s Threshold
---------- Start of Radar --------== Trigger at end of Radar
---------- First 200ms of Channel Closing Tx Time
Mon-occupancy period
0T
40+
% 1
8 30T
£ 1
o
% 20T
|
10+
0 : } } : : |
0 1000 1500 1860
Timeins
MNon-occupancy period Threshold
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UNII band : UNII 2a

Channel Bandwidth : 40MHz

Operating
Frequency Test Measured Value Limit
(MHz)
Channel mowve Time 0.760 sec 10 sec
. 200 milliseconds + an aggregate of
hannel Closin 1.168 ms + 3. b~ 3
5310 Tgnimiisci:ocr)lsﬂngle 68 n?s 3.808 60 milliseconds over remaining 10
second period
Non Occupancy : .
Min 30 min
Time 0 30 utes
ChannelMove Time
EU:F ;
§ 7 |
° 44 i
£ i i
3 01 i
> = :
g 8 :
044 i
1] 2 4 B 8 10 12 14 16 18 20
Timeins
Channel Mowve Time
Threshold
---------- Start of Radar
---------- Trigger at end of Radar
---------- First 200ms of Channel Closing Tx Time
---------- 10sec Channel Mowve Time Limit
Lastmeasured edge of Channel Closing Tx Time
Channel Mowe Time first 200ms
60T
404
e
o i
©
£
< 209
>
[
9 J
D_.
| : : : : : : : : : |
] 50 100 150 200 250
Time in ms
Channel Mowe Time first 200m s Threshold
---------- Start of Radar ---------= Trigger at end of Radar
---------- First200ms of Channel Closing Tx Time
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Mon-occupancy period
0T
40+
% 1
8 3071
£ 1
o
% 20T
|
10+
04 } } } } } } } |
0 500 1000 1500 1860
Timeins
MNon-occupancy period Threshold

UNIIband : UNII 2¢
Channel Bandwidth : 20MHz

Operating
Frequency Test Measured Value Limit
(MHz)
Channel mowve Time 0.847 sec 10 sec
. 200 milliseconds + an aggregate of
. + 4. - L%
5500 Tg;asr:;'; Is(i:(;zs'll'?r%e 1.128 mn?s 4.036 60 milliseconds over remaining 10
second period
Non Occupancy 0 Min 30 minutes
Time
ChannelMowve Time
EU:I:. .
5 40 |
s 4 e
£ H :
3 % a
> ) H
g i :
== 1
-I } } } } } } } } } } } } } } } } } } |
i 2 4 G a8 10 12 14 16 18 20
Timeins
Channel Mowve Time
Threshold
---------- Start of Radar
---------- Trigger at end of Radar
---------- First200ms of Channel Closing Tx Time
---------- 10sec Channel Mowve Time Limit
Lastmeasured edge of Channel Closing Tx Time
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Channel Mowve Time first 200ms
G0
e 404-
o] i
©
=
< 209
>
[
9 J
D_.‘
T } } } } } } } } |
0 50 100 150 200 250
Time in ms
Channel Mowve Time first 200ms Threshold
---------- Start of Radar ------=-== Trigger at end of Radar
---------- First200ms of Channel Closing Tx Time
MNon-occupancy period
50T
40+
c% 1
8 30t
£ 1
o
3 20T
-
10+
04 : : : : ; —
0 500 1000 1500 1860
Timeins
MNon-occupancy period Threshold
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UNII band : UNII 2¢
Channel Bandwidth : 40MHz

Operating
Frequency Test Measured Value Limit
(MHz)
Channel move Time 0.917s 10 sec
. 200 milliseconds + an aggregate of
Channel Closin 1.136 ms + 4.140 - g
5510 Transmission Tir%e ms 60 milliseconds over remaining 10
second period
Non Occupancy . .
Time 0 Min 30 minutes
ChannelMove Time
EU:I:. :
g 0} |
PSR i :
£ Hi i
o 07 ;
> a1 i
3 B :
0 i
-! t t t t t t t t t t t t t t t t t t t |
0 2 4 G a8 10 12 14 16 18 20
Timeins
Channel Mowve Time
Threshold
---------- Start of Radar
---------- Trigger at end of Radar
---------- First 200ms of Channel Closing Tx Time
---------- 10sec Channel Mowve Time Limit
Lastmeasured edge of Channel Closing Tx Time
Channel Mowe Time first 200m s
60T
404-
=
o i
©
£
< 209
>
[
9 J
D_.‘
T t t t t t t t t t |
0 50 100 1580 200 250
Time in ms
Channel Mowe Time first 200m s Threshold
---------- Start of Radar ---------= Trigger at end of Radar
---------- First200ms of Channel Closing Tx Time
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Mon-occupancy period
0T
40+
c i
4 30+
= i
3 20T
|
10+
0 ! } } } } } |
0 500 1000 1500 1860
Timeins
MNon-occupancy period Threshold
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7.5 Spurious Radiated Emissions & Restricted Bands of Operation

Result

Test Specification

Test Method

Measurement Bandwidth

Measurement Location

Measuring Distance
Detector
Requirement

Test setup

Limit:

Table 6: Undesirable emission limits

Pass

FCC part 15 Subpart C & E Section 15.407 (b) (15.205 & 15.209) / RSS
247 Issue 2 Section 6.2.1; 6.2.2;6.2.3; 6.2.4/ RSS Gen Issue 5 Section
8.9&8.10

ANSIC 63.10 - 2013

100kHz for below 1GHz
1MHz for above 1GHz

Semi Anechoic Chamber 30MHz - 1 GHz
Fully Anechoic Chamber 1 GHz - 40GHz
3m

Refer Remark
As per the limits mentioned in the below table
Refer TEST METHODOLOGY

Frequency Band

Limit

5.15-5.25 GHz

e.i.r.p. -27dBm [68.2 dBuV/3m|

5.25-5.35 GHz

e.i.r.p. -27dBm [68.2 dBuV/3m]

5.47-5.725 GHz

e.i.r.p. -27dBm [68.2 dBuV/3m]

5.725-5.85 GHz

5.715 GHz t0 5.725 GHz - e.i.r.p. -17dBm [78.2 dBuV/3m)]
5.85 GHz t0 5.86 GHz - e.i.r.p. -17dBm[78.2 dBuV/3m]
other frequency range - e.i.r.p. -27dBm [68.2 dBuV/3m]
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Table 7: Transmitter limits for Radiated emission
Frequency Field strength Field strength Distance of
(MHz) (uVv/m) (dBupV/m) Measurement (m)
0.009 -0.490 2400/F(kHz) 48.50-13.80 300*
0.490-1.705 24000/F(kHz) 33.80-23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Abowve 960 500 54.0 3

loop antenna.

Test Condition:
Normal Test Condition:

Temperature (Norm) = + 25 °C

Note: Refer Attached Appendix for test Plots

Voltage = 5.0V DC

Remark: * The limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to 128.51 —
93.80, 73.80 —62.96 and 69.54 dBuV/m at 3m range by extrapolation calculation and the measurement of

The emission limits shown in the above table are based on measurements employing a CISPR quasi -peak
detector except for the frequency bands 9—90 kHz, 110-490 kHz and above 1000 MHz Radiated emission

limits in these three bands are based on measurements employing an average detector.

Relative humidity: 62 %
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Test results:

Note: All the losses are included during measurement and final values are mentioned in the test report. Refer TEST

METHODOLOGY for more details

Test results for Frequency range : 9kHz — 30MHz

No Emissions found in the frequency range 9kHz — 30MHz

Test results for frequency range 30MHz — 1GHz

Antenna llvleasured M%aslured Limit Margin
Polarization reduency aue (dBuv/m) (dB)
(MHz) (dBuv/m)
39.54 29.10 40.00 -10.90
52.68 26.00 40.00 -14.00
132.00 25.60 43.50 -17.90
Vertical 162.00 27.90 43.50 -15.60
238.64 9.99 46.00 -36.01
395.99 12.90 46.00 -33.10
653.45 14.90 46.00 -31.10
39.63 16.20 40.00 -23.80
57.06 16.60 43.50 -26.90
127.95 27.00 43.50 -16.50
Horizontal 157.98 33.93 43.50 -9.57
263.99 3.93 46.00 -42.07
395.99 18.70 46.00 -27.30
659.84 14.20 46.00 -31.80
Peak (Vertical)
80
dBpV/m
60 |
40
39.54M/29.1 162M/27.9
" ‘ A,lN“"\AqM 52.68M / 26 132M/25.6 ]
" \ L [N Y AT % W “,,.w«mwm‘ P ! p
20| e e »““V e e S R Ax“’“"% ™ &l AN
\(‘w / WM“)” “"MJ " | q" W m‘f / “w v»u/‘\ R ) “‘1 \MW"\M"\'\, L
b M\/W Y LM/MWJ“’ / \WM’}MM\’V v o/
0
-10 : |
30MHz 100M 200MHz
Frequency Polarization: Vertical

Channel Frequency 30MHz — 200MHz

Polarization Vertical
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Peak (Horizontal)
80
dBuvim
60 |
40
157.98M/ 33.9
127.95M/ 27
20
39.63M/16.2 57.06M/16.6
0
-10 ‘
30MHz 100M 200MHz
Frequency Polarization: Horizontal

Channel Frequency 30MHz — 200MHz

Polarization Horizontal

Peak (Vertical)
80
dBuvim
60 |
(I
40
20
A
s 1128 653.45M /149 memww W
. ) s
238.64M /9.9 — g K
\ e ot i P e
| ‘\'{Wﬂl“ e e g ot oWl
I el i
AN |
-10
200MHz 1GHz
Frequency Polarization: Vertical

Channel Frequency 200MHz — 1GHz

Polarization Vertical
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Peak (Horizontal)
80
dBuv/im
60
I
40|
20 - 395.99M /18.7
659.84M / 14.2
263.99M/3.93
01 oo,
-10
200MHz 1GHz
Frequency Polarization: Horizontal

Channel Frequency 200MHz — 1GHz Polarization Horizontal
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Test results for frequency range — 1GHz to 40 GHz
Antenna Type: MAF94367(Omni Directional Antenna ) Port 1 RPSMA Results
Modulation: 802.11a
Datarate: 6Mbps
F(r:;](?unennecly IMSSLSJZLEC?/ Antgnng Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (PK) 104.28 - -
5180 (Av) 94.00 - -
5150 (Pk) 61.87 74* -12.13
5150 (Av) Vertical 40.18 54* -13.82
10360 (Pk) 51.8 68.23 -16.43
10360 (Av) 39.42 54 -14.58
15540 (PK) 52.93 68.23 -15.30
15540 (Av) 41.42 54 -12.58
5180 5180 (Pk) 98.33 - -
5180 (Av) 87.95 - -
5150 (Pk) 54.01 74* -19.99
5150 (Av) Horizontal 35.49 54 -18.51
10360 (Pk) 51.93 68.23 -16.30
10360 (Av) 39.53 54 -14.47
15540 (PK) 53.29 68.23 -14.94
15540 (Av) 41.48 54 -12.52
5240 (Pk) 109.01 - -
5240 (Av) 98.22 - -
5350 (Pk) 56.34 74* -17.66
5350 (Av) Vertical 41.25 54* -12.75
10480 (PK) 52.56 68.23 -15.67
10480 (Av) 40.00 54 -14.00
15720 (PK) 53.82 68.23 -14.41
5240 15720 (Av) 41.24 54 -12.76
5240 (Pk) 105.05 - -
5240 (Av) 94.25 - -
5350 (Pk) 51.17 74* -22.83
5350 (Av) Horizontal 37.04 54* -16.96
10480 (PK) 52.27 68.23 -15.96
10480 (Av) 39.38 54 -14.62
15720 (PK) 52.77 68.23 -15.46
15720 (Av) 41.21 54 -12.79
5260 (Pk) 108.51 - -
5260 (Av) 98.17 - -
5350 (Pk) 46.21 74* -27.79
5350 (Av) Vertical 33.86 54* -20.14
10520 (PK) 51.70 68.23 -16.53
10520 (Av) 39.83 54 -14.17
15780 (PK) 53.04 68.23 -15.19
5260 15780 (Av) 40.92 54 -13.08
5260 (Pk) 103.87 - -
5260 (Av) 93.41 - -
5350 (Pk) 49.93 74* -24.07
5350 (Av) Horizontal 35.89 54* -18.11
10520 (PK) 51.30 68.23 -16.93
10520 (Av) 39.91 54 -14.09
15780 (PK) 52.70 68.23 -15.53
15780 (Av) 40.96 54 -13.04
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F?ehqaunenfcly Measured Antgnn_a Emission Limit Margin
(MH2) Frequency (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5320 (PK) 103.23 - -
5320 (Av) 92.84 - -
5350 (PK) 69.73 74% -4.27
5350 (Av) . 42.23 54* -11.77
Vertical
10640 (PK) 51.80 68.23 -16.43
10640 (Av) 39.90 54 -14.10
15960 (PK) 53.28 68.23 -14.95
5320 15960 (Av) 41.44 54 -12.56
5320 (PK) 99.02 - -
5320 (Av) 88.50 - -
5350 (PK) 64.20 74* -9.80
5350 (Av) . 38.61 54* -15.39
Horizontal
10640 (Pk) 52.65 68.23 -15.58
10640 (Av) 39.93 54 -14.07
15960 (PK) 53.99 68.23 -14.24
15960 (Av) 41.43 54 -12.57
5500 (PK) 103.04 - -
5500 (Av) 92.61 - -
5460 (PK) 52.21 74* -21.79
5460 (Av) ) 36.44 54* -17.56
Vertical
11000 (Pk) 52.55 68.23 -15.68
11000 (Av) 40.29 54 -13.71
16500 (PK) 55.78 68.23 -12.45
16500 (Av) 43.25 54 -10.75
5500
5500 (PK) 97.46 - -
5500 (Av) 87.00 - -
5460 (PK) 46.55 74* -27.45
5460 (Av) Horizontal 33.15 54* -20.85
11000 (PK) 52.59 68.23 -15.64
11000 (Av) 40.30 54 -13.70
16500 (Pk) 55.27 68.23 -12.96
16500 (Av) 43.25 54 -10.75
5700 (PK) 102.34 - -
5700 (Av) 92.03 - -
5460 (PK) 43.42 74* -30.58
5460 (Av) . 30.52 54* -23.48
Vertical
11400 (PK) 53.63 68.23 -14.60
11400 (Av) 41.11 54 -12.89
17100 (PK) 56.16 68.23 -12.07
5700 17100 (Av) 44.24 54 -9.76
5700 (PK) 94.95 - -
5700 (Av) 84.54 - -
5460 (PK) 43.27 74* -30.73
5460 (Av) _ 30.23 54* -23.77
Horizontal
11400 (Pk) 53.66 68.23 -14.57
11400 (Av) 40.93 54 -13.07
17100 (PK) 56.17 68.23 -12.06
17100 (Av) 44.16 54 -9.84
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:;](?ungfcly é/lrggﬁtérnecc:/ Antenna Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBuv/m) (dB)
5720 (PK) 107.69 - -
5720 (Av) 96.98 - -
5460 (PK) 43.31 74* -30.69
5460 (Av) , 30.78 54* -23.22
11440 (PK) Vertical 56.42 68.23 -11.81
11440 (Av) 42.94 54 -11.06
17160 (Pk) 56.65 68.23 -11.58
17160 (Av) 44.42 54 -9.58
5720
5720 (PK) 99.70 - -
5720 (Av) 89.30 - -
5460 (PK) 43.30 74* -30.70
5460 (Av) ) 30.22 54* -23.78
Horizontal
11440 (PK) 53.41 68.23 -14.82
11440 (Av) 40.90 54 -13.10
17160 (Pk) 56.53 68.23 -11.70
17160 (Av) 44.41 54 -9.59
5715(PK) 71.90 78.20* -6.30
5725(PK) 81.00 78.20* 2.80
5745 (PK) 106.54 - -
5745 (Av) Vertcal 96.02 - -
11490 (Pk) 53.55 68.23 -14.68
11490 (Av) 42.26 54 -11.74
17235 (PK) 56.47 68.23 -11.76
17235 (Av) 45.02 54 -8.98
5745 5715(PK) 64.87 78.20* -13.33
5725(PK) 74.40 78.20* -3.80
5745 (PK) 99.53 - -
5745 (Av) ] 88.98 - -
11490 (PX) Horizontal 53.47 68.23 1476
11490 (Av) 41.74 54 -12.26
17235 (Pk) 57.33 68.23 -10.90
17235 (Av) 45.07 54 -8.93
5825 (PK) 106.87 - -
5825 (Av) 96.30 - -
5850 (PK) 72.25 78.20* -5.95
5860 (Pk) , 58.61 78.20% -19.59
Vertical
11650 (Pk) 59.72 68.23 -8.51
11650 (Av) 45.31 54 -8.69
17475 (PK) 59.26 68.23 -8.97
17475 (Av) 46.82 54 -7.18
5825
5825 (PK) 97.78 - -
5825 (Av) 87.23 - -
5850 (PK) 60.86 78.20* -17.34
5860 (PK) . 50.41 78.20* -27.79
Horizontal
11650 (Pk) 53.38 68.23 -14.85
11650 (Av) 40.71 54 -13.29
17475 (Pk) 58.54 68.23 -9.69
17475 (Av) 46.84 54 -7.16

Note:
* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 110 of 285
Modulation: 802.11a
Data rate: 54Mbps
F?£§un£r$cly m:gﬁ%ﬂ/ Ant(.enn.a Emission Limit Margin
(MH2) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5180 (Pk) 104.06 - -
5180 (Av) 88.46 - -
5150 (PK) 67.44 74* -6.56
5150 (Av) Vertical 41.11 54* -12.89
10360 (Pk) 51.11 68.23 -17.12
10360 (Av) 39.07 54 -14.93
15540 (Pk) 52.98 68.23 -15.25
5180 (Pk) 99.32 - -
5180 (Av) 83.51 - -
5150 (Pk) 63.43 74* -10.57
5150 (Av) _ 36.71 54* -17.29
10360 (PK) Horizontal 51.77 68.23 ~16.46
10360 (Av) 39.03 54 -14.97
15540 (PK) 53.28 68.23 -14.95
15540 (Av) 40.91 54 -13.09
5240 (Pk) 107.66 - -
5240 (Av) 92.05 - -
5350 (Pk) 47.88 74 -26.12
5350 (Av) _ 33.59 54 -20.41
10480 (PK) Vertical 51.49 68.23 16.74
10480 (Av) 39.53 54 -14.47
15720 (PK) 53.24 68.23 -14.99
5240 15720 (Av) 40.97 54 -13.03
5240 (Pk) 103.11 - -
5240 (Av) 87.45 - -
5350 (PK) 4384 74* -30.16
5350 (Av) _ 31.33 54* 22,67
10480 (FX) Horizontal 51.38 68.23 1685
10480 (Av) 39.52 54 -14.48
15720 (PK) 53.94 68.23 -14.29
15720 (Av) 40.96 54 -13.04
5260 (Pk) 107.86 - -
5260 (Av) 91.89 - -
5350 (Pk) 54.69 74* -19.31
5350 (Av) , 36.88 54* 17.12
10520 (PK) Vertical 51.64 68.23 ~16.59
10520 (Av) 39.64 54 -14.36
15780 (Pk) 53.21 68.23 -15.02
5260 15780 (Av) 40.70 54 -13.30
5260 (Pk) 103.63 - -
5260 (Av) 87.65 - -
5350 (Pk) 50.00 74 -24.00
5350 (Av) ) 3352 54 -20.48
10520 (PK) Horizontal 51.52 68.23 16.71
10520 (Av) 39.68 54 -14.32
15780 (PK) 52.72 68.23 -15.51
15780 (Av) 40.68 54 -13.32
Note:

* .- Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 111 of 285
F(r:g]c?dlenr?cly Mggﬁgﬁ& Antenna Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5320 (PK) 103.68 - -
5320 (Av) 87.87 - -
5350 (PK) 50.34 74* -23.66
5350 (Av) Vertical 35.55 54* -18.45
10640 (Pk) 51.48 68.23 -16.75
10640 (Av) 39.71 54 -14.29
15960 (PK) 54.38 68.23 -13.85
£300 15960 (Av) 41.19 54 -12.81
5320 (PK) 98.56 - -
5320 (Av) 82.92 - -
5350 (PK) 46.60 74* -27.40
5350 (Av) _ 32.81 54* -21.19
Horizontal
10640 (Pk) 51.22 68.23 -17.01
10640 (Av) 39.70 54 -14.30
15960 (PK) 53.37 68.23 -14.86
15960 (Av) 41.19 54 -12.81
5500 (PK) 102.53 - -
5500 (Av) 87.00 - -
5460 (PK) 54.49 74* -19.51
5460 (Av) Vertical 35.74 54* -18.26
11000 (PK) 53.00 68.23 -15.23
11000 (Av) 10.20 54 -43.80
16500 (PK) 55.11 68.23 -13.12
5500 16500 (Av) 43.20 54 -10.80
5500 (PK) 95.19 - -
5500 (Av) 79.77 - -
5460 (PK) 49.42 74% -24.58
5460 (Av) , 32.33 54* -21.67
Horizontal
11000 (Pk) 51.16 68.23 -17.07
11000 (Av) 40.24 54 -13.76
16500 (PK) 54.94 68.23 -13.29
16500 (Av) 43.15 54 -10.85
5700 (PK) 101.66 - -
5700 (Av) 85.83 - -
5460 (PK) 42.71 74* -31.29
5460 (Av) Vertical 30.20 54* -23.80
11400 (PK) 53.14 68.23 -15.09
11400 (Av) 40.97 54 -13.03
17100 (PK) 56.30 68.23 -11.93
17100 (Av) 44.12 54 -9.88
5700
5700 (PK) 95.14 - -
5700 (Av) 79.23 - -
5460 (PK) 42.93 74% -31.07
5460 (Av) , 29.99 54* -24.01
Horizontal
11400 (PK) 53.71 68.23 -14.52
11400 (Av) 40.92 54 -13.08
17100 (Pk) 55.88 68.23 -12.35
17100 (Av) 44.17 54 -9.83
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com
Products
Prufbericht- Nr.: IN23ESPY 001 Seite 112 von 285
Test Report No.: Page 112 of 285
F?ehc?unenr?cly Mg;ﬁgfg/ Antenna Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5720 (PK) 105.51 - -
5720 (Av) 89.94 - -
5460 (PK) 42.94 74* -31.06
5460 (Av) Vertical 30.33 54* -23.67
11440 (PK) 52.96 68.23 -15.27
11440 (Av) 41.04 54 -12.96
17160 (PK) 56.03 68.23 -12.20
17160 (Av) 44.28 54 -9.72
5720
5720 (PK) 98.52 - -
5720 (Av) 82.96 - -
5460 (PK) 42.23 74% -31.77
5460 (Av) . 30.05 54* -23.95
Horizontal
11440 (PK) 52.60 68.23 -15.63
11440 (Av) 40.83 54 -13.17
17160 (PK) 57.48 68.23 -10.75
17160 (Av) 44.32 54 -9.68
5715(PK) 65.39 78.20* -12.81
5725(Pk) 71.36 78.20* -6.84
5745 (PK) 104.85 - -
5745 (Av) Vertical 89.02 - -
11490 (PK) ertica 54.26 68.23 13.97
11490 (Av) 41.85 54 -12.15
17235 (PK) 57.62 68.23 -10.61
5745 17235 (Av) 45.04 54 -8.96
5715(PK) 58.77 78.20* -19.43
5725(PK) 64.74 78.20* -13.46
5745 (PK) 97.78 - -
5745 (Av) _ 81.95 - -
Horizontal
11490 (PK) 53.85 68.23 -14.38
11490 (Av) 41.64 54 -12.36
17235 (PK) 56.66 68.23 -11.57
17235 (Av) 44.99 54 -9.01
5825 (PK) 104.58 - -
5825 (Av) 88.79 - -
5850 (PK) 62.26 78.20* -15.94
5860 (PK) . 57.50 78.20* -20.70
Vertical
11650 (PK) 54.08 68.23 -14.15
11650 (Av) 41.49 54 -12.51
17475 (PK) 59.53 68.23 -8.70
5825 17475 (Av) 46.84 54 -7.16
5825 (PK) 95.39 - -
5825 (Av) 79.53 - -
5850 (PK) 53.40 78.20* -24.80
5860 (PK) . 48.48 78.20* -29.72
Horizontal
11650 (Pk) 56.54 68.23 -11.69
11650 (Av) 42.82 54 -11.18
17475 (PK) 59.07 68.23 -9.16
17475 (Av) 46.81 54 -7.19
Note:

* .- Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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PrUfbe”Ch.t Nr.: IN23ESPY 001 S of 98
Test Report No.: Page 113 of 285
Modulation: 802.11n _HT 20MHz
Data rate: MCSO
F?£§un£r$cly Iyrggﬁtgr?cci/ Antenna Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (Pk) 103.57 - -
5180 (Av) 92.10 - -
5150 (Pk) 55.28 74* -18.72
* -
5150 (Av) Vertical 37.01 54 16.09
10360 (Pk) 51.31 68.23 -16.92
10360 (Av) 39.06 54 -14.94
15540 (Pk) 52.65 68.23 -15.58
5180 15540 (Av) 40.94 54 -13.06
5180 (Pk) 98.11 - -
5180 (Av) 86.64 R -
5150 (Pk) 50.21 74* -23.79
5150 (Av) . 34.02 54* -19.98
10360 (PK) Horizontal 51.27 68.23 ~16.96
10360 (Av) 39.06 54 -14.94
15540 (Pk) 53.10 68.23 -15.13
15540 (Av) 40.94 54 -13.06
5240 (Pk) 109.95 - -
5240 (Av) 98.82 - -
5350 (Pk) 54,09 74* -19.91
5350 (Av) Vertical 39.54 54* -14.46
10480 (PK) 51.31 68.23 -16.92
10480 (Av) 39.54 54 -14.46
15720 (PK) 53.85 68.23 -14.38
54 -
5240 15720 (Av) 40.93 13.07
5240 (PK) 105.05 - -
5240 (Av) 94.59 - -
5350 (Pk) 47.98 74* -26.02
5350 (Av) . 35.44 54* -18.56
10480 (PK) Horizontal 5153 68.23 ~16.70
10480 (Av) 39.50 54 -14.50
15720 (PK) 53.35 68.23 -14.88
15720 (Av) 40.93 54 -13.07
5260 (Pk) 108.25 - -
5260 (Av) 97.74 - -
5350 (Pk) 55.40 74* -18.60
5350 (Av) Vertical 40.77 54* -13.23
10520 (PK) 52.03 68.23 -16.20
10520 (Av) 36.69 54 -17.31
15780 (PK) 52.71 68.23 -15.52
4 -13.
5260 15780 (Av) 40.70 5 3.30
5260 (PK) 103.47 - -
5260 (Av) 93.18 - -
5350 (Pk) 48.45 74* -25.55
5350 (Av) . 36.39 54* -17.61
10520 (PK) Horizontal 51.48 68.23 ~16.75
10520 (Av) 39.58 54 -14.42
15780 (PK) 52.75 68.23 -15.48
15780 (Av) 40.62 54 -13.38

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 114 of 285
F?ehc?unen:cly Iyrggil:errfc?/ Antgnng Emission Limit Margin
(MHz) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5320 (PK) 103.38 - -
5320 (Av) 92.47 - -
5350 (PK) 67.39 74* -6.61
5350 (Av) Vertical 40.47 54* -1353
10640 (PK) 51.98 68.23 -16.25
10640 (Av) 39.70 54 -14.30
15960 (PK) 52.53 68.23 -15.70
5320 15960 (Av) 41.28 54 -12.72
5320 (PK) 98.24 - -
5320 (Av) 88.05 - -
5350 (PK) 61.24 74* -12.76
5350 (Av) Horizontal 36.03 54* -17.97
10640 (PK) 52.31 68.23 -15.92
10640 (Av) 39.74 54 -14.26
15960 (PK) 53.78 68.23 -14.45
15960 (Av) 41.28 54 1272
5500 (PK) 102.63 - -
5500 (Av) 91.96 - -
5460 (PK) 55.87 74* -18.13
5460 (Av) Vertical 36.28 54* -17.72
11000 (PK) 52.52 68.23 -15.71
11000 (Av) 40.43 54 -1357
16500 (PK) 55.05 68.23 -13.18
16500 (Av) 43.37 54 -10.63
5500
5500 (PK) 94.30 - -
5500 (Av) 83.66 - -
5460 (PK) 48.34 74% -25.66
5460 (Av) Horizontal 32.47 54* -21.53
11000 (PK) 53.38 68.23 -14.85
11000 (Av) 40.42 54 -13.58
16500 (PK) 55.99 68.23 -12.24
16500 (Av) 43.35 54 -10.65
5700 (PK) 99.84 - -
5700 (Av) 89.65 - -
5460 (PK) 42.66 74* -31.34
5460 (Av) Vertical 30.32 54* -23.68
11400 (PK) 52.72 68.23 -15.51
11400 (Av) 41.08 54 -12.92
17100 (PK) 56.96 68.23 -11.27
17100 (Av) 44.35 54 -9.65
5700 5700 (PK) 93.63 - -
5700 (Av) 82.19 - -
5460 (PK) 42.18 74* -31.82
5460 (Av) Horizontal 30.02 54* -23.98
11400 (PK) 52.84 68.23 -15.39
11400 (Av) 41.09 54 -12.91
17100 (PK) 56.05 68.23 -12.18
17100 (Av) 44.37 54 -9.63

Note:

* .- Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 115 of 285
F(r:ehc?l?;rscly x:gs::}ec?/ Ant(_enn_a Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBuv/m) (dB)
5720 (PK) 105.80 - -
5720 (Av) 95.59 - -
5460 (PK) 43.81 74* -30.19
5460 (Av) Vertical 30.56 54* -23.44
11440 (PK) 53.56 68.23 -14.67
11440 (Av) 41.42 54 -12.58
17160 (PK) 56.92 68.23 -11.31
17160 (Av) 44.47 54 -9.53
5720
5720 (PK) 98.78 - -
5720 (Av) 87.83 - -
5460 (PK) 42.63 74* -31.37
5460 (Av) Horizontal 30.16 54* -23.84
11440 (PK) 53.49 68.23 -14.74
11440 (Av) 41.00 54 -13.00
17160 (PK) 56.39 68.23 -11.84
17160 (Av) 44.49 54 -9.51
5715(Pk) 69.37 78.2* -8.83
5725(PK) 77.94 78.2* -0.26
5745 (PK) 104.30 - -
5745 (Av) Vertical 92.15 - -
11490 (PK) 53.53 68.23 -14.70
11490 (Av) 42.17 54 -11.83
17235 (PK) 57.98 68.23 -10.25
5745 17235 (Av) 45.11 54 -8.89
5715(PK) 62.25 78.2* -15.95
5725(PK) 70.87 78.2* -7.33
5745 (PK) 97.76 - -
5745 (Av) Horizontal 86.02 - -
11490 (PK) 54.23 68.23 -14.00
11490 (Av) 41.77 54 -12.23
17235 (PK) 57.53 68.23 -10.70
17235 (Av) 45.10 54 -8.90
5825 (PK) 106.64 - -
5825 (Av) 05.29 _ N
5850 (PK) 70.71 74* -7.49
5860 (PK) _ 64.05 54* -14.15
Vertical
11650 (PK) 59.12 68.23 -9.11
11650 (Av) 44.72 54 -9.28
17475 (PK) 59.43 68.23 -8.80
17475 (Av) 46.87 54 -7.13
5825
5825 (PK) 97.51 - -
5825 (Av) 85.82 - -
5850 (PK) 60.98 74* -17.22
5860 (PK) , | 54.07 54* -24.13
11650 (PK) Horizonta 52.46 68.23 -15.77
11650 (Av) 40.73 54 -13.27
17475 (PK) 58.94 68.23 -9.29
17475 (Av) 46.83 54 -7.17
Note:

* - Indicate restricted band frequency in 15.205

k: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 116 of 285
Modulation: 802.11n _ HT 20MHz
Data rate: MCS7
F?S(:?L?;r?cly F'\fsgjlé;i?, Antgnn.a Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (PK) 102.60 - -
5180 (Av) 86.61 - -
5150 (PK) 54.33 74* -19.67
5150 (Av) Vertical 36.66 54* -17.34
10360 (Pk) 51.87 68.23 -16.36
10360 (Av) 39.03 54 -14.97
15540 (Pk) 52.97 68.23 -15.26
5180 15540 (Av) 40.92 54 -13.08
5180 (PK) 97.70 - -
5180 (Av) 81.26 - -
5150 (PK) 49.90 74* -24.10
5150 (Av) Horizontal 33.47 54* -20.53
10360 (PK) 50.65 68.23 -17.58
10360 (Av) 39.07 54 -14.93
15540 (PK) 53.04 68.23 -15.19
15540 (Av) 40.93 54 -13.07
5240 (PK) 106.83 - -
5240 (Av) 90.48 - -
5350 (PK) 47.34 74* -26.66
5350 (Av) _ 33.11 54* -20.89
10480 (PK) Vertical 51.35 68.23 ~16.88
10480 (Av) 39.52 54 -14.48
15720 (PK) 52.75 68.23 -15.48
15720 (Av) 49.91 54 -4.09
5240 5240 (PK) 102.41 - -
5240 (Av) 86.32 - -
5350 (Pk) 43.11 74* -30.89
5350 (Av) Horizontal 31.02 54* -22.98
10480 (PK) 51.70 68.23 -16.53
10480 (Av) 39.44 54 -14.56
15720 (PK) 52.64 68.23 -15.59
15720 (Av) 40.91 54 -13.09
5260 (PK) 105.63 - -
5260 (Av) 89.63 - -
5350 (PK) 50.09 74* -23.91
5350 (Av) _ 33.63 54* -20.37
10520 (PK) Vertical 52.72 68.23 1551
10520 (Av) 39.55 54 -14.45
15780 (Pk) 51.69 68.23 -16.54
5260 15780 (Av) 40.66 54 -13.34
5260 (PK) 100.73 - -
5260 (Av) 84.38 - -
5350 (PK) 44.82 74* -29.18
5350 (Av) Horizontal 31.07 54* -22.93
10520 (PK) 51.73 68.23 -16.50
10520 (Av) 39.60 54 -14.40
15780 (PK) 52.81 68.23 -15.42
15780 (Av) 40.74 54 -13.26
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 117 of 285
F?eh;un;rfcly Mzzﬁirr?c?/ Antgn na Emission Limit Margin
(MH2) (MH2) Polarization (dBpv/m) (dBuv/m) (dB)
5320 (PK) 103.98 - -
5320 (Av) 87.55 - -
5350 (PK) 67.16 74* -6.84
5350 (Av) Vertical 40.09 54* -13.91
10640 (PK) 51.55 68.23 -16.68
10640 (Av) 39.66 54 -14.34
15960 (PK) 53.63 68.23 -14.60
15960 (Av) 41.17 54 -12.83
5320
5320 (PK) 98.45 - -
5320 (Av) 82.71 - -
5350 (PK) 61.55 74* -12.45
5350 (Av) Horizontal 36.09 54* -17.91
10640 (PK) 50.90 68.23 -17.33
10640 (Av) 39.65 54 -14.35
15960 (PK) 53.30 68.23 -14.93
15960 (Av) 41.18 54 -12.82
5500 (PK) 102.57 - -
5500 (Av) 86.19 - -
5460 (PK) 53.69 74* -20.31
5460 (Av) Vertical 35.59 54* -18.41
11000 (PK) 50.99 68.23 -17.24
11000 (Av) 40.16 54 -13.84
16500 (PK) 55.02 68.23 -13.21
16500 (Av) 43.12 54 -10.88
5500
5500 (PK) 95.39 - -
5500 (Av) 78.93 - -
5460 (PK) 45.44 74* -28.56
5460 (Av) Horizontal 32.30 54* -21.70
11000 (PK) 53.98 68.23 -14.25
11000 (Av) 40.69 54 -13.31
16500 (PK) 54.35 68.23 -13.88
16500 (Av) 43.15 54 -10.85
5700 (PK) 100.41 - -
5700 (Av) 84.78 - -
5460 (PK) 42.30 74*% -31.70
5460 (Av) Vertical 30.10 54* -23.90
11400 (PK) 52.66 68.23 -15.57
11400 (Av) 40.90 54 -13.10
17100 (PK) 55.96 68.23 -12.27
17100 (Av) 44.17 54 -9.83
5700 5700 (PK) 93.17 - -
5700 (Av) 77.53 - -
5460 (PK) 42.52 74* -31.48
5460 (Av) Horizontal 29.95 54* -24.05
11400 (PK) 53.35 68.23 -14.88
11400 (Av) 40.86 54 -13.14
17100 (PK) 56.05 68.23 -12.18
17100 (Av) 44.09 54 -9.01
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 118 of 285
F?;?un;:;y IM 2332:3 Antgnn a Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5720 (PK) 104.75 - -
5720 (Av) 88.23 - -
5460 (PK) 42.77 74* -31.23
5460 (Av) Vertical 30.26 54* -23.74
11440 (PK) 51.77 68.23 -16.46
11440 (Av) 40.94 54 -13.06
17160 (PK) 55.23 68.23 -13.00
5720 17160 (Av) 44.31 54 -9.69
5720 (PK) 96.64 - -
5720 (Av) 81.03 - -
5460 (PK) 42.09 74% -31.01
5460 (Av) Horizontal 29.96 54* -24.04
11440 (PK) 52.62 68.23 -15.61
11440 (Av) 40.82 54 -13.18
17160 (PK) 55.90 68.23 -12.33
17160 (Av) 44.36 54 -9.64
5715(PK) 67.30 78.20* -10.90
5725(PK) 72.83 78.20% -5.37
5745 (PK) 104.58 - -
5745 (Av) Vertical 88.28 - -
11490 (PK) 53.98 68.23 -14.25
11490 (Av) 4211 54 -11.89
17235 (PK) 57.33 68.23 -10.90
5745 17235 (Av) 44.99 54 -9.01
5715(Pk) 65.17 78.20* -13.03
5725(Pk) 60.38 78.20* -17.82
5745 (PK) 97.09 - -
5745 (Av) Horizontal 80.06 - -
11490 (PK) 54.56 68.23 -13.67
11490 (Av) 4156 54 -12.44
17235 (PK) 56.62 68.23 -11.61
17235 (Av) 45.00 54 -9.00
5825 (PK) 103.67 - -
5825 (Av) 87.29 - -
5850 (PK) 67.09 78.20* -11.11
5860 (PK) . 57.74 78.20* -20.46
11650 (PK) Vertical 53.03 68.23 15.20
11650 (Av) 40.98 54 -13.02
17475 (PK) 58.15 68.23 -10.08
17475 (Av) 46.73 54 7.27
5825
5825 (PK) 95.31 - -
5825 (Av) 78.67 - -
5850 (PK) 56.97 78.20% -21.23
5860 (PK) Horizontal 49.56 78.20* -28.64
11650 (PK) 52.45 68.23 -15.78
11650 (Av) 40.67 54 -13.33
17475 (PK) 58.65 68.23 -9.58
17475 (Av) 46.75 54 -7.25

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Prufbericht- Nr.: IN23ESPY 001 Seite 119 von 285
Test Report No.: Page 119 of 285
Modulation: 802.11lac _VHT 20MHz
Data rate: MCSO
Frceh§unenr?cly FMrggjl(Jarr?c(i/ Antgnng Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (PK) 102.13 - -
5180 (Av) 92.29 - -
5150 (Pk) 61.77 74* -12.23
5150 (Av) Vertical 37.60 54* -16.40
10360 (PK) erica 51.08 68.23 -17.15
10360 (Av) 39.06 54 -14.94
15540 (PK) 53.53 68.23 -14.70
5180 15540 (Av) 40.80 54 -13.20
5180 (Pk) 97.45 - -
5180 (Av) 86.91 R -
5150 (PK) 57.86 74* -16.14
5150 (Av) _ 86.91 54* 32.91
10360 (PK) Horizontal 51.46 68.23 16.77
10360 (Av) 38.99 54 -15.01
15540 (PK) 53.12 68.23 -15.11
15540 (Av) 40.89 54 -13.11
5240 (Pk) 109.43 - -
5240 (Av) 98.76 - -
5350 (Pk) 54.54 74* -19.46
5350 (Av) Vertical 39.09 54* -14.91
10480 (PK) 51.82 68.23 -16.41
10480 (Av) 39.47 54 -14.53
15720 (PK) 52.40 68.23 -15.83
5240 15720 (Av) 40.90 54 -13.10
5240 (PK) 105.03 - -
5240 (Av) 93.94 - -
5350 (PK) 47.79 74* -26.21
5350 (Av) _ 34.86 54* -19.14
10480 (PK) Horizontal 5111 68.23 1712
10480 (Av) 39.46 54 -14.54
15720 (PK) 52.66 68.23 -15.57
15720 (Av) 40.85 54 -13.15
5260 (PK) 108.84 - -
5260 (Av) 97.74 - -
5350 (Pk) 54.30 74* -19.70
5350 (Av) Vertical 40.07 54* -13.93
10520 (PK) 51.55 68.23 -16.68
10520 (Av) 39.57 54 -14.43
15780 (PK) 52.65 68.23 -15.58
5260 15780 (Av) 40.65 54 -13.35
5260 (PK) 103.59 - -
5260 (Av) 92.39 - -
5350 (PK) 49.95 74* -24.05
5350 (Av) _ 35.23 54* -18.77
10520 (PK) Horizontal 52.23 68.23 ~16.00
10520 (Av) 39.56 54 -14.44
15780 (PK) 52.77 68.23 -15.46
15780 (Av) 40.63 54 -13.37
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 120 of 285
F?ehc?unen:cly Iyrggil:errfc?/ Antgnng Emission Limit Margin
(MHz) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5320 (PK) 103.32 - -
5320 (Av) 93.01 - -
5350 (PK) 67.34 74* -6.66
5350 (Av) Vertical 38.92 54* -15.08
10640 (PK) 52.14 68.23 -16.09
10640 (Av) 39.66 54 -14.34
15960 (PK) 53.36 68.23 -14.87
5320 15960 (Av) 41.16 54 -12.84
5320 (PK) 96.35 - -
5320 (Av) 86.35 - -
5350 (PK) 58.88 74* -15.12
5350 (Av) Horizontal 33.73 54* -20.27
10640 (PK) 51.98 68.23 -16.25
10640 (Av) 39.63 54 -14.37
15960 (PK) 53.26 68.23 -14.97
15960 (Av) 41.14 54 -12.86
5500 (PK) 102.05 - -
5500 (Av) 91.85 - -
5460 (PK) 52.39 74* -21.61
5460 (Av) Vertical 36.19 54* -17.81
11000 (PK) 51.55 68.23 -16.68
11000 (Av) 40.18 54 -13.82
16500 (PK) 55.39 68.23 -12.84
16500 (Av) 43.13 54 -10.87
5500
5500 (PK) 97.02 - -
5500 (Av) 86.72 - -
5460 (PK) 52.84 74* -21.16
5460 (Av) Horizontal 33.05 54% -20.95
11000 (PK) 51.96 68.23 -16.27
11000 (Av) 40.18 54 -13.82
16500 (PK) 54.96 68.23 -13.27
16500 (Av) 43.19 54 -10.81
5700 (PK) 100.37 - -
5700 (Av) 90.30 - -
5460 (PK) 43.11 74* -30.89
5460 (Av) Vertical 30.26 54* -23.74
11400 (PK) 53.33 68.23 -14.90
11400 (Av) 40.95 54 -13.05
17100 (PK) 56.23 68.23 -12.00
17100 (Av) 44.12 54 -9.88
5700 5700 (PK) 93.35 - -
5700 (Av) 83.08 - -
5460 (PK) 42.15 74* -31.85
5460 (Av) Horizontal 30.11 54* -23.89
11400 (PK) 52.69 68.23 -15.54
11400 (Av) 40.86 54 -13.14
17100 (PK) 56.43 68.23 -11.80
17100 (Av) 44.12 54 -9.88

Note:

* .- Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 121 of 285
F?eh(;lun:r?cly g:gﬁgﬂe& Antenna Emission Limit Margin
(MHz) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5720 (Pk) 106.61 - -
5720 (Av) 96.47 - -
5460 (PK) 42.69 74* -31.31
5460 (Av) Vertical 30.65 54* -23.35
11440 (PK) 55.13 68.23 -13.10
11440 (Av) 42.94 54 -11.06
17160 (PK) 56.24 68.23 -11.99
17160 (Av) 44.37 54 -9.63
5720
5720 (PK) 99.29 - -
5720 (Av) 89.03 - -
5460 (PK) 42.40 74* -31.60
5460 (Av) Horizontal 30.11 54* -23.89
11440 (PK) 53.00 68.23 -15.23
11440 (Av) 40.80 54 -13.20
17160 (PK) 56.85 68.23 -11.38
17160 (Av) 44.34 54 -9.66
5715(PK) 102.59 78.20* 24.39
5725(Pk) 92.01 78.20* 13.81
5745 (PK) 76.60 - -
5745 (Av) Vertical 67.49 - -
11490 (PK) 54.19 68.23 -14.04
11490 (Av) 42.02 54 -11.98
17235 (PK) 56.78 68.23 -11.45
5745 17235 (Av) 44.97 54 -9.03
5715(Pk) 97.12 78.20* 18.92
5725(Pk) 86.22 78.20* 8.02
5745 (PK) 69.65 - -
5745 (Av) Horizontal 61.35 - _
11490 (PK) 53.66 68.23 -14.57
11490 (Av) 41.60 54 -12.40
17235 (PK) 57.03 68.23 -11.20
17235 (Av) 45.01 54 -8.99
5825 (Pk) 108.03 - -
5825 (Av) 95.81 - -
5850 (PK) 76.76 78.20* -1.44
5860 (Pk) , 71.11 78.20* -7.09
11650 (PK) Vertical 60.98 68.23 725
11650 (Av) 45.31 54 -8.69
17475 (PK) 58.43 68.23 -9.80
17475 (Av) 46.74 54 -7.26
5825
5825 (PK) 97.71 - -
5825 (Av) 85.85 - -
5850 (PK) 67.34 78.20* -10.86
5860 (Pk) , | 60.13 78.20* -18.07
11650 (PK) Horizonta 52.66 68.23 -15.57
11650 (Av) 40.64 54 -13.36
17475 (PK) 58.75 68.23 -9.48
17475 (Av) 46.71 54 -7.29

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 122 of 285
Modulation: 802.11ac _ VHT 20MHz
Data rate: MCS9
F?S(:?L?;r?cly F'\fsgjlé;i?, Antgnn.a Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (PK) 101.63 - -
5180 (Av) 85.26 - -
5150 (PK) 65.62 74* -8.38
5150 (Av) Vertical 37.62 54* -16.38
10360 (PK) 51.55 68.23 -16.68
10360 (Av) 39.32 54 -14.68
15540 (Pk) 50.23 68.23 -18.00
5180 15540 (Av) 38.69 54 -15.31
5180 (PK) 97.85 - -
5180 (Av) 81.56 - -
5150 (PK) 60.22 74* -13.78
5150 (Av) Horizontal 34.91 54* -19.09
10360 (PK) 51.61 68.23 -16.62
10360 (Av) 39.29 54 -14.71
15540 (PK) 52.60 68.23 -15.63
15540 (Av) 38.70 54 -15.30
5240 (PK) 104.94 - -
5240 (Av) 88.38 - -
5350 (PK) 46.42 74* -27.58
5350 (Av) _ 32.73 54* -21.27
10480 (PK) Vertical 53.07 68.23 15.16
10480 (Av) 39.92 54 -14.08
15720 (PK) 50.37 68.23 -17.86
15720 (Av) 38.57 54 -15.43
5240 5240 (PK) 101.06 - -
5240 (Av) 84.09 - -
5350 (Pk) 43.69 74* -30.31
5350 (Av) Horizontal 30.95 54* -23.05
10480 (PK) 52.25 68.23 -15.98
10480 (Av) 40.00 54 -14.00
15720 (PK) 50.71 68.23 1752
15720 (Av) 38.61 54 -15.39
5260 (PK) 104.08 - -
5260 (Av) 87.54 - -
5350 (PK) 46.87 74* -27.13
5350 (Av) _ 32.92 54* -21.08
10520 (PK) Vertical 52.61 68.23 1562
10520 (Av) 39.77 54 -14.23
15780 (Pk) 50.64 68.23 -17.59
5260 15780 (Av) 38.40 54 -15.60
5260 (PK) 99.62 - -
5260 (Av) 83.40 - -
5350 (PK) 44.18 74* -29.82
5350 (Av) Horizontal 30.88 54* -23.12
10520 (PK) 52.26 68.23 -15.97
10520 (Av) 40.01 54 -28.22
15780 (PK) 52.04 68.23 -16.19
15780 (Av) 39.93 54 -14.07
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Prufbericht- Nr.: IN23ESPY 001 Seite 123 von 285
Test Report No.: Page 123 of 285
F(r:gtiunenr?cly Mg:ﬁgﬁ& Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5320 (PK) 103.30 - -
5320 (Av) 86.96 - -
5350 (PK) 53.02 74* -20.98
5350 (Av) Vertical 35.18 54* -18.82
10640 (Pk) 52.44 68.23 -15.79
10640 (Av) 39.99 54 -14.01
15960 (PK) 52.34 68.23 -15.89
5320 15960 (Av) 39.94 54 -14.06
5320 (PK) 98.19 - -
5320 (Av) 81.97 - -
5350 (PK) 4991 74* -24.09
5350 (Av) Horizontal 32.51 54* -21.49
10640 (PK) 52.26 68.23 -15.97
10640 (Av) 39.97 54 -14.03
15960 (PK) 52.45 68.23 -15.78
15960 (Av) 39.93 54 -14.07
5500 (PK) 102.36 - -
5500 (Av) 85.99 - -
5460 (PK) 52.11 74* -21.89
5460 (Av) Vertical 35.51 54* -18.49
11000 (PK) 52.31 68.23 -15.92
11000 (Av) 40.63 54 -13.37
16500 (PK) 53.59 68.23 -14.64
16500 (Av) 41.99 54 -12.01
5500 5500 (PK) 96.30 - -
5500 (Av) 79.84 - -
5460 (PK) 43.96 74* -30.04
5460 (Av) Horizontal 32.43 54* -21.57
11000 (PK) 52.96 68.23 -15.27
11000 (Av) 40.66 54 -13.34
16500 (PK) 54.39 68.23 -13.84
16500 (Av) 41.98 54 -12.02
5700 (PK) 99.56 - -
5700 (Av) 83.07 - -
5460 (PK) 42.77 74* -31.23
5460 (Av) Vertical 30.09 54* -23.01
11400 (Pk) 53.30 68.23 -14.93
11400 (Av) 41.40 54 -12.60
17100 (PK) 56.62 68.23 -11.61
17100 (Av) 43.71 54 -10.29
5700
5700 (PK) 93.16 - -
5700 (Av) 77.01 - -
5460 (PK) 42.92 74* -31.08
5460 (Av) Horizontal 29.98 54* -24.02
11400 (Pk) 53.90 68.23 -14.33
11400 (Av) 41.40 54 -12.60
17100 (PK) 55.49 68.23 -12.74
17100 (Av) 43.71 54 -10.29
Note:

* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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Prufbericht- Nr.: IN23ESPY 001 Seite 124 von 285
Test Report No.: Page 124 of 285
Channel Measured . . .
Antenna Emission Limit Margin
':re(l‘\q/l‘i'ez’;cy Fre(ﬁ/l“Hezr)‘Cy Polarization (dBpV/m) (dBuv/m) d g)
5720 (PK) 102.49 - -
5720 (Av) 86.31 - -
5460 (Pk) 42.77 74* -31.23
5460 (Av) Vertical 30.22 54* -23.78
11440 (Pk) 54.65 68.23 -13.58
11440 (Av) 41.40 54 -12.60
17160 (Pk) 56.70 68.23 -11.53
5720 17160 (Av) 43.88 54 -10.12
5720 (PK) 95.15 - -
5720 (Av) 78.76 - -
5460 (PK) 42.49 74* -31.51
5460 (Av) , 29.98 54* -24.02
Horizontal
11440 (Pk) 54.04 68.23 -14.19
11440 (Av) 41.36 54 -12.64
17160 (Pk) 55.53 68.23 -12.70
17160 (Av) 43.83 54 -10.17
5715(PK) 102.15 78.20* 23.95
5725(Pk) 85.78 78.20* 7.58
5745 (PK) 66.55 - -
5745 (Av) Vertical 59.12 - -
11490 (PK) 55.34 68.23 -12.89
11490 (Av) 42.43 54 -11.57
17235 (Pk) 56.63 68.23 -11.60
5745 17235 (Av) 44.57 54 -9.43
5715(PK) 94.54 78.20% 16.34
5725(Pk) 78.08 78.20% -0.12
5745 (PK) 58.71 - -
5745 (Av) Horizontal 51.43 - -
11490 (PK) 54.54 68.23 -13.69
11490 (Av) 42.34 54 -11.66
17235 (Pk) 56.89 68.23 -11.34
17235 (Av) 44.47 54 -9.53
5825 (PK) 101.47 - -
5825 (Av) 84.70 - -
5850 (Pk) 61.76 78.20* -16.44
5860 (PK) . 55.18 78.20* -23.02
Vertical
11650 (PK) 54.05 68.23 -14.18
11650 (Av) 42.08 54 -11.92
17475 (Pk) 59.97 68.23 -8.26
17475 (Av) 46.52 54 -7.48
5825
5825 (PK) 93.49 - -
5825 (Av) 76.77 - -
5850 (PK) 52.01 78.20* -26.19
5860 (PK) . 47.00 78.20* -31.20
Horizontal
11650 (Pk) 54.95 68.23 -13.28
11650 (Av) 41.72 54 -12.28
17475 (PK) 58.95 68.23 -9.28
17475 (Av) 46.57 54 -7.43
Note:

* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com
Products
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Test Report No.: Page 125 of 285
Modulation: 802.11lax_HE 20MHz
Data rate: MCSO
Frceh§unenr?cly FMrggjl(J-:‘rr?c(i/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (Pk) 105.89 - -
5180 (Av) 92.36 - -
5150 (Pk) 70.17 74* -3.83
5150 (Av) Vertical 36.56 54* -17.44
10360 (PK) eriica 51.26 68.23 -16.97
10360 (Av) 39.26 54 -14.74
15540 (PK) 51.48 68.23 -16.75
5180 15540 (Av) 38.62 54 -15.38
5180 (Pk) 101.19 - -
5180 (Av) 87.60 R -
5150 (PK) 68.09 74* -5.91
5150 (Av) _ 40.27 54* -13.73
10360 (PK) Horizontal 51.77 68.23 ~16.46
10360 (Av) 39.23 54 -14.77
15540 (PK) 50.00 68.23 -18.23
15540 (Av) 38.63 54 -15.37
5240 (Pk) 110.91 - -
5240 (Av) 97.72 - -
5350 (Pk) 54.78 74* -19.22
5350 (Av) Vertical 39.22 54* -14.78
10480 (PK) 52.39 68.23 -15.84
10480 (Av) 40.08 54 -13.92
15720 (PK) 51.17 68.23 -17.06
5240 15720 (Av) 38.71 54 -15.29
5240 (Pk) 105.73 - -
5240 (Av) 92.47 - -
5350 (PK) 47.66 74* -26.34
5350 (Av) _ 33.97 54* -20.03
10480 (PK) Horizontal 52.40 68.23 1583
10480 (Av) 40.03 54 -13.97
15720 (PK) 50.78 68.23 -17.45
15720 (Av) 38.65 54 -15.35
5260 (PK) 110.13 - -
5260 (Av) 97.52 - -
5350 (Pk) 56.84 74* -17.16
5350 (Av) Vertical 43.02 54* -10.98
10520 (PK) 52.16 68.23 -16.07
10520 (Av) 39.99 54 -14.01
15780 (PK) 51.99 68.23 -16.24
5260 15780 (Av) 39.24 54 -14.76
5260 (Pk) 106.83 - -
5260 (Av) 93.03 - -
5350 (PK) 53.80 74* -20.20
5350 (Av) _ 38.73 54* -15.27
10520 (PK) Horizontal 51.41 68.23 16.82
10520 (Av) 39.95 54 -14.05
15780 (PK) 52.42 68.23 -15.81
15780 (Av) 39.21 54 -14.79
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 126 of 285
F?ehc?unen:cly Iyrggﬁl:err?c?/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5320 (PK) 106.35 - -
5320 (Av) 92.20 - -
5350 (PK) 67.13 74* -6.87
5350 (Av) Vertical 39.59 54* -14.41
10640 (PK) 52.80 68.23 -15.43
10640 (Av) 40.19 54 -13.81
15960 (PK) 52.60 68.23 -15.63
5300 15960 (Av) 40.68 54 -13.32
5320 (PK) 101.47 - -
5320 (Av) 87.33 - -
5350 (PK) 59.62 74* -14.38
5350 (Av) _ 35.18 54* -18.82
Horizontal
10640 (PK) 52.09 68.23 -16.14
10640 (Av) 40.18 54 -13.82
15960 (PK) 52.79 68.23 -15.44
15960 (Av) 40.74 54 -13.26
5500 (PK) 105.63 - -
5500 (Av) 91.72 - -
5460 (PK) 55.13 74* -18.87
5460 (Av) Vertical 36.52 54* -17.48
11000 (PK) 53.30 68.23 -14.93
11000 (Av) 40.86 54 -13.14
16500 (PK) 54.83 68.23 -13.40
16500 (Av) 42.61 54 -11.39
5500 5500 (PK) 9717 - -
5500 (Av) 84.08 - -
5460 (PK) 48.28 74% -25.72
5460 (Av) _ 32.59 54* -21.41
Horizontal
11000 (PK) 53.15 68.23 -15.08
11000 (Av) 40.86 54 -13.14
16500 (PK) 54.37 68.23 -13.86
16500 (Av) 42.59 54 -11.41
5700 (PK) 102.90 - -
5700 (Av) 90.36 - -
5460 (PK) 43.03 74* -30.97
5460 (Av) Vertical 30.35 54* -23.65
11400 (PK) 53.52 68.23 -14.71
11400 (Av) 41.66 54 -12.34
17100 (PK) 56.72 68.23 -11.51
17100 (Av) 44.24 54 -9.76
5700 5700 (PK) 96.68 - -
5700 (Av) 82.89 - -
5460 (PK) 42.88 74* -31.12
5460 (Av) Horizontal 30.02 54* -23.98
11400 (PK) 54.10 68.23 -14.13
11400 (Av) 41.73 54 -12.27
17100 (PK) 56.48 68.23 -11.75
17100 (Av) 44.28 54 -9.72

Note:

* .- Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 127 of 285
F?eh(;lun:r?cly g:gﬁgﬂe& Antenna Emission Limit Margin
(MHz) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5720 (PK) 109.40 - -
5720 (Av) 95.31 - -
5460 (PK) 42.93 74* -31.07
5460 (Av) Vertical 30.58 54* -23.42
11440 (Pk) 53.30 68.23 -14.93
11440 (Av) 41.84 54 -12.16
17160 (Pk) 56.33 68.23 -11.90
5720 17160 (Av) 44.36 54 -9.64
5720 (PK) 101.76 - -
5720 (Av) 88.30 - -
5460 (PK) 42.71 74* -31.29
5460 (Av) . 30.14 54* -23.86
Horizontal
11440 (Pk) 54.00 68.23 -14.23
11440 (Av) 41.67 54 -12.33
17160 (Pk) 57.01 68.23 -11.22
17160 (Av) 44.33 54 -9.67
5715(PK) 67.63 78.20* -10.57
5725(PK) 77.09 78.20* -1.11
5745 (PK) 108.54 - -
5745 (Av) Vertical 94.68 - -
11490 (PK) 54.88 68.23 -13.35
11490 (Av) 42.32 54 -11.68
17235 (Pk) 58.55 68.23 -9.68
17235 (Av) 46.90 54 -7.10
>745 5715(PK) 60.68 78.20* -17.52
5725(PK) 70.42 78.20* -7.78
5745 (PK) 101.16 - -
5745 (Av) Horizontal 87.31 - _
11490 (PK) 54.33 68.23 -13.90
11490 (Av) 42.56 54 -11.44
17235 (Pk) 56.64 68.23 -11.59
17235 (Av) 44.92 54 -9.08
5825 (PK) 108.04 - -
5825 (Av) 94.46 - -
5850 (PK) 73.86 78.20* -4.34
5860 (PK) , 59.73 78.20* -18.47
Vertical
11650 (Pk) 54.88 68.23 -13.35
11650 (Av) 42.32 54 -11.68
17475 (Pk) 58.55 68.23 -9.68
17475 (Av) 46.09 54 -7.91
5825
5825 (PK) 99.32 - -
5825 (Av) 85.51 - -
5850 (PK) 63.51 78.20* -14.69
5860 (PK) , 51.26 78.20* -26.94
Horizontal
11650 (Pk) 54.65 68.23 -13.58
11650 (Av) 41.83 54 -12.17
17475 (Pk) 59.20 68.23 -9.03
17475 (Av) 46.91 54 -7.09

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com
Products
Prufbericht- Nr.: IN23ESPY 001 Seite 128 von 285
Test Report No.: Page 128 of 285
Modulation: 802.11ax _ HE 20MHz
Data rate: MCS11
F?S(:?L?;r?cly F'\fsgjlé;i?, Antgnn.a Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBpv/m) (dB)
5180 (PK) 102.99 - -
5180 (Av) 84.25 - -
5150 (PK) 52.25 74* -21.75
5150 (Av) Vertical 36.24 54* -17.76
10360 (PK) 51.26 68.23 -16.97
10360 (Av) 39.23 54 -14.77
15540 (Pk) 51.50 68.23 -16.73
5180 15540 (Av) 38.67 54 -15.33
5180 (PK) 98.66 - -
5180 (Av) 79.87 - -
5150 (PK) 47.54 74* -26.46
5150 (Av) : 33.31 54* -20.69
Horizontal
10360 (Pk) 51.38 68.23 -16.85
10360 (Av) 39.23 54 -14.77
15540 (Pk) 51.34 68.23 -16.89
15540 (Av) 38.70 54 -15.30
5240 (PK) 103.40 - -
5240 (Av) 84.41 - -
5350 (PK) 46.09 74% -27.91
5350 (Av) Vertical 3151 54* -22.49
10480 (Pk) 52.52 68.23 -15.71
10480 (Av) 40.08 54 -13.92
15720 (PK) 50.66 68.23 -17.57
15720 (Av) 38.72 54 -15.28
5240 5240 (PK) 99.40 - -
5240 (Av) 80.38 - -
5350 (PK) 42.92 74% -31.08
5350 (Av) Horizontal 30.72 54% -23.28
10480 (PK) 51.86 68.23 -16.37
10480 (Av) 40.06 54 -13.94
15720 (PK) 51.01 68.23 -17.22
15720 (Av) 38.69 54 -15.31
5260 (PK) 102.12 - -
5260 (Av) 83.47 - -
5350 (PK) 44.99 74* -29.01
5350 (Av) _ 31.89 54* -22.11
10520 (PK) Vertical 52.35 68.23 1588
10520 (Av) 39.91 54 -14.09
15780 (Pk) 50.66 68.23 -17.57
5260 15780 (Av) 38.56 54 -15.44
5260 (PK) 97.90 - -
5260 (Av) 79.12 - -
5350 (PK) 42.37 74* -31.63
5350 (Av) . 30.39 54* -23.61
Horizontal
10520 (Pk) 52.48 68.23 -15.75
10520 (Av) 39.94 54 -14.06
15780 (Pk) 50.84 68.23 -17.39
15780 (Av) 38.58 54 -15.42
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:gtiunenr?cly Mg:ﬁgﬁ& Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5320 (PK) 101.84 - -
5320 (Av) 83.69 - -
5350 (PK) 59.95 74* -14.05
5350 (Av) Vertical 33.84 54* -20.16
10640 (PK) 52.78 68.23 -15.45
10640 (Av) 40.17 54 -13.83
15960 (PK) 53.12 68.23 -15.11
5320 15960 (Av) 40.14 54 -13.86
5320 (PK) 96.16 - -
5320 (Av) 78.80 - -
5350 (PK) 54.52 74* -19.48
5350 (Av) . 31.46 54* -22.54
Horizontal
10640 (PK) 52.30 68.23 -15.93
10640 (Av) 40.21 54 -13.79
15960 (PK) 52.31 68.23 -15.92
15960 (Av) 40.17 54 -13.83
5500 (PK) 102.58 - -
5500 (Av) 83.89 - -
5460 (PK) 50.64 74% -23.36
5460 (Av) Vertical 35.12 54* -18.88
11000 (PK) 53.03 68.23 -15.20
11000 (Av) 40.72 54 -13.28
16500 (PK) 54.55 68.23 -13.68
16500 (Av) 42.43 54 -11.57
5500
5500 (PK) 97.10 - -
5500 (Av) 78.41 - -
5460 (PK) 45.58 74* -28.42
5460 (Av) Horizontal 32.33 54* -21.67
11000 (PK) 53.56 68.23 -14.67
11000 (Av) 40.75 54 -13.25
16500 (Pk) 55.40 68.23 -12.83
16500 (Av) 42.48 54 -11.52
5700 (PK) 101.41 - -
5700 (Av) 83.42 - -
5460 (PK) 42.89 74* -31.11
5460 (Av) Vertical 30.16 54* -23.84
11400 (Pk) 53.88 68.23 -14.35
11400 (Av) 41.51 54 -12.49
17100 (PK) 56.05 68.23 -12.18
5700 17100 (Av) 44.04 54 -9.96
5700 (PK) 92.01 - -
5700 (Av) 74.09 - -
5460 (PK) 42,53 74* -31.47
5460 (Av) Horizontal 30.00 54* -24.00
11400 (PK) 53.79 68.23 -14.44
11400 (Av) 41.45 54 -12.55
17100 (Pk) 55.98 68.23 -12.25
17100 (Av) 44.03 54 -9.97
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Channel Measured . . .
Antenna Emission Limit Margin
':re(l‘\q/l‘i'ez’;cy Fre(ﬁ/l“Hezr)‘Cy Polarization (dBpV/m) (dBuv/m) d g)
5720 (PK) 100.68 - -
5720 (Av) 82.27 - -
5460 (Pk) 42.35 74* -31.65
5460 (Av) Vertical 30.15 54* -23.85
11440 (Pk) 53.44 68.23 -14.79
11440 (Av) 41.48 54 -12.52
17160 (PK) 56.24 68.23 -11.99
5720 17160 (Av) 44.23 54 -9.77
5720 (PK) 94.45 - -
5720 (Av) 75.67 - -
5460 (PK) 42.06 74% -31.94
5460 (Av) . 30.00 54* -24.00
Horizontal
11440 (PK) 53.40 68.23 -14.83
11440 (Av) 41.43 54 -12.57
17160 (Pk) 56.21 68.23 -12.02
17160 (Av) 44.14 54 -9.86
5715(PK) 100.86 78.20* 22.66
5725(PK) 82.19 78.20* 3.99
5745 (PK) 64.21 - -
5745 (Av) Vertical 53.29 - -
11490 (PK) 54.95 68.23 -13.28
11490 (Av) 4255 54 -11.45
17235 (PK) 57.10 68.23 -11.13
5745 17235 (Av) 44.85 54 -9.15
5715(PK) 93.10 78.20% 14.90
5725(PK) 74.37 78.20* -3.83
5745 (PK) 54.37 - -
5745 (Av) Horizontal 47.36 - -
11490 (PK) 54.04 68.23 -14.19
11490 (Av) 42.56 54 -11.44
17235 (PK) 57.27 68.23 -10.96
17235 (Av) 44.87 54 -9.13
5825 (PK) 99.78 - -
5825 (Av) 80.89 - -
5850 (PK) 57.67 78.20* -20.53
5860 (PK) . 51.47 78.20* -26.73
Vertical
11650 (PK) 53.64 68.23 -14.59
11650 (Av) 41.75 54 -12.25
17475 (Pk) 59.23 68.23 -9.00
17475 (Av) 46.76 54 -7.24
5825
5825 (PK) 91.73 - -
5825 (Av) 72.91 - -
5850 (PK) 51.28 78.20* -26.92
5860 (PK) . 45.83 78.20* -32.37
Horizontal
11650 (Pk) 53.56 68.23 -14.67
11650 (Av) 41.68 54 -12.32
17475 (PK) 58.57 68.23 -9.66
17475 (Av) 46.70 54 -7.30
Note:

* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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Modulation: 802.11n _HT 40MHz
Data rate: MCSO
FrC:c?lTenrfcly ;\fsgjlérni?/ Ant(_enn_a Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5190 (PK) 98.29 - -
5190 (Av) 86.77 - -
5150 (PK) 64.20 74* -9.80
5150 (Av) Vertical 44.75 54* -9.25
10380 (Pk) 52.21 68.23 -16.02
10380 (Av) 39.66 54 -14.34
15570 (Pk) 53.38 68.23 -14.85
5190 15570 (Av) 41.36 54 -12.64
5190 (PK) 92.63 - -
5190 (Av) 81.37 - -
5150 (Pk) 55.13 74* -18.87
5150 (Av) , 39.01 54* -14.99
10380 (PK) Horizontal 51.42 68.23 ~16.81
10380 (Av) 39.68 54 -14.32
15570 (PK) 53.89 68.23 -14.34
15570 (Av) 41.32 54 -12.68
5230 (PK) 102.12 - -
5230 (Av) 90.74 - -
5350 (Pk) 53.14 74% -20.86
5350 (Av) _ 36.49 54* -17.51
10460 (PK) Vertical 52.37 68.23 “15.86
10460 (Av) 39.93 54 -14.07
15690 (PK) 53.02 68.23 -15.21
15690 (Av) 40.85 54 -13.15
5230
5230 (PK) 93.82 - -
5230 (Av) 82.43 - -
5350 (Pk) 45.84 74* -28.16
5350 (Av) Horizontal 32.10 54* -21.90
10460 (PK) 51.61 68.23 -16.62
10460 (Av) 40.01 54 -13.99
15690 (PK) 53.20 68.23 -15.03
15690 (Av) 40.88 54 -13.12
5270 (PK) 102.03 - -
5270 (Av) 90.55 - -
5350 (Pk) 57.34 74* -16.66
5350 (Av) , 38.88 54* -15.12
10540 (PK) Vertical 52.51 68.23 1572
10540 (Av) 40.08 54 -13.92
15810 (Pk) 52.98 68.23 -15.25
270 15810 (Av) 40.72 54 -13.28
5270 (PK) 96.01 - -
5270 (Av) 84.87 - -
5350 (Pk) 50.71 74% -23.29
5350 (Av) _ 3457 54%* -19.43
10540 (PK) Horizontal 52.71 68.23 1552
10540 (Av) 40.06 54 -13.94
15810 (PK) 52.68 68.23 -15.55
15810 (Av) 40.68 54 -13.32
Note:

* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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F?Qc?&lgr?;y M:gjg:‘ec?/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5310 (PK) 98.37 - -
5310 (Av) 86.42 - -
5350 (PK) 63.33 74* -10.67
5350 (Av) Vertical 42.55 54* -11.45
10620 (PK) ertica 52.27 68.23 -15.96
10620 (Av) 40.12 54 -13.88
15930 (Pk) 53.87 68.23 -14.36
5310 15930 (Av) 41.17 54 -12.83
5310 (PK) 91.77 - -
5310 (Av) 80.31 - -
5350 (PK) 56.67 74* -17.33
5350 (Av) _ 37.55 54* -16.45
Horizontal
10620 (Pk) 52.09 68.23 -16.14
10620 (Av) 40.13 54 -13.87
15930 (PK) 53.46 68.23 -14.77
15930 (Av) 41.22 54 -12.78
5510 (PK) 95.75 - -
5510 (Av) 83.92 - -
5460 (PK) 49.22 74* -24.78
5460 (Av) Vertical 35.60 54* -18.40
11020 (PK) ertical 52.51 68.23 -15.72
11020 (Av) 40.87 54 -13.13
16530 (Pk) 54.95 68.23 -13.28
16530 (Av) 42.87 54 -11.13
5510
5510 (PK) 88.75 - -
5510 (Av) 77.28 - -
5460 (PK) 44.17 74* -29.83
5460 (Av) Hori | 31.96 54* -22.04
11020 (PY) orizonta 53.16 68.23 15.07
11020 (Av) 40.85 54 -13.15
16530 (Pk) 54.73 68.23 -13.50
16530 (Av) 42.83 54 -11.17
5590 (PK) 102.92 - -
5590 (Av) 91.72 - -
5460 (PK) 53.68 74* -20.32
5460 (Av) Vertical 39.06 54* -14.94
11180 (PK) ertica 53.56 68.23 -14.67
11180 (Av) 40.71 54 -13.29
16770 (PK) 55.34 68.23 -12.89
16770 (Av) 43.50 54 -10.50
5590
5590 (PK) 95.44 - -
5590 (Av) 83.87 - -
5460 (PK) 49.90 74* -24.10
5460 (Av) _ 34.11 54* -19.89
Horizontal
11180 (Pk) 52.58 68.23 -15.65
11180 (Av) 40.68 54 -13.32
16770 (PK) 55.62 68.23 -12.61
16770 (Av) 43.50 54 -10.50

Note:
* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5670 (PK) 98.38 - -
5670 (Av) 86.48 - -
5460 (PK) 43.14 74* -30.86
5460 (Av) Vertical 30.75 54* -23.25
11340 (Pk) 53.35 68.23 -14.88
11340 (Av) 41.22 54 -12.78
17010 (Pk) 54.28 68.23 -13.95
17010 (Av) 42.53 54 -11.47
5670
5670 (PK) 90.07 - -
5670 (Av) 78.78 - -
5460 (PK) 43.00 74* -31.00
5460 (Av) ) 30.16 54* -23.84
Horizontal
11340 (PK) 52.93 68.23 -15.30
11340 (Av) 41.08 54 -12.92
17010 (PK) 54.16 68.23 -14.07
17010 (Av) 42.43 54 -11.57
5710 (PK) 102.01 - -
5710 (Av) 90.69 - -
5460 (PK) 42.95 74* -31.05
5460 (Av) Vertical 30.75 54* -23.25
11420 (PK) 53.60 68.23 -14.63
11420 (Av) 41.97 54 -12.03
17130 (PK) 53.72 68.23 -14.51
17130 (Av) 42.35 54 -11.65
5710 5710 (PK) 93.52 - -
5710 (Av) 82.05 - -
5460 (PK) 43.79 74* -30.21
5460 (Av) Horizontal 30.19 54* -23.81
11420 (PK) 53.52 68.23 -14.71
11420 (Av) 41.73 54 -12.27
17130 (PK) 54.92 68.23 -13.31
17130 (Av) 42.33 54 -11.67
5755 (PK) 101.99 - -
5755 (Av) 89.84 - -
5715(PK) 71.83 78.20* -6.37
5725(PK) . 76.40 78.20* -1.80
Vertical
11510 (PK) 57.50 68.23 -10.73
11510 (Av) 43.94 54 -10.06
17265(Pk) 53.63 68.23 -14.60
17265(Av) 41.99 54 -12.01
5755 5755 (Pk) 94.21 - -
5755 (Av) 82.43 - -
5715(PK) 66.17 78.20* -12.03
5725(PK) Horizontal 69.84 78.20* -8.36
11510 (PK) 53.84 68.23 -14.39
11510 (Av) 42.62 54 -11.38
17265(Pk) 54.25 68.23 -13.98
17265(Av) 41.96 54 -12.04
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5795 (PK) 101.47 - -
5795 (Av) 89.42 - -
5850 (Pk) 68.25 78.20* -9.95
5860 (PK) , 64.92 78.20% -13.28
Vertical
11590 (Pk) 59.36 68.23 -8.87
11590 (Av) 44.69 54 -9.31
17385 (PK) 54.77 68.23 -13.46
5795 17385 (Av) 41.71 54 -12.29

5795 (PK) 9451 - -
5795 (Av) 82.38 - -
5850 (PK) 60.83 78.20* -17.37
5860 (PK) Horizontal 56.36 78.20* -21.84
11590 (PK) 53.27 68.23 -14.96
11590 (Av) 41.97 54 -12.03
17385 (Pk) 53.07 68.23 -15.16
17385 (Pk) 41.71 54 -12.29

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Modulation: 802.11n _ HT 40MHz
Data rate: MCS7
F$§$$§r$!y Il\f:gjgrnec(:/ Antenna Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBuv/m) (dB)
5190 (PK) 98.69 - -
5190 (Av) 80.44 - -
5150 (PK) 63.50 74* -10.50
5150 (Av) Vertical 41.64 54* -12.36
10380 (PK) ertiea 51.76 68.23 -16.47
10380 (Av) 39.62 54 -14.38
15570 (PK) 53.89 68.23 -14.34
5190 15570 (Av) 41.29 54 -12.71
5190 (PK) 87.25 - -
5190 (Av) 68.46 - -
5150 (PK) 53.39 74* -20.61
5150 (Av) Horizontal 32.78 54* -21.22
10380 (PK) 51.84 68.23 -16.39
10380 (Av) 39.57 54 -14.43
15570 (PK) 53.86 68.23 -14.37
15570 (Av) 41.28 54 -12.72
5230 (PK) 100.62 - -
5230 (Av) 82.96 - -
5350 (PK) 50.20 74* -23.80
5350 (Av) Vertical 33.03 54* -20.97
10460 (Pk) 52.16 68.23 -16.07
10460 (Av) 39.95 54 -14.05
15690 (PK) 53.27 68.23 -14.96
5230 15690 (Av) 40.78 54 -13.22
5230 (PK) 95.02 - -
5230 (Av) 76.77 - -
5350 (PK) 45.33 74 28.67
5350 (Av) Horizontal 31.08 54 22.92
10460 (Pk) 51.59 68.23 -16.64
10460 (Av) 39.94 54 -14.06
15690 (Pk) 53.38 68.23 -14.85
15690 (Av) 40.79 54 -13.21
5270 (PK) 100.08 - -
5270 (Av) 81.45 - -
5350 (PK) 53.04 74* -20.96
5350 (Av) _ 33.12 54* -20.88
10540 (PX) Vertical 52.26 68.23 1597
10540 (Av) 40.04 54 -13.96
15810 (PK) 52.59 68.23 -15.64
15810 (Av) 40.61 54 -13.39
5270
5270 (PK) 93.65 - -
5270 (Av) 75.50 - -
5350 (PK) 46.93 74* -27.07
5350 (Av) ) 30.85 54* -23.15
10540 (PK) Horizontal 52.10 68.23 16.13
10540 (Av) 40.03 54 -13.97
15810 (Pk) 52.15 68.23 -16.08
15810 (Av) 40.67 54 -13.33
Note:

* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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F?Qc?&lgr?;y M:gjg:‘ec?/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5310 (PK) 98.56 - -
5310 (Av) 80.35 - -
5350 (PK) 62.63 74* -11.37
5350 (Av) Vertical 39.46 54* -14.54
10620 (PK) erica 52.51 68.23 -15.72
10620 (Av) 40.14 54 -13.86
15930 (PK) 53.31 68.23 -14.92
5310 15930 (Av) 41.19 54 -12.81
5310 (PK) 93.24 - -
5310 (Av) 74.47 - -
5350 (Pk) 56.80 74* -17.20
5350 (Av) _ 35.45 54* -18.55
Horizontal
10620 (PK) 52.24 68.23 -15.99
10620 (Av) 40.14 54 -13.86
15930 (PK) 53.31 68.23 -14.92
15930 (Av) 41.20 54 -12.80
5510 (PK) 95.70 - -
5510 (Av) 76.89 - -
5460 (PK) 51.32 74* -22.68
5460 (Av) Vertical 33.75 54* -20.25
11020 (PK) ertica 52.90 68.23 1533
11020 (Av) 40.91 54 -13.09
16530 (PK) 52.46 68.23 -15.77
16530 (Av) 41.08 54 -12.92
5510
5510 (PK) 89.07 - -
5510 (Av) 70.36 - -
5460 (PK) 44.74 74* -29.26
5460 (Av) Hori | 30.91 54* -23.09
11020 (PY) orizonta 5283 68.23 1540
11020 (Av) 40.88 54 -13.12
16530 (PK) 54.90 68.23 -13.33
16530 (Av) 42.79 54 -11.21
5590 (PK) 99.58 - -
5590 (Av) 80.81 - -
5460 (PK) 47.15 74* -26.85
5460 (Av) Vertical 31.34 54* -22.66
11180 (PK) erica 52.39 68.23 -15.84
11180 (Av) 40.45 54 -13.55
16770 (PK) 55.40 68.23 -12.83
16770 (Av) 43.36 54 -10.64
5590
5590 (PK) 92.77 - -
5590 (Av) 74.58 - -
5460 (PK) 42.65 74* -31.35
5460 (Av) _ 30.28 54* -23.72
Horizontal
11180 (PK) 51.95 68.23 -16.28
11180 (Av) 40.40 54 -13.60
16770 (PK) 54.56 68.23 -13.67
16770 (Av) 43.33 54 -10.67

Note:
* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5670 (PK) 99.17 - -
5670 (Av) 80.11 - -
5460 (Pk) 43.19 74* -30.81
5460 (Av) Vertical 30.19 54* -23.81
11340 (Pk) 52.26 68.23 -15.97
11340 (Av) 41.04 54 -12.96
17010 (Pk) 54.25 68.23 -13.98
17010 (Av) 42.43 54 -11.57
5670 5670 (PK) 90.80 - -
5670 (Av) 72.63 - -
5460 (Pk) 44.09 74* -29.91
5460 (Av) ) 29.95 54* -24.05
Horizontal
11340 (PK) 53.22 68.23 -15.01
11340 (Av) 41.06 54 -12.94
17010 (PK) 54.12 68.23 -14.11
17010 (Av) 42.42 54 -11.58
5710 (PK) 99.46 - -
5710 (Av) 81.47 - -
5460 (PK) 42.82 74* -31.18
5460 (Av) Vertical 30.20 54* -23.80
11420 (PK) 52.99 68.23 -15.24
11420 (Av) 41.64 54 -12.36
17130 (Pk) 53.70 68.23 -14.53
17130 (Av) 42.38 54 -11.62
5710 5710 (PK) 92.16 - -
5710 (Av) 73.32 - -
5460 (PK) 43.13 74* -30.87
5460 (Av) Horizontal 29.95 54* -24.05
11420 (PK) 53.48 68.23 -14.75
11420 (Av) 41.63 54 -12.37
17130 (Pk) 54.33 68.23 -13.90
17130 (Av) 42.44 54 -11.56
5755 (PK) 98.34 - -
5755 (Av) 79.52 - -
5715(PK) 62.29 78.20* -15.91
5725(PK) . 66.79 78.20* -11.41
Vertical
11510 (PK) 54.62 68.23 -13.61
11510 (Av) 42.75 54 -11.25
17265(Pk) 53.04 68.23 -15.19
17265(Av) 41.99 54 -12.01
5755 5755 (Pk) 92.11 - -
5755 (Av) 73.23 - -
5715(PK) 56.05 78.20* -22.15
5725(PK) Horizontal 59.60 78.20* -18.60
11510 (PK) 53.43 68.23 -14.80
11510 (Av) 4252 54 -11.48
17265(Pk) 54.11 68.23 -14.12
17265(Av) 41.97 54 -12.03
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com

Products

Prufbericht- Nr.: Seite 138 von 285

Test Report No.: IN23ESPY 001 Page 138 of 285

F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5795 (PK) 99.11 - -
5795 (Av) 80.71 - -
5850 (PK) 54.43 78.20* -23.77
5860 (PK) , 52.11 78.20* -26.09
Vertical
11590 (Pk) 55.38 68.23 -12.85
11590 (Av) 42.38 54 -11.62
17385 (PK) 53.44 68.23 -14.79
5795 17385 (Av) 41.70 54 -12.30

5795 (PK) 9151 - -
5795 (Av) 72.63 - -
5850 (PK) 47.79 78.20* -30.41
5860 (Pk) Horizontal 46.79 78.20* -31.41
11590 (PK) 54.25 68.23 -13.98
11590 (Av) 41.88 54 -12.12
17385 (PK) 53.22 68.23 -15.01
17385 (Pk) 41.68 54 -12.32

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Modulation: 802.11lac _VHT 40MHz
Data rate: MCSO
FrC:c?lTenrfcly ;\fsgjlérni?/ Ant(_enn_a Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5190 (PK) 97.26 - -
5190 (Av) 85.93 - -
5150 (Pk) 62.84 74 -11.16
5150 (Av) Vertical 43.63 54* -10.37
10380 (Pk) 51.66 68.23 -16.57
10380 (Av) 39.55 54 -14.45
15570 (PK) 53.51 68.23 -14.72
5190 15570 (Av) 41.31 54 -12.69
5190 (Pk) 93.21 - -
5190 (Av) 81.38 - -
5150 (Pk) 57.07 74% -16.93
5150 (Av) _ 39.84 54* -14.16
10380 (PK) Horizontal 51.91 68.23 16.32
10380 (Av) 39.56 54 -14.44
15570 (Pk) 53.69 68.23 -14.54
15570 (Av) 41.36 54 -12.64
5230 (PK) 101.81 - -
5230 (Av) 90.49 - -
5350 (PK) 52.74 74 -21.26
5350 (Av) _ 36.49 54 -17.51
10460 (PK) Vertical 51.67 68.23 ~16.56
10460 (Av) 39.89 54 -14.11
15690 (Pk) 51.80 68.23 -16.43
15690 (Av) 40.77 54 -13.23
5230
5230 (PK) 94.97 - -
5230 (Av) 84.05 - -
5350 (Pk) 46.91 74 -27.09
5350 (Av) Horizontal 32.47 54* -21.53
10460 (PK) 51.56 68.23 -16.67
10460 (Av) 39.92 54 -14.08
15690 (Pk) 53.48 68.23 -14.75
15690 (Av) 40.78 54 -13.22
5270 (PK) 101.69 - -
5270 (Av) 90.57 - -
5350 (Pk) 61.58 74% -12.42
5350 (Av) , 45.81 54* -8.19
10540 (PK) Vertical 51.72 68.23 1651
10540 (Av) 39.98 54 -14.02
15810 (PK) 52.34 68.23 -15.89
15810 (Av) 40.60 54 -13.40
5270 5270 (PK) 95.91 - -
5270 (Av) 84.55 - -
5350 (PK) 55.90 74 -18.10
5350 (Av) _ 40.84 54* -13.16
10540 (PK) Horizontal 52.20 68.23 ~16.03
10540 (Av) 40.04 54 -13.96
15810 (Pk) 52.89 68.23 -15.34
15810 (Av) 40.58 54 -13.42
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F?Qc?&lgr?;y M:gjg:‘ec?/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5310 (PK) 99.37 - -
5310 (Av) 87.78 - -
5350 (PK) 61.29 74* -12.71
5350 (Av) Vertical 42.92 54* -11.08
10620 (PK) erica 52.52 68.23 -15.71
10620 (Av) 40.14 54 -13.86
15930 (PK) 53.05 68.23 -15.18
5310 15930 (Av) 41.17 54 -12.83
5310 (PK) 92.37 - -
5310 (Av) 80.99 - -
5350 (Pk) 54.73 74* -19.27
5350 (Av) _ 37.62 54* -16.38
Horizontal
10620 (PK) 51.90 68.23 -16.33
10620 (Av) 40.13 54 -13.87
15930 (PK) 53.13 68.23 -15.10
15930 (Av) 41.22 54 -12.78
5510 (PK) 95.57 - -
5510 (Av) 83.77 - -
5460 (PK) 52.05 74* -21.95
5460 (Av) Vertical 35.37 54* -18.63
11020 (PK) ertica 5257 68.23 “15.66
11020 (Av) 40.88 54 -13.12
16530 (PK) 54.96 68.23 -13.27
16530 (Av) 42.77 54 -11.23
5510
5510 (PK) 88.68 - -
5510 (Av) 76.91 - -
5460 (PK) 45.40 74* -28.60
5460 (Av) Hori | 31.65 54* -22.35
11020 (PY) orizonta 5257 68.23 1566
11020 (Av) 40.79 54 -13.21
16530 (PK) 54.74 68.23 -13.49
16530 (Av) 42.78 54 -11.22
5590 (PK) 101.98 - -
5590 (Av) 90.34 - -
5460 (PK) 50.37 74% -23.63
5460 (Av) Vertical 36.28 54* -17.72
11180 (PK) ertical 52.97 68.23 -15.26
11180 (Av) 40.42 54 -13.58
16770 (PK) 54.85 68.23 -13.38
16770 (Av) 43.32 54 -10.68
5590
5590 (PK) 93.00 - -
5590 (Av) 81.69 - -
5460 (PK) 46.07 74* -27.93
5460 (Av) _ 31.99 54* -22.01
Horizontal
11180 (PK) 52.55 68.23 -15.68
11180 (Av) 40.44 54 -13.56
16770 (PK) 55.38 68.23 -12.85
16770 (Av) 42.32 54 -11.68

Note:
* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector



http://www.tuv.com/

A TUVRheinland®

Produkte www.tuv.com
Products
Prufbericht- Nr.: IN23ESPY 001 Seite 141 von 285
Test Report No.: Page 141 of 285
F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5670 (PK) 97.50 - -
5670 (Av) 85.96 - -
5460 (Pk) 43.94 74* -30.06
5460 (Av) Vertical 30.58 54* -23.42
11340 (Pk) 53.30 68.23 -14.93
11340 (Av) 41.10 54 -12.90
17010 (Pk) 53.65 68.23 -14.58
17010 (Av) 42.42 54 -11.58
5670
5670 (PK) 90.45 - -
5670 (Av) 79.14 - -
5460 (Pk) 4250 74* -31.50
5460 (Av) . 30.08 54* -23.92
Horizontal
11340 (PK) 52.86 68.23 -15.37
11340 (Av) 41.11 54 -12.89
17010 (PK) 53.86 68.23 -14.37
17010 (Av) 42.41 54 -11.59
5710 (PK) 101.40 - -
5710 (Av) 90.21 - -
5460 (PK) 42.75 74* -31.25
5460 (Av) Vertical 30.61 54* -23.39
11420 (PK) 53.68 68.23 -14.55
11420 (Av) 41.83 54 -12.17
17130 (Pk) 54.56 68.23 -13.67
17130 (Av) 42.45 54 -11.55
5710 5710 (PK) 91.99 - -
5710 (Av) 80.54 - -
5460 (PK) 42.98 74* -31.02
5460 (Av) Horizontal 30.04 54* -23.96
11420 (PK) 54.02 68.23 -14.21
11420 (Av) 41.69 54 -12.31
17130 (Pk) 54.28 68.23 -13.95
17130 (Av) 42.47 54 -11.53
5755 (PK) 101.88 - -
5755 (Av) 90.32 - -
5715(PK) 71.02 78.20* -7.18
5725(PK) . 74.49 78.20* -3.71
Vertical
11510 (PK) 58.34 68.23 -9.89
11510 (Av) 43.65 54 -10.35
17265(PK) 54.15 68.23 -14.08
17265(Av) 42.03 54 -11.97
5755 5755 (Pk) 93.79 - -
5755 (Av) 82.04 - -
5715(PK) 64.53 78.20* -13.67
5725(PK) Horizontal 67.58 78.20* -10.62
11510 (PK) 54.6 68.23 -13.63
11510 (Av) 42.49 54 -11.51
17265(Pk) 53.44 68.23 -14.79
17265(Av) 42.04 54 -11.96
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5795 (PK) 101.41 - -
5795 (Av) 89.83 - -
5850 (Pk) 62.64 78.20* -15.56
5860 (PK) , 60.29 78.20% -17.91
Vertical
11590 (Pk) 54.23 68.23 -14.00
11590 (Av) 42.34 54 -11.66
17385 (Pk) 53.58 68.23 -14.65
5795 17385 (Av) 41.69 54 -12.31
5795 (PK) 92.57 - -
5795 (Av) 81.03 - -
5850 (PK) 53.37 78.20* -24.83
5860 (Pk) Horizontal 53.47 78.20* -24.73
11590 (PK) 53.73 68.23 -14.50
11590 (Av) 41.93 54 -12.07
17385 (PK) 54.15 68.23 -14.08
17385 (Pk) 41.71 54 -12.29

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Modulation: 802.11ac _ VHT 40MHz
Data rate: MCS9
F$§$$§r$!y Il\f:gjgrnec(:/ Antenna Emission Limit Margin
(MHz) (MHz) Polarization (dBuv/m) (dBuv/m) (dB)
5190 (PK) 100.37 - -
5190 (Av) 81.48 - -
5150 (PK) 63.12 74* -10.88
5150 (Av) Vertical 42.62 54* -11.38
10380 (Pk) ertca 52.14 68.23 -16.09
10380 (Av) 39.57 54 -14.43
15570 (PK) 53.13 68.23 -15.10
5190 15570 (Av) 41.33 54 -12.67
5190 (PK) 95.05 - -
5190 (Av) 76.39 - -
5150 (PK) 57.27 74* -16.73
5150 (Av) Horizontal 38.37 54* -15.63
10380 (Pk) 51.80 68.23 -16.43
10380 (Av) 39.55 54 -14.45
15570 (Pk) 54.03 68.23 -14.20
15570 (Av) 41.29 54 -12.71
5230 (PK) 102.21 - -
5230 (Av) 83.06 - -
5350 (Pk) 49.37 74* -24.63
5350 (Av) Vertical 33.36 54* -20.64
10460 (PK) 52.40 68.23 -15.83
10460 (Av) 39.49 54 -14.51
15690 (Pk) 52.56 68.23 -15.67
5230 15690 (Av) 40.83 54 -13.17
5230 (PK) 97.56 - -
5230 (Av) 77.99 - -
5350 (PK) 45.36 74% -28.64
5350 (Av) Horizontal 30.88 54* -23.12
10460 (PK) 51.75 68.23 -16.48
10460 (Av) 39.93 54 -14.07
15690 (PK) 53.43 68.23 -14.80
15690 (Av) 40.73 54 -13.27
5270 (PK) 101.18 - -
5270 (Av) 81.94 - -
5350 (PK) 51.56 74* -22.44
5350 (Av) Vertical 33.78 54* -20.22
10540 (Pk) 52.17 68.23 -16.06
10540 (Av) 40.05 54 -13.95
15810 (PK) 52.77 68.23 -15.46
5270 15810 (Av) 40.64 54 -13.36
5270 (PK) 96.25 - -
5270 (Av) 77.23 - -
5350 (Pk) 48.74 74* -25.26
5350 (Av) Horizontal 31.18 54* -22.82
10540 (PK) 52.54 68.23 -15.69
10540 (Av) 40.04 54 -13.96
15810 (Pk) 53.00 68.23 -15.23
15810 (Av) 40.64 54 -13.36
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F?Qc?&lgr?;y M:gjg:‘ec?/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5310 (PK) 101.39 - -
5310 (Av) 82.15 - -
5350 (PK) 63.84 74* -10.16
5350 (Av) Vertical 41.63 54* -12.37
10620 (PK) erica 51.41 68.23 -16.82
10620 (Av) 40.09 54 -13.91
15930 (PK) 53.01 68.23 -15.22
5310 15930 (Av) 41.17 54 -12.83
5310 (PK) 96.58 - -
5310 (Av) 77.13 - -
5350 (Pk) 58.44 74* -15.56
5350 (Av) _ 37.48 54* -16.52
Horizontal
10620 (PK) 52.24 68.23 -15.99
10620 (Av) 40.11 54 -13.89
15930 (PK) 54.07 68.23 -14.16
15930 (Av) 41.18 54 -12.82
5510 (PK) 97.61 - -
5510 (Av) 78.44 - -
5460 (PK) 52.33 74* -21.67
5460 (Av) Vertical 34.72 54* -19.28
11020 (PK) ertica 52.64 68.23 1559
11020 (Av) 40.79 54 -13.21
16530 (PK) 54.67 68.23 -13.56
16530 (Av) 42.80 54 -11.20
5510
5510 (PK) 92.29 - -
5510 (Av) 73.19 - -
5460 (PK) 46.93 74* -27.07
5460 (Av) Hori | 32.30 54* -21.70
11020 (PY) orizonta 52.38 68.23 1585
11020 (Av) 40.83 54 -13.17
16530 (PK) 54.25 68.23 -13.98
16530 (Av) 42.78 54 -11.22
5590 (PK) 101.71 - -
5590 (Av) 81.65 - -
5460 (PK) 46.92 74* -27.08
5460 (Av) Vertical 31.95 54* -22.05
11180 (PK) erica 51.97 68.23 -16.26
11180 (Av) 40.47 54 -13.53
16770 (PK) 55.40 68.23 -12.83
16770 (Av) 43.33 54 -10.67
5590
5590 (PK) 86.61 - -
5590 (Av) 66.95 - -
5460 (PK) 43.50 74* -30.50
5460 (Av) _ 30.34 54* -23.66
Horizontal
11180 (PK) 51.91 68.23 -16.32
11180 (Av) 40.48 54 -13.52
16770 (PK) 55.46 68.23 -12.77
16770 (Av) 43.36 54 -10.64

Note:
* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5670 (PK) 100.15 - -
5670 (Av) 81.08 - -
5460 (PK) 43.72 74* -30.28
5460 (Av) Vertical 30.62 54* -23.38
11340 (Pk) 52.88 68.23 -15.35
11340 (Av) 41.12 54 -12.88
17010 (Pk) 54.39 68.23 -13.84
17010 (Av) 42.39 54 -11.61
5670
5670 (PK) 92.94 - -
5670 (Av) 73.67 - -
5460 (Pk) 43.76 74* -30.24
5460 (Av) ) 30.27 54* -23.73
Horizontal
11340 (PK) 52.89 68.23 -15.34
11340 (Av) 41.11 54 -12.89
17010 (PK) 54.76 68.23 -13.47
17010 (Av) 42.39 54 -11.61
5710 (PK) 99.82 - -
5710 (Av) 81.15 - -
5460 (PK) 43.37 74* -30.63
5460 (Av) Vertical 30.49 54* -23.51
11420 (PK) 53.29 68.23 -14.94
11420 (Av) 41.68 54 -12.32
17130 (PK) 54.23 68.23 -14.00
17130 (Av) 42.43 54 -11.57
5710 5710 (PK) 93.00 - -
5710 (Av) 73.71 - -
5460 (PK) 42.70 74* -31.30
5460 (Av) Horizontal 30.20 54* -23.80
11420 (PK) 53.76 68.23 -14.47
11420 (Av) 41.60 54 -12.40
17130 (PK) 54.31 68.23 -13.92
17130 (Av) 42.47 54 -11.53
5755 (PK) 100.06 - -
5755 (Av) 80.47 - -
5715(PK) 62.53 78.20* -15.67
5725(PK) . 65.51 78.20* -12.69
Vertical
11510 (PK) 54.53 68.23 -13.70
11510 (Av) 42.92 54 -11.08
17265(Pk) 53.17 68.23 -15.06
17265(Av) 42.03 54 -11.97
5755 5755 (Pk) 91.49 - -
5755 (Av) 72.34 - -
5715(PK) 55.65 78.20* -22.55
5725(PK) Horizontal 58.23 78.20* -19.97
11510 (PK) 54.43 68.23 -13.80
11510 (Av) 42.49 54 -11.51
17265(Pk) 54.92 68.23 -13.31
17265(Av) 42.02 54 -11.98
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5795 (PK) 98.53 - -
5795 (Av) 79.19 - -
5850 (PK) 53.92 78.20% -24.28
5860 (Pk) , 51.41 78.20* -26.79
Vertical
11590 (Pk) 56.16 68.23 -12.07
11590 (Av) 42.02 54 -11.98
17385 (Pk) 53.38 68.23 -14.85
5795 17385 (Av) 41.67 54 -12.33

5795 (PK) 91.31 - -
5795 (Av) 72.31 - -
5850 (PK) 47.79 78.20* -30.41
5860 (PK) Horizontal 46.57 78.20* -31.63
11590 (PK) 54.06 68.23 -14.17
11590 (Av) 41.93 54 -12.07
17385 (Pk) 53.63 68.23 -14.60
17385 (Pk) 41.69 54 -12.31

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 147 of 285
Modulation: 802.11lax _HE 40MHz
Data rate: MCSO
FrC:c?lTenrfcly ;\fsgjlérni?/ Ant(_enn_a Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBuv/m) (dB)
5190 (PK) 102.73 - -
5190 (Av) 88.23 - -
5150 (PK) 66.03 74 7.97
5150 (Av) Vertical 49.27 54 -4.73
10380 (PK) 51.72 68.23 -16.51
10380 (Av) 39.77 54 1423
15570 (PK) 54.37 68.23 ~13.86
5100 15570 (Av) 4111 54 ~12.89
5190 (PK) 96.55 - -
5190 (Av) 81.42 - -
5150 (PK) 60.27 74 13.73
5150 (Av) _ 42.74 54 11.26
10380 (PK) Horizontal 52.14 68.23 ~16.09
10380 (Av) 39.90 54 -14.10
15570 (PK) 53.66 68.23 1457
15570 (Av) 41.15 54 1285
5230 (PK) 104.83 - -
5230 (Av) 89.50 - -
5350 (PK) 54.56 74 ~19.44
5350 (Av) _ 3851 54 1549
10460 (PK) Vertical 52.60 68.23 1563
10460 (Av) 39.83 54 1417
15690 (PK) 53.23 68.23 ~15.00
15690 (Av) 41.02 54 1298
5230
5230 (FK) 99.43 - -
5230 (AV) 84.88 - ;
5350 (PK) 48.96 74 25.04
5350 (Av) _ 34.32 54 ~19.68
10460 (FX) Horizontal 52.04 68.23 ~15.99
10460 (Av) 39.88 54 1412
15690 (PK) 53.05 68.23 1518
15690 (Av) 40.97 54 ~13.03
5270 (PK) 105.27 - -
5270 (Av) 90.90 - -
5350 (PK) 60.14 74 ~13.86
5350 (Av) , 41.70 54 ~12.30
10540 (PK) Vertical 52.08 68.23 16.15
10540 (Av) 40.13 54 -13.87
15810 (PK) 52.69 68.23 1554
15810 (Av) 40.85 54 1315
5270 5270 (PK) 100.43 - 3
5270 (Av) 85.55 - -
5350 (PK) 55.03 74 18.97
5350 (Av) _ 3757 54 1643
10540 (PK) Horizontal 52.02 68.23 1621
10540 (Av) 40.11 54 -13.89
15810 (PK) 52.58 68.23 ~15.65
15810 (Av) 40.86 54 1314
Note:

* - Indicate restricted band frequency in 15.205
Pk: Peak Detector; Av: Av erage Detector
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Test Report No.: Page 148 of 285
F?Qc?&lgr?;y M:gjg:‘ec?/ Antgnng Emission Limit Margin
(MH2) (MH2) Polarization (dBuv/m) (dBpv/m) (dB)
5310 (PK) 101.93 - -
5310 (Av) 87.27 - -
5350 (PK) 64.66 74* -9.34
5350 (Av) Vertical 47.84 54* -6.16
10620 (PK) ertica 51.84 68.23 -16.39
10620 (Av) 39.01 54 -14.09
15930 (Pk) 52.86 68.23 -15.37
5310 15930 (Av) 41.27 54 -12.73
5310 (PK) 97.44 - -
5310 (Av) 82.94 - -
5350 (Pk) 59.39 74* -14.61
5350 (Av) _ 43.03 54* -10.97
Horizontal
10620 (Pk) 51.67 68.23 -16.56
10620 (Av) 39.97 54 -14.03
15930 (PK) 53.52 68.23 -14.71
15930 (Av) 41.37 54 -12.63
5510 (PK) 99.31 - -
5510 (Av) 84.65 - -
5460 (PK) 57.58 74* -16.42
5460 (Av) Vertical 38.97 54* -15.03
11020 (PK) ertica 5191 68.23 16.32
11020 (Av) 40.61 54 -13.39
16530 (Pk) 55.40 68.23 -12.83
16530 (Av) 43.39 54 -10.61
5510
5510 (PK) 93.61 - -
5510 (Av) 78.68 - -
5460 (PK) 48.95 74* -25.05
5460 (Av) Hori | 34.60 54* -19.40
11020 (PY) orizonta 51.89 68.23 1634
11020 (Av) 40.62 54 -13.38
16530 (Pk) 54.88 68.23 -13.35
16530 (Av) 43.40 54 -10.60
5590 (PK) 106.64 - -
5590 (Av) 91.80 - -
5460 (PK) 59.31 74% -14.69
5460 (Av) Vertical 42.90 54* -11.10
11180 (PK) ertica 51.97 68.23 -16.26
11180 (Av) 40.30 54 -13.70
16770 (PK) 56.34 68.23 -11.89
16770 (Av) 44.24 54 -9.76
5590
5590 (PK) 99.96 - -
5590 (Av) 85.32 - -
5460 (PK) 54.63 74* -19.37
5460 (Av) _ 38.36 54* -15.64
Horizontal
11180 (PK) 52.31 68.23 -15.92
11180 (Av) 40.27 54 -13.73
16770 (PK) 56.33 68.23 -11.90
16770 (Av) 44.23 54 -9.77

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5670 (PK) 101.22 - -
5670 (Av) 86.48 - -
5460 (Pk) 44.98 74* -29.02
5460 (Av) Vertical 32.12 54* -21.88
11340 (Pk) 52.82 68.23 -15.41
11340 (Av) 40.75 54 -13.25
17010 (PK) 56.27 68.23 -11.96
17010 (Av) 44.20 54 -9.80
5670
5670 (PK) 94.49 - -
5670 (Av) 79.81 - -
5460 (PK) 43.21 74* -30.79
5460 (Av) . 30.97 54* -23.03
Horizontal
11340 (PK) 52.56 68.23 -15.67
11340 (Av) 40.69 54 -13.31
17010 (PK) 56.45 68.23 -11.78
17010 (Av) 44,15 54 -9.85
5710 (PK) 103.18 - -
5710 (Av) 88.73 - -
5460 (PK) 47.75 74* -26.25
5460 (Av) Vertical 33.67 54* -20.33
11420 (PK) 53.91 68.23 -14.32
11420 (Av) 41.93 54 -12.07
17130 (Pk) 56.67 68.23 -11.56
17130 (Av) 44.45 54 -9.55
5710 5710 (PK) 98.18 - -
5710 (Av) 83.47 - -
5460 (PK) 44.21 74* -29.79
5460 (Av) Horizontal 31.65 54* -22.35
11420 (PK) 52.40 68.23 -15.83
11420 (Av) 41.28 54 -12.72
17130 (Pk) 56.43 68.23 -11.80
17130 (Av) 44.48 54 -9.52
5755 (PK) 103.67 - -
5755 (Av) 88.55 - -
5715(PK) 77.49 78.20* -0.71
5725(PK) . 79.21 78.20* 1.01
Vertical
11510 (PK) 55.71 68.23 -12.52
11510 (Av) 43.21 54 -10.79
17265(PK) 57.71 68.23 -10.52
17265(Av) 44.88 54 -9.12
5755 5755 (Pk) 97.22 - -
5755 (Av) 81.98 - -
5715(PK) 71.16 78.20* -7.04
5725(PK) Horizontal 72.00 78.20* -6.20
11510 (PK) 53.60 68.23 -14.63
11510 (Av) 42.14 54 -11.86
17265(Pk) 56.93 68.23 -11.30
17265(Av) 44.89 54 -9.11
Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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F(r:ehc?l?;rscly g:gﬁgﬂe& Antenn_a Emission Limit Margin
(MHz) (MH2) Polarization (dBpv/m) (dBpv/m) (dB)
5795 (PK) 104.23 - -
5795 (Av) 89.17 - -
5850 (Pk) 69.16 78.20* -9.04
5860 (PK) , 66.86 78.20* -11.34
Vertical
11590 (Pk) 57.13 68.23 -11.10
11590 (Av) 43.67 54 -10.33
17385 (PK) 57.10 68.23 -11.13
5795 17385 (Av) 45.61 54 -8.39

5795 (PK) 97.37 - -
5795 (Av) 81.33 - -
5850 (PK) 60.22 78.20% -17.98
5860 (PK) Horizontal 60.05 78.20* -18.15
11590 (PK) 54.15 68.23 -14.08
11590 (Av) 41.37 54 -12.63
17385 (Pk) 58.37 68.23 -9.86
17385 (Pk) 45.62 54 -8.38

Note:

* - Indicate restricted band frequency in 15.205

Pk: Peak Detector; Av: Av erage Detector
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